
  

  

  



    

  



 CC11-160 

 

 

 

 

 

 

 

PDF Version Quick Links 

(Click Chapter to Jump to Section) 

Chapter_11 
Placards and Markings 

Chapter_27 
Flight Controls 

Chapter_52 
Doors 

Chapter_71 
Powerplant 

Chapter_21 
Air Conditioning 

Chapter_28 
Fuel 

Chapter_53 
Fuselage 

Chapter_74 
Ignition 

Chapter_23 
Communications 

Chapter_31 
Instruments 

Chapter_55 
Stabilizers 

Chapter_76 
Engine Controls 

Chapter_24 
Electrical Power 

Chapter_32 
Landing Gear 

Chapter_56 
Windows 

Chapter_77 
Engine Indicating 

Chapter_25 
Equipment/Furnishings 

Chapter_33 
Lights 

Chapter_57 
Wings 

Chapter_78 
Engine Exhaust 

Chapter_26 
Fire Protection 

Chapter_34 
Navigation 

Chapter_61 
Propellers 

Chapter_79 
Engine Oil 

 

  



 

 CC11-160   

 

 

 

 

 

 

 

 

 

 

 

 

 

▪ ▪ ▪  THIS PAGE INTENTIONALLY LEFT BLANK  ▪ ▪ ▪  

 



 

                                         
   CC11-160      - i - 

LOG OF REVISIONS 

 

Below is the log of revisions to the CC11-160 Carbon Cub SS Illustrated Parts Catalog.  Please note any changes made. 

Revision Pages Affected Date Description of Change 

NC ALL August 30, 2012 Initial Release 

 

NOTICE:  Cub Crafters, Inc. reserves the right to obsolete, revise, and/or remove any part(s), 

part numbers, or part descriptions that may be used in this catalog without prior notice. 

  



 

  
- ii - CC11-160   

INTRODUCTION 

 

This Illustrated Parts Catalog contains illustrations, tables, and indexes to aid in the ordering of replacement parts and 

assemblies for the CUB CRAFTERS, INC. CC11-160 Carbon Cub SS. 

NOTE: This catalog should not be used for installation or assembly purposes.  
Refer instead to the latest revision of the CC11-160 Maintenance Manual. 

 

USING THE ILLUSTRATED PARTS CATALOG 

When You Know the Part’s… 

DESCRIPTION OR NAME: 

 Use the Description Index, located on page 106, which contains an alphabetical list of part descriptions.  

Locating a part’s description on the list will provide the corresponding figure and page number for the part. 

SPECIFIC PART NUMBER: 

 Use the Part Number Index, located on page 130, which contains a numerical list of part numbers.  Locating an 

item’s known part number on the list will provide the corresponding description and section number for the 

part. 

LOCATION ON THE AIRCRAFT: 

 Use the Table of Contents, located on page vi, to determine the system that most likely contains the part.  The 

chapters are numbered based on the “ATA Spec 100” numbering system and contain a short title that defines 

the chapter’s content.  The section number is made up of the chapter number which contains the section, 

followed by a dash and the specific section number. 

 

ORDERING PARTS 

In order to increase accuracy and timeliness of part orders, always specify: 

 Part Number and Description 

 Airplane Model and Serial Number (located in aircraft POH) 

 Any other information which may help define the part 

Any questions regarding ordering information should be directed to: 

support@cubcrafters.com : Email 

509.248.9491    : Phone 

1.877.484.7865   : Toll Free 

Any questions or issues with the catalog should be directed to: 

parts.catalog@cubcrafters.com : Email 

mailto:support@cubcrafters.com
mailto:parts.catalog@cubcrafters.com


TABLE OF CONTENTS 
 

 
 CC11-160 - iii - 

CATALOG LAYOUT 

 

General Chapter Number and Title – The upper outside corners of each page contain the current chapter number and 

title.  This number will be the same for multiple sections located in the same chapter. 

Specific Section Title and Number – The upper inside corners of each page contain the section title and number.  The 

first number is the chapter number followed by a dash and the specific section number.  Each section contains only one 

table located at the end of the section but may contain illustrations on multiple pages. 

Aircraft Model Number – The lower middle of each page contains the aircraft model number. This number shows which 

model is pertinent for the information contained in the given tables, figures, and/or pages. 

Page Number – The lower outside corners of each page contain the page number used for locating specific tables and 

figures. 

Model – The upper left corner of each figure often contains a model view of the aircraft.  The system or parts contained 

in the figure are often highlighted in black. Cutout views may also use this model as a reference for location. 

Detail Callout – Callout containing a letter inside of a box.  This letter corresponds to a detail view located in the same 

figure. Detail views are specific to a single figure and often contain groups of parts in alternate views. 



 

  
- iv - CC11-160   

Index Number Callout – Callout containing a number, or set of numbers separated by commas.  These numbers 

correspond to the index numbers in the matching table.  Numbers separated by commas in a single callouts denote 

parts stacked at a given location, often containing fastening hardware.  Index number callouts are specific to a given 

section and can continue between two figures in the same section. 

Index Number – Number that corresponds to single or set of part numbers and is called out by the index number 

callout.  Multiple part numbers contained in a single index number denote either interchangeable parts, or parts that 

correspond to either left hand or right hand installations (see Description). 

Part Number – Specific number that is used when ordering a part or assembly.  

Code Letter – Letter used in tables only to denote special cases or instructions for a given part (See Code/Note Section). 

Description – Short description of part often containing basic purpose, location, and/or dimensions, used in 

determination of part during locating and ordering.  Descriptions followed by “RH” or “LH” denote different 

configurations for right hand and left hand installations.  

Serial Number – This column contains the specific range of airplane serial numbers which a given part is applicable to.  

Some parts may have different part revision letters applicable to specific aircraft.  The unique revision letter is defined at 

the end of the part description when necessary. 

Quantity in Figure – Value which defines the amount of each part shown in the corresponding figure(s).  This value is for 

an ordering reference only.  The latest revision of the CC11-160 Maintenance Manual should be used for final 

determination of quantities where applicable. 

Code/Note Section – The bottom of each table contains a note box, when required, containing code letters and their 

corresponding notes and/or instructions pertaining to either a specific part or group of parts.  Often used to clarify or 

specify ordering instructions. 

 

ASSEMBLY LAYOUT 

Assemblies located in a section are denoted by bullets preceding the part description.  An assembly contains every part 

directly below it that is indented by a bullet.  Below is an example of the assembly hierarchy.  The “Main Assembly” 

contains the “Fastener Assembly” which contains both the “Bolt” and “Nut” parts. 

 

CODE DESCRIPTION SERIAL NUMBER QTY. 

 MAIN ASSEMBLY  1 

 ▪   FASTENER ASSEMBLY  1 

 ▪   ▪   BOLT  1 

 ▪   ▪   NUT  1 

 

  



TABLE OF CONTENTS 
 

 
 CC11-160 - v - 

ABBREVIATIONS 

Below is a list of abbreviations commonly used in this catalog. 

AR As Required 

COM Communication (Instrument) 

LH Left Hand 

REF Reference 

REV Revision 

RH Right Hand 

QTY Quantity 

 

SERIAL NUMBER SPECIFIC PARTS 

Cub Crafters is constantly at work improving current design and creating new products.  As a result, some parts installed 

on a given aircraft may have been modified and the latest production design is no longer applicable to previous aircraft.  

Cub Crafters maintains this system of changes, called effectivity, with every engineered part and drawing. 

This catalog signifies effectivity both through the use of the Code/Note Section as well as the Serial Number column.  

These should both be checked for any relevant information. 

 

NOTE:  Recently modified parts may not yet be included in the effectivity sections of this parts catalog.  Always specify 

Airplane Model and Serial Number when ordering parts.  

 

 



  TABLE OF CONTENTS 
   

  
- vi - CC11-160   

Section 
Number 

Chapter 
Title 

Page 

Graphic Table 

 
CHAPTER 11 

PLACARDS AND MARKINGS 

 

 

11-00 PLACARDS AND MARKINGS 1 - 2 3 - 4 

 

CHAPTER 21 
ENVIRONMENTAL SYSTEMS 

 

 

21-40 HEATING SYSTEM 5 5 

 

CHAPTER 23 
COMMUNICATIONS 

 

 

23-12 VHF COMMUNICATION SYSTEM 6 - 7 8 

 

CHAPTER 24 
ELECTRICAL POWER 

 

 

24-32 BATTERY/CHARGER SYSTEM 9 10 

24-60 CIRCUIT BREAKER PANEL 11 12 - 13 

 

CHAPTER 25 
EQUIPMENT/FURNISHINGS 

 

 

25-10 FLIGHT COMPARTMENT EQUIPMENT 14 15 - 16 

25-50 CARGO COMPARTMENTS 17 18 

25-62 EMERGENCY LOCATOR BEACON 19 19 

 

CHAPTER 26 
FIRE PROTECTION 

 

 

26-22 FIRE BOTTLE, PORTABLE 20 20 

 

CHAPTER 27 
FLIGHT CONTROLS 

 

 

27-00 FLIGHT CONTROL SYSTEM 21 22 

27-10 AILERON CONTROL SYSTEM 23 24 

27-20 RUDDER CONTROL SYSTEM 25 26 - 27 

27-30 ELEVATOR CONTROL SYSTEM 28 29 - 30 

27-40 STABILIZER CONTROL SYSTEM 31 32 

27-50 FLAP CONTROL SYSTEM 33 34 

 

 

 



TABLE OF CONTENTS 
 

 
 CC11-160 - vii - 

Section 
Number 

Chapter 
Title 

Page 

Graphic Table 

 

CHAPTER 28 
FUEL 

 

 

28-10 FUEL STORAGE 35 36 

28-20 AIRCRAFT FUEL DISTRIBUTION SYSTEM 37 38 - 39 

 

CHAPTER 31 
INSTRUMENTS 

 

 

31-10 INSTRUMENT PANEL 40 - 41 42 - 43 

 

CHAPTER 32 
LANDING GEAR 

 

 

32-10 MAIN LANDING GEAR 44 45 - 46 

32-20 TAIL LANDING GEAR 47 47 

 

CHAPTER 33 
LIGHTS 

 

 

33-10 FLIGHT COMPARTMENT LIGHTING 48 48 

33-40 EXTERIOR LIGHTING 49 50 - 51 

 

CHAPTER 34 
NAVIGATION 

 

 

34-10 NAVIGATION SYSTEM 52 - 53 54 

34-18 STALL WARNING SYSTEM 55 55 

34-20 ATTITUDE AND DIRECTION 56 - 57 58 

34-50 GLOBAL POSITIONING SYSTEM 59 60 

 

CHAPTER 52 
DOORS 

 

 

52-00 MAIN DOOR 61 61 

52-30 CARGO/BAGGAGE DOOR 62 62 

 

CHAPTER 53 
FUSELAGE 

 

 

53-00 FUSELAGE FRAME/INTERIOR 63 64 

53-10 FUSELAGE FIREWALL/BOOT COWL 65 66 

53-13 FUSELAGE MAIN, STRINGERS 67 67 

53-30 FUSELAGE SKIN/COVER 68 69 



  TABLE OF CONTENTS 
   

  
- viii - CC11-160   

Section 
Number 

Chapter 
Title 

Page 

Graphic Table 

 

CHAPTER 55 
STABILIZERS 

 

 

55-00 EMPENNAGE STRUCTURE 70 71 

55-02 EMPENNAGE SKIN/COVER 72 73 

 

CHAPTER 56 
WINDOWS 

 

 

56-00 WINDSHIELD SYSTEM 74 75 

56-10 FLIGHT COMPARTMENT WINDOWS 76 77 

 

CHAPTER 57 
WINGS 

 

 

57-00 WING, MAIN FRAME STRUCTURE 78 79 - 80 

57-30 WING SKIN/COVER 81 82 

57-40 WING, FUSELAGE ATTACH FITTINGS [STRUTS] 83 84 

57-50 WING CONTROL SURFACES 85 86 

 

CHAPTER 61 
PROPELLERS 

 

 

61-10 PROPELLER ASSEMBLY 87 87 

 

CHAPTER 71 
POWERPLANT 

 

 

71-10 ENGINE COWLING SYTEM 88 89 

71-12 ENGINE AIR BAFFLE SECTION 90 91 

71-20 ENGINE MOUNT SECTION 92 92 

 

CHAPTER 74 
IGNITION 

 

 

74-00 IGNITION SYSTEM 93 94 

 

CHAPTER 76 
ENGINE CONTROLS 

 

 

76-10 THROTTLE CONTROL 95 96 

76-11 FUEL MIXTURE CONTROL 97 97 

76-12 CARBURETOR HEAT CONTROL 98 98 

 



TABLE OF CONTENTS 
 

 
 CC11-160 - ix - 

Section 
Number 

Chapter 
Title 

Page 

Graphic Table 

 

CHAPTER 77 
ENGINE INDICATING 

 

 

77-00 ENGINE INDICATING SYSTEM 99 - 100 101 

 

 

CHAPTER 78 
ENGINE EXHAUST 

 

 

78-00 ENGINE EXHAUST SYSTEM 102 103 

 

CHAPTER 79 
ENGINE OIL 

 

 

79-21 ENGINE OIL COOLER 104 104 

    

 
REFERENCE 

SECTION 
  

 ELECTRICAL HARNESS TABLE 106 

 ALPHABETICAL INDEX 106 - 129 

 NUMERICAL INDEX 130 - 151 

 

 



PLACARDS AND MARKINGS  CHAPTER 11 
11-00  Placards and Markings 

- 1 - CC11-160   



CHAPTER 11  PLACARDS AND MARKINGS 
Placards and Markings  11-00 

 CC11-160 - 2 - 

   



PLACARDS AND MARKINGS  CHAPTER 11 
11-00  Placards and Markings 

- 3 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC10956-001  MAX FUEL IMBALANCE, NON-US  1 

  SC10950-022  MAX FUEL IMBALANCE  1 

 -2 TC9352-002  SMALL CC LOGO  1 

 -4 SC10955-001 A CC11-160 CARBON CUB MARKETING PLACARDS, COWL  1 

 -5 SC10955-001 A CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, RH  1 

 -6 SC10955-001 A CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, LH  1 

 -7 SC10955-001 A CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, RH  1 

 -8 SC10955-001 A CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, LH  1 

 -9 TC9306-001  COMPASS CARD PLACARD  1 

 -10 SC10950-015  SINGLE SEAT  1 

 -11 SC10950-014 A “N” NUMBER  2 

 -12 SC10950-013  NO STEP  4 

 -13 SC10950-012  LIGHT-SPORT  1 

 -14 SC10956-019 B LH EXTENDED RANGE FUEL SITE GAUGE, NON-US  1 

  SC10950-021 B LH EXTENDED RANGE FUEL SITE GAUGE  1 

  SC10956-017  LH FUEL SITE GAUGE, NON-US  1 

  SC10950-011  LH FUEL SITE GAUGE  1 

 -15 SC10956-020 B RH EXTENDED RANGE FUEL SITE GAUGE, NON-US  1 

  SC10950-020 B RH EXTENDED RANGE FUEL SITE GAUGE  1 

  SC10956-018  RH FUEL SITE GAUGE, NON-US  1 

  SC10950-010  RH FUEL SITE GAUGE  1 

 -16 SC10950-009  TAKEOFF TRIM POSITION  1 

 -17 SC10956-011 C EXTENDED CARGO COMPARTMENT, NON-US  2 

  SC10950-017 C EXTENDED CARGO COMPARTMENT  2 

  SC10956-009  CARGO SHELF COMPARTMENT, NON-US  1 

  SC10956-008  CARGO SHELF COMPARTMENT  1 

 -18 SC10956-007  FORWARD CARGO COMPARTMENT, NON-US  1 

  SC10950-007  FORWARD CARGO COMPARTMENT  1 

 -19 SC10950-006  THROTTLE  2 

 -20 SC10956-005 B EXTENDED RANGE FUEL SELECTOR, NON-US  1 

  SC10950-019 B EXTENDED RANGE FUEL SELECTOR  1 

  SC10956-003  FUEL SELECTOR, NON-US  1 

  SC10950-005  FUEL SELECTOR  1 

 -21 SC10950-004  FLAP LEVER  1 

 -22 SC10950-003  AIRWORTHINESS  1 

  SC10950-016  EXPERIMENTAL AIRWORTHINESS  1 

 -23 SC10950-002  STALL WARNING  1 

 -24 SC10956-015 B EXTENDED RANGE FUEL CAPACITY, NON-US  2 

  SC10950-018 B EXTENDED RANGE FUEL CAPACITY  2 

  SC10956-013  FUEL CAPACITY, NON-US  2 

  SC10950-001  FUEL CAPACITY  2 

      



CHAPTER 11  PLACARDS AND MARKINGS 
Placards and Markings  11-00 

 CC11-160 - 4 - 

  
 

A 

 

B 

C 

Specify aircraft paint scheme as well as any custom sizes and colors. Include unique 

description when ordering. (i.e. SC10955-001, COWL). 

Only for use with Extended Range Fuel Tanks option installed. 

Only for use with Extended Baggage Compartment option installed. 

 

 



HEATING SYSTEM  CHAPTER 21 
  Air Conditioning 

- 5 - CC11-160   

 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC2039-001  PUSH-PULL CABLE ASSEMBLY  1 

 -2 VP2000-001  CABIN HEAT CONTROL KNOB  1 

 -3 SC55005-001 A CABIN HEAT BOX MODIFIED  1 

 -4 AN363-832  NUT, HI-TEMP LOCK  4 

 -5 AN960-8  WASHER, FLAT  4 

 -6 AN363-632  NUT, HI-TEMP LOCK  1 

 -7 AN936-A10  WASHER, FLAT  2 

 -8 AN742-3  TUBE CLAMP  1 

 -9 AN315-3R  NUT  1 

      

   
A Connecting hoses and exhaust shrouds contained in Chapter 78-00 – ENGINE EXHAUST 

SYSTEM.  

 



CHAPTER 23  VHF COMMUNICATION SYSTEM 
Communications  23-12 

 CC11-160 - 6 - 



VHF COMMUNICATION SYSTEM  CHAPTER 23 
23-12  Communications 

- 7 - CC11-160   

  



CHAPTER 23  VHF COMMUNICATION SYSTEM 
Communications  23-12 

 CC11-160 - 8 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 VP6269-001 A BECKER COM  1 

 -2 SP71214-001  SL40 – COM  1 

 -3 VP6237-001  PM300 STEREO INTERCOM  1 

 -4 VP6273-001 A 2-1/4 VHF TRANSCEIVER, GREEN DISPLAY LIGHTING  1 

  VP6273-002 A 2-1/4 VHF TRANSCEIVER, BLU/WHT DISPLAY LIGHTING  1 

 -5 SP23012-001  PM1200 REMOTE INTERCOM  1 

 -6 VP6270-001  BECKER SINGLE BLOCK, MODE-C 175 W TRANSPONDER  1 

 -7 VP6820-001  GARMIN GTX 330 TRANSPONDER KIT  1 

  VP6222-001  GARMIN GTX 327 TRANSPONDER  1 

 -8 HDW-S4R.375TA  SHEET METAL SCREW, #4 THREAD, .365”, SS  3 

 -9 AN936-A4  WASHER, LOCK, #4  3 

 -10 AN507C632R6  SCREW, COUNTERSUNK HEAD  AR 

 -11 AN960-6L  WASHER, FLAT, THIN  AR 

 -12 AN365-632A  NUT, NYLON LOCK  AR 

 -13 SC71305-003  RACK SUPPORT, RADIO  2 

 -14 VP6237-002  PM3000 4 PLACE 2 1/4” ROUND MOUNTING PLATE  1 

      

  
 

A 

 

For Performance VFR Panel only, serial numbers 00193 – AND ON use VP6237-

001/002 instead of VP6269-001. 
 



BATTERY/CHARGER SYSTEM  CHAPTER 24 
24-32  Electrical Power 

- 9 - CC11-160   

  



CHAPTER 24  BATTERY/CHARGER SYSTEM 
Electrical Power  24-32 

 CC11-160 - 10 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP91001-101  12VDC 12 AH BATTERY (200CCA)  1 

 -2 AN936-A416  LOCK WASHER, 1/4”  2 

 -3 SP91006-001  BATTERY TERMINAL BOOT (RED)  1 

 -4 MS35489-11  SYNTHETIC RUBBER GROMMET  2 

 -5 SC91020-001  BACKUP BATTERY BRACKET ASSEMBLY  1 

 -6 SC91024-001  ▪   BACKUP BATTERY BRACKET BRACE 00155 – AND ON 1 

    ▪   BACKUP BATTERY BRACKET BRACE (REV NC) 00093 – 00154 1 

 -7 SC91023-001  ▪   BACKUP BATTERY BRACKET END STOP  1 

 -8 SC91022-001  ▪   BACKUP BATTERY COVER BRACKET 00155 – AND ON 1 

    ▪   BACKUP BATTERY COVER BRACKET (REV NC) 00093 – 00154 1 

 -9 SC91021-011  ▪   BACKUP BATTERY BASE BRACKET  1 

 -10 RM1002-005  ▪   FELT (SAE F-50, .375W X .080H)  AR 

  RM1002-003  ▪   FELT (SAE F-50, .50W X .080H)  AR 

 -11 MS20426A3-5  ▪   RIVET  8 

 -12 HDW-82-46-103-39  ▪   FLAT WEAR WASHER  4 

 -13 HDW-92-35-295-20  ▪   RECEPTACLE RIVET TYPE  4 

 -14 HDW-82-32-301-12  ▪   PUSH ON PLASTIC RETAINER  4 

 -15 HDW-82-19-100-20  ▪   STUD 1/4 TURN, OVAL, PHILLIPS  4 

 -16 AN960-10L  ▪   WASHER, FLAT, THIN  1 

 -17 AN526C1032R6  ▪   TRUSS HEAD SCREW, 10-32 X 3/8, SS  1 

 -18 AN364-1032A  ▪   NUT, NYLON LOCK  1 

 -19 AN742D10  TUBE CLAMP  2 

 -20 AN742D12  TUBE CLAMP  2 

 -21 AN526C1032R8  TRUSS HEAD SCREW, 10-32 X 1/2 SS  4 

 -22 AN960-10L  WASHER, FLAT, THIN  4 

 -23 AN364-1032A  NUT, NYLON LOCK  4 

 -24 RM1070-001 A FRICTION TAPE, ELECTRICAL  AR 

 
 -25 SP91001-201  12VDC 2AH BATTERY, SLA  1 

      

  
 A 

Not Pictured.  RM1070-001 used to wrap around fuselage under battery bracket tube 

clamps. 
 



CIRCUIT BREAKER PANEL  CHAPTER 24 
24-60  Electrical Power 

- 11 - CC11-160   

 



CHAPTER 24  CIRCUIT BREAKER PANEL 
Electrical Power  24-60 

 CC11-160 - 12 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 VP6236-002 A KNOB, POTENTIOMETER  2 

 -2 VP6236-001 A 10K-OHM POTENTIOMETER  2 

 -3 VP6230-001  JACK, HEADPHONE  2 

 -4 VP6220-001  JACK, MICROPHONE  2 

 -5 VP6133-010 E CIRCUIT BREAKER – PUSH-PULL (10 AMP)  AR 

 -6 VP6133-005 E CIRCUIT BREAKER – PUSH-PULL (5 AMP)  AR 

 -7 VP6133-003 E CIRCUIT BREAKER – PUSH-PULL (3 AMP)  AR 

 -8 VP6133-002 E CIRCUIT BREAKER – PUSH-PULL (2 AMP)  AR 

 -9 VP6133-001 B CIRCUIT BREAKER – PUSH-PULL (1 AMP)  AR 

 -10 VP6131-005  CIRCUIT BREAKER SWITCH, 5 AMP  AR 

 -11 VP2004-001  SWITCH, PUSH-TO-TALK  1 

 -12 VP6124-050 E CIRCUIT BREAKER (50 AMP)  1 

  SP71230-001 E CIRCUIT BREAKER – PUSH-PULL (50 AMP)  1 

 -13 SP71222-001  TOGGLE BOOT COVER  5 

 -14 SP23015-001  INSULATED SHOULDER WASHER  4 

 -15 SP23014-001  INSULATE FLAT WASHER  4 

 -16 SP23004-001  BOSE JACK W/ HARNESS  2 

 -17 SP23003-001  STALL WARNING HORN  1 

 -18 SP93102-003  DPDT TOGGLE SWITCH, ON-ON-ON 00193 – AND ON 1 

  VP6131-005  CIRCUIT BREAKER SWITCH, 5 AMP 00093 – 00192 1 

 -19 SC73105-001  NAV/STROBE JUMP WIRE ASSEMBLY  REF 

 -20 SC71206-007  EXT MAIN BUS (4 HOLE)  1 

  SC71206-004 C EXT MAIN BUS (3 HOLE)  1 

 -21 SC71206-011 D BUS BAR, (4 HOLE)  1 

 -22 SC71206-005 D MAIN BUS (2 HOLE)  1 

 -23 VP2031-005  FINISHING PLUG – LOCKING, UNVENTED (7/16” ID)  2 

 -24 SC71206-002   MAIN OR AV BUS (3 HOLE)  1 

 -25 SC71204-019  FORWARD JACK BORDER 00193 – AND ON 1 

    FORWARD JACK BORDER (REV M) 00093 – 00192 1 

 -26 SC71204-009  AFT JACK BORDER  1 

 -27 SC23003-005  DOOR HEADER, LH  1 

 -28 NAS1515H08  FLAT WASHER  2 

 -29 MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  2 

 -30 VP2031-006 C FINISHING PLUG – LOCKING, UNVENTED (1/2” ID)  AR 

 -31 AN960-6L  WASHER, FLAT, THIN  2 

 -32 AN365-632A  NUT, NYLON LOCK  2 

 -33 AN3027-2  TOGGLE SWITCH, MASTER, DPST  1 

 -34 AN3021-2   TOGGLE SWITCH SPST  1 

      



CIRCUIT BREAKER PANEL  CHAPTER 24 
24-60  Electrical Power 

- 13 - CC11-160   

  
 

A 

B 

C 

D 

 

E 

 

Only for use with PM1200 Intercom installed 

Use 1 less (farther aft breaker) when intercom is not installed 

Not pictured.  

SC71206-011 only for use with serial numbers 00193 – AND ON, else use SC71206-005.  

Ignore note for both Standard and Deluxe VFR II Panel. 

Location and type of circuit breakers on the top/front of panels may vary with serial 

numbers 00093 – 00192.   Follow the list below using the placard labels as reference. 

 

  
  

ALT – 50 amp 

COM – 5 amp 

EFIS – 3 amp 

EXT – 10 amp 
FIELD – 5 amp 
GPS – 5 amp 

IGN L – 5 amp 

IGN R – 5 amp 

INST – 2 amp 
START – 5 amp 
XPDR – 3 amp 

 

 

 

 



CHAPTER 25  FLIGHT COMPARTMENT EQUIPMENT 
Equipment/Furnishings  25-10 

 CC11-160 - 14 - 

 



FLIGHT COMPARTMENT EQUIPMENT  CHAPTER 25 
25-10  Equipment/Furnishings 

- 15 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC22103-003  SEAT BASE REINFORCEMENT, INTERIOR  2 

 -2 SC22103-002  SEAT BASE REINFORCEMENT, RH  1 

  SC22103-001  SEAT BASE REINFORCEMENT, LH  1 

 -3 SC22100-001  SEAT ASSEMBLY  1 

 -4 SP22101-001  ▪   QUICK RELEASE T-HANDLE PINS W/ LANYARD  2 

 -5 SC22600-001 

 

 ▪   SEAT COVER ASSEMBLY  1 

 -6 SC22102-002  ▪   ANGLE – LOCKING ADJUSTMENT, RH  1 

  SC22102-001  ▪   ANGLE – LOCKING ADJUSTMENT, LH  1 

 -7 SC22101-001  ▪   FIBERGLASS SEAT, FRONT  1 

 -8 AN960-10  ▪   WASHER, FLAT  10 

 -9 AN525-10R9  ▪   #8 WASHER HEAD SCREW  10 

 -10 AN507C632R6  ▪   SCREW, COUNTERSUNK HEAD  2 

 -11 AN365-632A  ▪   NUT, NYLON LOCK  2 

 -12 AN365-1032A  ▪   NUT, NYLON LOCK  10 

 -13 SC15000-041  STEEL BUSHING  2 

  SC15000-015  STEEL BUSHING  2 

 -14 MS21083-N3  NUT, SELF LOCKING, RING BASE  14 

 -15 MS24693C273  SCREW, COUNTERSUNK HEAD  14 

 -16 AN960-10L  WASHER, FLAT, THIN  16 

 -17 AN960-10  WASHER, FLAT  2 

 -18 AN365-1032A  NUT, NYLON LOCK  2 

 -19 AN3-7A  BOLT  2 

 -20 SP20400-002  REAR SHOULDER HARNESS ASSEMBLY W/O AIRBAGS  1 

  SP20400-001  FRONT SHOULDER HARNESS ASSSEMBLY W/O AIRBAGS  1 

  SP20300-001  AMSAFE AIR BAG HARNESS  1 

  SP20350-001  AMSAFE AIRBAG HARNESS, PILOT ONLY  1 

 -21 MS35338-43  LOCK WASHER  8 

 -22 MS24693S272  MACHINE SCREW, PHILLIPS 100 DEGREE COUNTERSINK  8 

 -23 AN960-416  WASHER, FLAT  8 

 -24 C80012-17  BUSHING, ELEVATOR UPPER LINK  4 

 -25 AN936-A10  LOCK WASHER, #10  11 

 -26 AN4-7A  BOLT  4 

 -27 AN315-3R  NUT  9 

 -28 SP20100-001  SLIDE ADJUSTER  2 

 -29 SC24000-001  REAR SEAT CROSS TUBE ASSEMBLY  1 

 -30 SC22850-001  REAR SEAT TIE DOWN  2 

 -31 SC22800-001  SLING SEAT HOLDER  1 

 -32 SC22700-001  SLING SEAT CUSHION  1 

 -33 SC22500-001  AFT FABRIC SEAT ASSEMBLY  1 

 -34 AN3-22A  BOLT  1 

 -35 AN3-21A  BOLT  3 

 -36 RM3153-001 A MULTI-PURPOSE LITHIUM GREASE – WHITE  AR 

 -37 RM1072-001 B TAPE, UHMW POLYEHTYLENE  AR 



CHAPTER 25  FLIGHT COMPARTMENT EQUIPMENT 
Equipment/Furnishings  25-10 

 CC11-160 - 16 - 

       

   
A 

B 

Not pictured.  Applied to seat adjustment slot. 

Not pictured.  Applied between seat base and seat. 

  



CARGO COMPARTMENTS  CHAPTER 25 
25-50  Equipment/Furnishings 

- 17 - CC11-160   

  



CHAPTER 25  CARGO COMPARTMENTS 
Equipment/Furnishings  25-50 

 CC11-160 - 18 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC25001-002 A INTERIOR PANEL – LEFT AFT  REF 

 -2 SC25002-002 A INTERIOR PANEL – RIGHT AFT  REF 

 -3 SC90003-001  AFT COMPOSITE PANEL AND FLOORBOARD  1 

 -4 SC90001-001  AFT CARGO COMPARTMENT  1 

 -5 SC90004-001 B AFT CARGO COMPARTMENT SIDE WALL, LH  1 

 -6 SC90004-002 B AFT CARGO COMPARTMENT SIDE WALL, RH 00197 – AND ON 1 

 -7 SC31065-001  RIB GROMMET  2 

 -8 SC25204-001  EXTENDED BAGGAGE COMPARTMENT LEFT SIDE  1 

 -9 SC25205-001  EXTENDED BAGGAGE COMPARTMENT BACK  1 

 -10 SC25203-001  EXTENDED BAGGAGE COMPARTMENT RIGHT SIDE  1 

 -11 SC90101-001  EXTENDED BAGGAGE DOOR FRAME EXTENSION, LONG 00148 – AND ON 1 

 -12 SC90101-003  EXTENDED BAGGAGE DOOR FRAME EXTENSION, SHORT 00148 – AND ON 1 

 -13 SC25220-001 C SIDE ACCESS DOOR ASSEMBLY  REF 

 -14 SC25207-001  EXTENDED BAGGAGE COMPARTMENT REINFORCEMENT 

ANGLE 

 1 

 -15 SC25201-001  EXTENDED BAGGAGE COMPARTMENT AFT BOTTOM  1 

 -16 HDW-AD32BS  POP RIVET  AR 

 -17 105445-02  D-RING, 1” LONG  1 

 -18 AN970-4  FLAT WASHER  1 

 -19 MS27405-4  CLAMP, TUBING 5/8 “  1 

 -20 AN960-416  WASHER, FLAT  1 

 -21 AN365-428A  NUT, NYLON LOCK  1 

 -22 SC25208-001  EXTENDED BAGGAGE COMPARTMENT FUEL LINE COVER  1 

 -23 SP23104-001 D METHACRYLATE MA 832 GRAY  AR 

 -24 RM0012-101 D ADHESIVE PROMOTER, 3M  AR 

 -25 RM4905-002 D 3M ACRYLIC FOAM TAPE – BLACK, .045” THICK  AR 

      

  
 

A 

B 

C 

D 

Located in Chapter 53-00 – FUSELAGE, MAIN. 

Requires 2x SC90004-001 only for use with serial numbers 00093 – 00196. 

Located in Chapter 52-30 – CARGO/BAGGAGE DOOR. 

Not pictured.  Used to attach panels to fuselage and other panels. 

 



EMERGENCY LOCATOR BEACON  CHAPTER 25 
25-62  Equipment/Furnishings 

- 19 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC91009-001  ELT MOUNTING BRACKET  1 

 -2 AN960-6L  WASHER, FLAT, THIN  2 

 -3 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS  2 

 -4 AN365-632A  NUT, NYLON LOCK  2 

 -5 SC91004-001 A ME-406 ELT MODIFICATION  1 

 -6 RM1016-005 B 2” HOOK TAPE, ADHESIVE   

 -7 RM1015-005 B 2” LOOP TAPE, ADHESIVE   

      

  
 

A 

B 

Contains modified ELT and whip antenna. 

Not pictured.  Used to attach ELT to seat base. 

 



CHAPTER 26  FIRE BOTTLE, PORTABLE 
Fire Protection  26-22 

 CC11-160 - 20 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC22900-001  FIRE EXTINGUISHER HOLDER  1 

 -2 VP2003-001  FIRE EXTINGUISHER  1 

 -3 RM1016-005 A 2” HOOK TAPE, ADHESIVE  AR 

 -4 RM1015-005 A 2” LOOP TAPE, ADHESIVE  AR 

      

  
 A Not pictured.  Used to secure fire extinguisher to holder.  



FLIGHT CONTROL SYSTEM  CHAPTER 27 
27-00  Flight Controls 

- 21 - CC11-160   

  



CHAPTER 27  FLIGHT CONTROL SYSTEM 
Flight Controls  27-00 

 CC11-160 - 22 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC92000-001  TORQUE TUBE ASSEMBLY  1 

 -2 TC9105-001  ▪   SNAP RING,CABLE FAIRLEAD  1 

 -3 SC92201-002  ▪   TORQUE TUBE MAST, AFT  1 

 -4 SC92201-001  ▪   TORQUE TUBE MAST, FORWARD  1 

 -5 SC92101-001  ▪   TORQUE TUBE  1 

 -6 SC31065-001  ▪   RIB GROMMET  1 

 -7 HDW-CR3213-5-3  ▪   RIVET, CHERRY MAX  AR 

 -8 SC94000-005  CONTROL STICK ASSEMBLY, REAR W/ TRIM  1 

  SC94000-003  CONTROL STICK ASSEMBLY, REAR  1 

  SC94000-001  CONTROL STICK ASSEMBLY, FRONT  1 

 -9 TC9105-001  SNAP RING, CABLE FAIRLEAD  1 

 -10 SC93103-001  CONTROL STICK HUB  2 

 -11 SC92500-001  CONTROL LINK ASSEMBLY  1 

 -12 SC91015-001  AILERON STOP PLATE  1 

 -13 SC91014-001  TORQUE TUBE STIFFENER  1 

 -14 SC91010-001  TORQUE TUBE STIFFENER  1 

 -15 SC91003-001  FAIRLEAD BRACKET  1 

 -16 SC91002-001  TORQUE TUBE BLOCK  4 

 -17 SC31065-003  RIB GROMMET  1 

 -18 MS21083-N3  NUT, NYLON LOCK  10 

 -19 MS20392-3C19  CLEVIS PIN  2 

 -20 AN3-14A  BOLT  2 

 -21 AN970-4  FLAT WASHER  2 

 -22 AN970-3  FLAT WASHER  4 

 -23 AN960-416L  WASHER, FLAT, THIN  8 

 -24 AN960-10  WASHER, FLAT  10 

 -25 AN310-4  CASTLE NUT  2 

 -26 AN525-10R8  #8 WASHER HEAD SCREW  10 

 -27 AN4-24A  BOLT  4 

 -28 AN4-24  BOLT  2 

 -29 AN380-2-3  COTTER PIN  2 

 -30 AN380-2-2  COTTER PIN  2 

 -31 AN365-428A  NUT, NYLON LOCK  4 

 -32 AN365-1032A  NUT, NYLON LOCK  2 

      

  
 

  

 



AILERON CONTROL SYSTEM  CHAPTER 27 
27-10  Flight Controls 

- 23 - CC11-160   

 



CHAPTER 27  AILERON CONTROL SYSTEM 
Flight Controls  27-10 

 CC11-160 - 24 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC9010-001  PULLEY, FIBER 1-3/4”  2 

 -2 TC9008-003  LINK  2 

 -3 TC9001-013  BUSHING  1 

 -4 TC1281-001  PULLEY ASSEMBLY  2 

 -5 SL260-C16RS  TURNBUCKLE FORK END, SS  1 

 -6 SC31700-001  PULLEY CAGE ASSEMBLY  1 

 -7 SC31053-001  AILERON CABLE PULLEY  1 

 -8 SC31052-002  PULLEY BRACKET, RH  1 

  SC31052-001  PULLEY BRACKET, LH  1 

 -9 SC31018-001 

 

 BRACKET  1 

 -10 SC30500-001  PULLEY CAGE ASSEMBLY  1 

 -11 SC15000-041  STEEL BUSHING  1 

 -12 MS21256-1  THIMBLE LOCK  4 

 -13 MS21251-B3S  TURNBUCKLE BARREL  2 

 -14 MS20392-5C17  CLEVIS PIN  2 

 -15 HDW-CR3213-4-5  RIVET, CHERRY MAX  5 

 -16 C80122-18  WASHER  1 

 -17 AN960-616L  WASHER, FLAT, THIN  1 

 -18 AN960-10L  WASHER, FLAT, THIN  12 

 -19 AN960-10  WASHER, FLAT  3 

 -20 AN380-3-3  COTTER PIN  1 

 -21 AN380-2-2  COTTER PIN  11 

 -22 AN3-7  BOLT  3 

 -23 AN3-5  BOLT  1 

 -24 MS51844-44  NICOPRESS SLEEVE, PLAIN COPPER  AR 

 -25 AN100C-4  THIMBLE CABLE, 3/32 X 1/8  AR 

 -26 AN320-3  CASTLE NUT  2 

 -27 AN310-3  CASTLE NUT  10 

 -28 AN3-10  BOLT  1 

 -29 AN23-11  CLEVIS BOLT  4 

 -30 AN23-10  CLEVIS BOLT  2 

 -31 AN115-21  CABLE SHACKLE  2 

 -32 SC97410-002  LOWER AILERON CABLE ASSEMBLY, RH  1 

  SC97410-001  LOWER AILERON CABLE ASSEMBLY, LH  1 

 -33 40100-00  CABLE 1/8 GALVANIZED, 7 X 19 (MIL-DTL-83420)  AR 

      

  
 

  

 



RUDDER CONTROL SYSTEM  CHAPTER 27 
27-20  Flight Controls 

- 25 - CC11-160   

  



CHAPTER 27  RUDDER CONTROL SYSTEM 
Flight Controls  27-20 

 CC11-160 - 26 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC96000-004  RUDDER PEDAL ASSEMBLY, FRONT, RH  1 

  SC96000-003  RUDDER PEDAL ASSEMBLY, FRONT, LH  1 

  SC96000-002  RUDDER PEDAL ASSEMBLY, REAR, RH  1 

  SC96000-001  RUDDER PEDAL ASSEMBLY, REAR, LH  1 

 -2 SP96005-001 A ▪   MASTER CYLINDER – 1/8 NPT  1 

 -3 SP96004-001 A ▪   HI-PRES/ BRASS PIPE FITTING, 1/8, 90° MALE ELBOW  1 

 -4 SP96003-001 A ▪   BALL VALVE FEMALE/FEMALE 1/8 NPT  1 

 -5 SP96002-001 A ▪   90 DEGREE MALE ELBOW TUBE OD 3/16 TO 1/8 NPT  1 

 -6 SP96001-001 A ▪   TUBE FITTING 90° ELBOW X 1/8 NPT MALE  1 

 -7 SC96700-002 B ▪   FRONT FULCRUM SUPPORT, LH  1 

  SC96700-001 B ▪   FRONT FULCRUM SUPPORT, RH  1 

 -8 SC96301-001 B ▪   RUDDER PEDAL  1 

 -9 SC96300-001 A ▪   RUDDER PEDAL ASSEMBLY  1 

 -10 SC96200-002  ▪   RUDDER PEDAL SUPPORT ASSEMBLY, RH  1 

  SC96200-001  ▪   RUDDER PEDAL SUPPORT ASSEMBLY, LH  1 

 -11 SC96100-001 A ▪   FULCRUM SUPPORT  1 

 -12 SC96007-002  ▪   RUDDER PEDAL BUSHING  2 

 -13 SC96002-001 A ▪   RESERVOIR PLUG  1 

 -14 SC96001-001 A ▪   RESERVOIR TUBE, 3/8”  1 

 -15 MS20392-2C39 B ▪   CLEVIS PIN  1 

 -16 MS20392-C217 A ▪   CLEVIS PIN  1 

 -17 AN960-416L  ▪   WASHER, FLAT, THIN  2 

 -18 AN960-416  ▪   WASHER, FLAT  2 

 -19 AN960-10  ▪   WASHER, FLAT  4 

 -20 AN4-46  ▪   BOLT  1 

 -21 AN380-2-2  ▪   COTTER PIN  4 

 -22 AN310-4  ▪   CASTLE NUT  1 

 -23 AN310-3  ▪   CASTLE NUT  2 

 -24 AN3-5  ▪   BOLT  2 

 -25 SC96004-002  RUDDER PEDAL ROD, BOTTOM  2 

  SC96004-001  RUDDER PEDAL ROD, TOP  2 

 -26 SC97200-001  CABLE ASSEMBLY, RUDDER  2 

 -27 SC91005-002  HEEL PLATE, RH  1 

  SC91005-001  HEEL PLATE, LH  1 

 -28 AN3-6  BOLT  6 

 -29 AN310-3  CASTLE NUT  8 

 -30 AN380-2-2  COTTER PIN  10 

 -31 AN960-10  WASHER, FLAT  6 

 -32 AN960-10L  WASHER, FLAT. THIN  6 

 -33 AN960-416L  WASHER, FLAT, THIN  14 

 -34 AN970-3  FLAT WASHER  10 

 -35 SC15000-041  STEEL BUSHING  2 

 -36 SC91008-001  STEEL BUSHING  6 



RUDDER CONTROL SYSTEM  CHAPTER 27 
27-20  Flight Controls 

- 27 - CC11-160   

 -37 MS21083-N3  NUT, NYLON LOCK  6 

 -38 MS24693C273  SCREW, COUNTERSUNK HEAD  6 

 -39 SC96008-001  RUDDER PEDAL REINFORCEMENT  1 

 -40 SP91004-001  EXT. SPRING .050 DIAMETER .437 OD, 2.00 L, 5.5 LBS/IN  2 

 -41 TC9105-001  SNAP RING, CABLE FAIRLEAD  6 

 -42 TC9106-001  FAIRLEAD, CABLE, SEGMENTS  12 

 -43 MS35489-35  GROMMET  1 

 -44 MS35489-40  GROMMET  1 

 -45 RM5595-001  NYLAFLOW NYLON TUBING, 3/6” OD X .138” ID  AR 

 -46 AN23-10  CLEVIS BOLT  2 

 -47 AN3-7  BOLT  2 

 -48 RM4941-001 C 3M VHB 1” DOUBLE-SIDED TAPE  AR 

      

  
 

A 

B 

C 

Only for use with SC96000-001/-002. 

Only for use with SC96000-003/-004. 

Applied between  SC91005-001/002 HEEL PLATES and floor. 

 



CHAPTER 27  ELEVATOR CONTROL SYSTEM 
Flight Controls  27-30 

 CC11-160 - 28 - 

  



ELEVATOR CONTROL SYSTEM  CHAPTER 27 
27-30  Flight Controls 

- 29 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC9010-001  PULLEY, FIBER 1-3/4”  2 

 -2 TC8206-001  CABLE ASSEMBLY – ELEVATOR BUNGEE UPPER  1 

 -3 TC2533-001  PULLEY – ELEVATOR CONTROL  2 

 -4 TC2532-001  PULLEY, ELEVATOR AND FLAP CONTROL  1 

 -5 TC2527-001  SPRING – ELEVATOR TRIM BUNGEE UPPER  1 

 -6 SL260-C16RS  TURNBUCKLE FORK END, SS  2 

 -7 SC97300-003  CABLE ASSEMBLY, ELEVATOR  1 

 -8 SC97300-001  CABLE ASSEMBLY, ELEVATOR  1 

 -9 SC97002-008  ELEVATOR CABLE FAIRLEAD  1 

 -10 SC97002-007  ELEVATOR CABLE FAIRLEAD  1 

 -11 SC97002-006  ELEVATOR CABLE FAIRLEAD  1 

 -12 SC97002-005  ELEVATOR CABLE FAIRLEAD  1 

 -13 SC97002-004  ELEVATOR CABLE FAIRLEAD  1 

 -14 SC97002-003  ELEVATOR CABLE FAIRLEAD  1 

 -15 SC97002-002  ELEVATOR CABLE FAIRLEAD  1 

 -16 SC97002-001  ELEVATOR CABLE FAIRLEAD  1 

 -17 SC97001-001  ELEVATOR CABLE PULLEY BRACKET  1 

 -18 SC91011-001  PULLEY RETAINER  1 

 -19 MS24693C278  10-32 FULL THREAD SCREW  2 

 -20 MS21256-2  THIMBLE LOCK  1 

 -21 MS21256-1  THIMBLE LOCK  1 

 -22 MS21251-B3S  TURNBUCKLE BARREL  1 

 -23 MS21251-B3L  TURNBUCKLE BODY, CLIP LOCKING  1 

 -24 MS21042L3  NUT, SELF LOCKING, RING BASE  2 

 -25 HDW-98296A877  .125 DIA. STEEL SPRING PIN  2 

 -26 C80122-18  WASHER  AR 

 -27 AN960-6  WASHER, FLAT  2 

 -28 AN960-516L  WASHER, FLAT, THIN  2 

 -29 AN960-516  WASHER, FLAT  2 

 -30 AN960-416L  WASHER, FLAT, THIN  AR 

 -31 AN960-416  WASHER, FLAT  1 

 -32 AN960-10L  WASHER, FLAT, THIN  2 

 -33 AN526C632R8  TRUSS HEAD SCREW, 6-32 X 1/2 SS  2 

 -34 AN5-13  BOLT  1 

 -35 AN4-13  BOLT  2 

 -36 AN380-2-2  COTTER PIN  5 

 -37 AN365-632A  NUT, NYLON LOCK  2 

 -38 AN310-4  CASTLE NUT  1 

 -39 AN310-3  CASTLE NUT  2 

 -40 AN23-10  CLEVIS BOLT  2 

 -41 AN4-3A  BOLT  2 

 -42 AN364-428A  NUT, NYLON  LOCK  2 

 -43 SC80003-002  ELEVATOR HORN REINFORCEMENT PLATE, RH  1 



CHAPTER 27  ELEVATOR CONTROL SYSTEM 
Flight Controls  27-30 

 CC11-160 - 30 - 

 -44 SC80003-001  ELEVATOR HORN REINFORCEMENT PLATE, LH  1 

 -45 SC80004-001  ELEVATOR HORN REINFORCEMENT SPACER  1 

 -46 SP23104-001 A METHACRYLATE MA 832 GRAY GB  AR 

      

  
 A Not pictured.  Used when fastening SC97002-00X to fuselage.  



STABILIZER CONTROL SYSTEM  CHAPTER 27 
27-40  Flight Controls 

- 31 - CC11-160   

  



CHAPTER 27  STABILIZER CONTROL SYSTEM 
Flight Controls  27-40 

 CC11-160 - 32 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC9010-001  PULLEY, FIBER 1-3/4”  1 

 -2 TC2538-001  STABILIZER ADJUSTMENT SCREW  1 

 -3 TC2529-001  HOUSING ASSEMBLY, BUNGEE PULLEY  1 

 -4 TC2350-001  CLAMP – STABILIZER BUNGEE CABLE  1 

 -5 SP80001-002  TRIM MOTOR, 50 RPM  1 

 -6 SC97004-001  JACK SCREW – GEARMOTOR COUPLER  1 

 -7 SC91008-001  STEEL BUSHING  1 

 -8 SC82103-001  JACK SCREW THRUST BUSHING  1 

 -9 SC82000-001  STABILIZER YOKE ASSEMBLY  1 

 -10 SP82001-001  ▪  E-TRIM WATERPROOF LIMIT SWITCH  2 

 -11 SC82200-001  ▪  STABILIZER YOKE ASSEMBLY  1 

 -12 SC82100-001  ▪  STABILIZER TUBE LINK  1 

 -13 AN960-C3L  ▪  WASHER, STAINLESS STEEL  4 

 -14 AN960-516L  ▪  WASHER, FLAT, THIN  2 

 -15 AN960-516  ▪  WASHER, FLAT  4 

 -16 AN936-A3  ▪  LOCK WASHER, #3  4 

 -17 AN5-7  ▪  BOLT  2 

 -18 AN380-2-2  ▪  COTTER PIN  2 

 -19 AN310-5  ▪  CASTLE NUT  2 

 -20 3-48X.50  ▪  3-48 X.50 PAN HEAD PHILLIPS SCREW  4 

 -21 MS21083-N3  NUT, SELF LOCKING STEEL  1 

 -22 HDW-98296A877  .125 DIA STEEL SPRING PIN  2 

 -23 AN960-616L  WASHER, FLAT, THIN  2 

 -24 AN960-416L  WASHER, FLAT, THIN  1 

 -25 AN960-10L  WASHER, FLAT, THIN  4 

 -26 AN960-10  WASHER, FLAT  4 

 -27 AN936-A10  LOCK WASHER, #10  4 

 -28 AN526C632R12  TRUSS HEAD SCREW, 6-32 X 3/4 SS  1 

 -29 AN507C1032R24  SCREW, COUNTERSUNK HEAD  2 

 -30 AN4-6  BOLT  1 

 -31 AN380-2-2  COTTER PIN  1 

 -32 AN365-632A  NUT, NYLON LOCK  1 

 -33 AN365-1032A  NUT, NYLON LOCK  1 

 -34 AN3-5A  BOLT  1 

 -35 AN3-3A  BOLT  4 

 -36 AN315-3R  NUT  2 

 -37 AN3-12A  BOLT  1 

 -38 AN3-12A  BOLT  1 

 -39 AN310-4  CASTLE NUT  1 

 -40 MS21919WDG5  CLAMP, CUSHIONED #5, 5/16”  1 



FLAP CONTROL SYSTEM  CHAPTER 27 
27-50  Flight Controls 

- 33 - CC11-160   

  



CHAPTER 27   FLAP CONTROL SYSTEM 
Flight Controls  27-50 

 CC11-160 - 34 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP32202-001  AURORA BEARING  2 

 -2 SP32201-002  TURNBUCKLE, STAINLESS STEEL  2 

 -3 SC32300-001  FLAP LEVERL ARM ASSEMBLY  2 

 -4 SC32204-001  FLAP HANDLE LOCK  1 

 -5 SC32200-001  FLAP HANDLE ASSEMBLY  1 

 -6 SP35001-001  ▪  FLAP HANDLE SPRING  1 

 -7 SC32217-001  ▪  FLAP LEVER SPRING WASHER  1 

 -8 SC32216-001  ▪  FLAP LEVER TRIGGER PIN  1 

 -9 SC32215-001  ▪  FLAP HANDLE BUSHING  2 

 -10 SC32214-001  ▪  FLAP HANDLE KNOB  1 

 -11 SC32213-001  ▪  FLAP HANDLE  1 

 -12 SC32212-001  ▪  FLAP LEVER PUSH ROD  1 

 -13 SC32211-001  ▪  FLAP HANDLE PAWL  1 

 -14 SC32209-001  ▪  FLAP HANDLE TRIGGER  1 

 -15 SC32100-001  ▪  FLAP HANDLE WELDMENT  1 

 -16 SC15000-037  ▪  STEEL BUSHING  2 

 -17 NAS1149D N632J  ▪  WASHER - #6  1 

 -18 MS20392-3C33  ▪  CLEVIS PIN  1 

 -19 MS20392-2C13  ▪  CLEVIS PIN  1 

 -20 MS16562-225  ▪  SPRING PIN  2 

 -21 AN960-10L  ▪  WASHER, FLAT, THIN  1 

 -22 AN960-10  ▪  WASHER, FLAT  1 

 -23 AN530-4R4  ▪  SCREW, 4 X 1/4 STEEL  2 

 -24 AN380-2-2  ▪  COTTER PIN  4 

 -25 AN960-416L  WASHER, FLAT, THIN  AR 

 -26 AN960-416  WASHER, FLAT  AR 

 -27 AN960-10L  WASHER, FLAT, THIN  5 

 -28 AN960-10  WASHER, FLAT  2 

 -29 AN4H11A  BOLT, DRILLED HEAD  2 

 -30 AN4-7  BOLT – MACHINE, AIRCRAFT  2 

 -31 AN380-2-2  COTTER PIN  3 

 -32 AN316-4R  CHECK NUT  4 

 -33 AN310-4  CASTLE NUT  2 

 -34 AN310-3  CASTLE NUT  1 

 -35 AN3-5  BOLT  1 

 -36 AN3-10A  BOLT  4 

      

  
 

  

 



FUEL STORAGE  CHAPTER 28 
28-10  Fuel 

- 35 - CC11-160   

  



CHAPTER 28   FUEL STORAGE 
Fuel  28-10 

 CC11-160 - 36 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 HDW-3720  HOSE CLAMP, SS, 1.19-1.75  4 

 -2 HDW-100-202  HOSE CLAMP  2 

 -3 5173K96  POLYPROPYLENE TUBING  AR 

 -4 SC74700-001  TANK GROUND INSTALLATION, STANDARD  1 

  SC74700-101  TANK GROUND INSTALLATION, EXTENDED RANGE  1 

 -5 SC73102-003 A ▪  TANK GROUND WIRE  2 

 -6 AN365-632A A ▪  NUT, NYLON LOCK  4 

 -7 AN960-4L A ▪  WASHER, FLAT, THIN  12 

 -8 AN526C632R7 A ▪  SCREW – TRUSS HEAD  4 

 -9 SC61000-002  FUEL TANK ASSEMBLY, RH  1 

  SC61000-001  FUEL TANK ASSEMBLY, LH  1 

 -10 SC61100-002  FUEL TANK ASSEMBLY, 12.5, RH  1 

  SC61100-001  FUEL TANK ASSEMBLY, 12.5, LH  1 

 -11 SC61200-002  FUEL TANK ASSEMBLY, 9.5, RH  1 

  SC61200-001  FUEL TANK ASSEMBLY, 9.5, LH  1 

 -12 SC36401-001 A STRAP   2 

 -13 SC36200-001 A STRAP ASSEMBLY  2 

 -14 SC36100-001 A STRAP ASSEMBLY  2 

 -15 RM6102-001  STARTLITE HOSE, 1.41 O.D. X 1.13 I.D.  4” 

 -16 RM6101-001  STARTLITE HOSE, .64 O.D. X .44 I.D.  13’ 

 -17 RM5595-004  TUBING, POLY-FLO, .25 IN  AR 

 -18 RM4906-001  RUBBER FOAM WEATHERSEAL, .75  AR 

 -19 RM1002-002  FELT (SAE F-50, 1.125 W X .080 H)  AR 

 -20 AN3-3A A BOLT  4 

 -21 AN960-10L A WASHER, FLAT, THIN  12 

 -22 AN3-20A A BOLT  2 

 -23 MS21042L3 A NUT, SELF LOCKING, STEEL  6 

 -24 SC60300-002  FUEL SIGHT GAUGE INSTALLATION, RH  1 

  SC60300-001  FUEL SIGHT GAUGE INSTALLATION, LH  1 

 -25 RM6000-002  ▪  RUBBER HOSE  2 

 -26 SC62001-001  ▪  HYDRODYNAMIC SURGE DAMPENER  1 

 -27 SC62001-003  ▪  HYDRODYNAMIC SURGE DAMPENER  1 

 -28 SP60300-001  ▪  FUEL SIGHT GAUGE  1 

 -29 AN840-4D  ▪  FITTING TUBING TO THREAD  2 

 -30 HDW-100-200  ▪  HOSE CLAMP, STAINLESS STEEL, .25 DIAMETER  4 

      

  
 

A Double quantity for install with SC74700-101 (Extended Range). 
 



AIRCRAFT FUEL DISTRIBUTION SYSTEM  CHAPTER 28 
28-20  Fuel 

- 37 - CC11-160   

  



CHAPTER 28   AIRCRAFT FUEL DSITRIBUTION SYSTEM 
Fuel  28-20 

 CC11-160 - 38 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC7011-001  FUEL STRAINER  4 

 -2 SP60009-003  FLEXIBLE NYLON 11 TUBING  AR 

 -3 SP60004-001  NYLON UNION ELBOW  2 

 -4 SP60003-001  NYLON UNION TEE  3 

 -5 SP60002-001  DRAIN ASSEMBLY  1 

 -6 SC60200-001  FUEL SELECTOR VALVE ASSEMBLY  1 

 -7 TC9007-004  ▪  SPRING, FUEL SELECTOR  2 

 -8 TC7015-001  ▪  CC18 FUEL SELECTOR VALVE  1 

 -9 TC7014-001  ▪  FUEL SELECTOR PLUNGER ASSEMBLY  1 

 -10 TC7013-003  ▪  FUEL SELECTOR HANDLE  1 

 -11 TC7012-001  ▪  FUEL SELECTOR BUTTON PLATE  1 

 -12 SC60207-001  ▪  FUEL SELECTOR PLATE  1 

 -13 AN526C1032R8  ▪  TRUSS HEAD SCREW  2 

 -14 AN507C832R7  ▪  SCREW, COUNTERSUNK HEAD  1 

 -15 AN507C632R8  ▪  SCREW, COUNTERSUNK HEAD  2 

 -16 SC60104-001  JAM NUT  2 

 -17 SC60103-001  COMPRESSION INSERT  1 

 -18 SC60102-001  COMPRESSION NUT  1 

 -19 SC60101-003  COMPRESSION FITTING  1 

 -20 SC60100-001  COMPRESSION FITTING ASSEMBLY  9 

 -21 SC60103-001  ▪  COMPRESSION INSERT  1 

  HDW-261-N06  ▪  COMPRESSION INSERT  1 

 -22 SC60102-001  ▪  COMPRESSION NUT  1 

 -23 SC60101-001  ▪  COMPRESSION FITTING  1 

 -24 RM5594-002  LPDE POLYETHYLENE TUBING, 1/2“  AR 

 -25 RM1075-002  CABLE TIES, 5/8” HEAT STABILIZED  AR 

 -26 MS35489-11  SYNTHETIC RUBBER GROMMET  2 

 -27 HDW-261-765  NYLON INSERT  24 

 -28 AN915-2D  45 DEGREE INTERNAL/EXTERNAL FITTING  4 

 -29 AN914-2D  MALE TO FEMALE ELBOW  1 

 -30 VP7006-001  FUEL STRAINER ASSEMBLY  1 

 -31 TC2029-002  FUEL STRAINER BRACKET, RH  1 

 -32 TC2029-001  FUEL STRAINER BRACKET, LH  1 

 -33 MS35489-22  GROMMET  1 

 -34 MS21919WDG2  CLAMP, CUSHIONED #2 1/8”  4 

 -35 MS21919WDG10  CLAMP, CUSHIONED #10, 5/8”  4 

 -36 AN960-8  WASHER, FLAT  4 

 -37 AN960-10  WASHER, FLAT  2 

 -38 AN816-6D  NIPPLE FITTING, ALUMINUM  1 

 -39 AN3H-3A  BOLT  2 

 -40 AN363-832  NUT, HI-TEMP LOCK  4 

 -41 68X2  FITTING, WEATHERHEAD  1 

 -42 VP5002-001  ENGINE FUEL PRIMER  1 



AIRCRAFT FUEL DISTRIBUTION SYSTEM  CHAPTER 28 
28-20  Fuel 

- 39 - CC11-160   

 -43 RM4400-002 25 TUBING, COPPER, .125  AR 

 -44 RM1075-003 24 CABLE TIES, 8.8” HEAT STABILIZED  4 

  RM1075-002  CABLE TIES, 5.8”, HEAT STABILIZED  4 

  RM1075-001  CALBE TIES, 4.1”, HEAT STABILIZED  4 

 -45 HDW-HIX-3/16 18 HEAT SHRINK, 3/16” BLACK  AR 

 -46 HDW-HIX-1/8 17 HEAT SHRINK, 1/8” BLACK  AR 

 -47 HDW-50915K611 14 COMPRESSION FITTING SLEEVE, FITS 1/8” OD TUBE  2 

 -48 HDW-50915K121 13 COMPRESSION FITTING NUT, FITS 1/8” OD TUBE  2 

 



CHAPTER 31   INSTRUMENT PANEL 
Instruments  31-10 

 CC11-160 - 40 - 

 



INSTRUMENT PANEL  CHAPTER 31 
31-10  Instruments 

- 41 - CC11-160   

  



CHAPTER 31   INSTRUMENT PANEL 
Instruments  31-10 

 CC11-160 - 42 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION 
SERIAL 

NUMBER 
QTY 

XX       

 -1 VP6237-002  PM3000 4 PLACE 2 1/4” ROUND MOUNTING PLATE  1 

 -2 VP6216-002  STEREO FEMALE JACK CLOSED, 1/8”  1 

 -3 SP71001-001  AUX POWER JACK  1 

 -4 SC71703-003  DELUXE VFR II INSTRUMENT PANEL, CC11-160  1 

 -5 SC71603-003  MYPANEL INSTRUMENT PANEL, CC11-160  1 

 -6 SC71602-001  PANEL CENTER BRACKET  1 

 -7 SC71601-007  2.25 ALTIMETER BORDER  1 

 -8 SC71601-006  MYPANEL CC11-160 RH BORDER  1 

 -9 SC71601-005  MYPANEL CC11-160 LH BORDER  1 

 -10 SC71601-001  MYPANEL CENTER BORDER  1 

 -11 SC71510-003 B EXECUTIVE GLASS INSTRUMENT PANEL SUBASSEMBLY, CC11-160  1 

 -12 SC71410-003 B PERFORMANCE PANEL SUBASSEMBLY, CC11-160  1 

 -13 SC71406-009  PERFORMANCE PANEL BORDERS, 3-1/8” GAUGE  AR 

 -14 SC71406-007  PERFORMANCE PANEL BORDERS, RH ENGINE CONTROLS, CC11-160  1 

 -15 SC71406-005  PERFORMANCE PANEL BORDERS, LH ENGINE CONTROLS  1 

 -16 SC71406-004  PERFORMANCE PANEL BORDERS, CARB/CABIN HEAT  AR 

 -17 SC71406-003  PERFORMANCE PANEL BORDERS, 2-1/4” GAUGE  AR 

 -18 SC71406-002  PERFORMANCE PANEL BORDERS, ALTIMETER  AR 

 -19 AN365-1032A  NUT, NYLON LOCK  AR 

 -20 AN364-1032A  NUT, NYLON LOCK  AR 

 -21 SC71305-001 A RACK SUPPORT, EXECUTIVE GLASS  1 

  SC71305-003 A RACK SUPPORT, RADIO  1 

 -22 SC71206-009  GROUND BUS (6-HOLE)  1 

 -23 SC71204-029  CC11-160 IGNITION BACKUP BATTERY BORDER  1 

 -24 SC71204-027  EXECUTIVE GLASS PANEL CENTER BORDER  1 

 -25 SC71204-022  PERFORMANCE VFR GDU 37X CENTER BORDER  1 

 -26 SC71204-021  CC11-160 EXECUTIVE GLASS PANEL C/B BORDER 00193 – AND ON 1 

    CC11-160 EXECUTIVE GLASS PANEL C/B BORDER (REV M) 00093 – 00192 1 

 -27 SC71204-020  CC11-160 MAXIMUM CONTINUOUS RPM  1 

 -28 SC71204-018  CC11-160 DELUXE/PERFORMANCE VFR PANEL, C/B BORDER 00193 – AND ON 1 

    CC11-160 DELUXE/PERFORMANCE VFR PANEL, C/B BORDER (REV M) 00093 – 00192 1 

 -29 SC71204-017  CC11-160 ENGINE CONTROLS – RH BORDER  1 

 -30 SC71204-014  STANDARD ELECTRONIC STACK – CENTER BORDER  1 

 -31 SC71204-011  STANDARD GAUGE CLUSTER – RH BORDER  1 

 -32 SC71204-010  STANDARD GAUGE CLUSTER – LH BORDER  1 

 -33 SC71204-004  GAUGE CLUSTER – LH BORDER  1 

 -34 SC71204-003  ELECTRONIC STACK – CENTER BORDER  1 

 -35 SC71204-002  GAUGE CLUSTER – LH BORDER  1 

 -36 SC71204-001  ENGINE CONTROLS – LH  1 

 -37 SC71203-003  INSTRUMENT PANEL, CC11-160  1 

 -38 SC71107-001  XPDR BLANK  1 

 -39 SC71105-001  INCLINOMETER PANEL  1 

 -40 SC71032-001  AUDIO JACK INSULATOR  1 



INSTRUMENT PANEL  CHAPTER 31 
31-10  Instruments 

- 43 - CC11-160   

 -41 SC71031-001  AUXILIARY SOCKET/AUDIO JACK BRACKET  1 

 -42 SC71011-001  VINYL TRIM – INSTRUMENT PANEL  1 

 -43 MS35214-14  4-40 X 3/8 PAN HEAD SCREW, BRASS  AR 

 -44 MS21919WDG10  CLAMP, CUSHIONED #10, 5/8”  AR 

 -45 HDW-S4R.375TA  SHEET METAL SCREW, #4 THREAD  AR 

 -46 HDW-A4972-5-3  NUT CLIP 10-32 (.281)  AR 

 -47 AN960-10L  WASHER, FLAT, THIN  AR 

 -48 AN960-C3L  WASHER, STAINLESS STEEL  AR 

 -49 AN960-6  WASHER, FLAT  AR 

 -50 AN526C1032R8  TRUSS HEAD SCREW, 10-32 X 1/2 SS  AR 

 -51 AN526C1032R6  TRUSS HEAD SCREW, 10-32 X 3/8 SS  AR 

 -52 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS  AR 

 -53 AN365-632A  NUT, NYLON LOCK  AR 

 -54 SC71010-001  ANTI-CHAFE STRIP, CIRCUIT BREAKER  1 

      

  
 

A 

B 

SC71305-003 typical.  SC71305-001 used with Executive Glass panel. 

Includes select instrument racks installed.  For panel only, order SC71503-003 or 

SC71403-003 respectively. 

 



CHAPTER 32   MAIN LANDING GEAR 
Landing Gear  32-10 

 CC11-160 - 44 - 

  



MAIN LANDING GEAR  CHAPTER 32 
32-10  Landing Gear 

- 45 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC41610-001 A 3X3 CABANE VEE ASSEMBLY  1 

  SC41600-001  CABANE VEE ASSEMBLY  1 

 -2 SP41401-003 A,D ALPHA OMEGA SUSPENSION ASSEMBLY, 3X3  2 

  SP41401-001 D ALPHA OMEGA SUSPENSION ASSEMBLY  2 

 -3 SC41310-101 A SHOCK COVER ASSEMBLY, 3X3  2 

  SC41310-001  SHOCK COVER ASSEMBLY  2 

 -4 SC41703-001  ▪  SHOCK SKIN ASSEMBLY  1 

 -5 SC41300-101  ▪  SHOCK ASSEMBLY  1 

  SC41300-001  ▪  SHOCK ASSEMBLY  1 

 -6 SP41301-002  ▪  ▪  SHOCK CORD (U30462-002)  1 

 -7 SC41500-001  ▪  ▪  SHOCK STRUT ASSEMBLY  1 

 -8 SC41400-101 A ▪  ▪  LOWER SHOCK STRUT ASSEMBLY, 3X3  1 

  SC41400-001  ▪  ▪  LOWER SHOCK STRUT ASSEMBLY  1 

 -9 AN960-416L  ▪  ▪  WASHER, FLAT, THIN  1 

 -10 AN960-416  ▪  ▪  WASHER, FLAT  1 

 -11 AN4-13  ▪  ▪  BOLT  1 

 -12 AN380-2-2  ▪  ▪  COTTER PIN  1 

 -13 AN310-4  ▪  ▪  CASTLE NUT  1 

 -14 19513-54  ▪  ▪  SPONGE CUSHION  2 

  101440-03  ▪  ▪  FOAM CUSHION  2 

 -15 MS35459-23  ▪  GROMMET  2 

 -16 HDW-S4R.25TA  ▪  SHEET METAL SCREW, #4, .25”, STAINLESS  20 

 -17 101435-01  ▪  END CAP  2 

 -18 SC41150-002 A 3X3 GEAR LEG AND WHEEL ASSEMBLY, RH  1 

  SC41150-001 A 3X3 GEAR LEG AND WHEEL ASSEMBLY, LH  1 

  SC41110-002  GEAR LEG AND WHEEL ASSEMBLY, RH  1 

  SC41110-001  GEAR LEG AND WHEEL ASSEMBLY, LH  1 

 -19 SP96006-001  ▪  SM 1” SAFETY WALK TAPE  AR 

 -20 SP96002-001  ▪  90 DEGREEE MALE ELBOW TUBE OD 3/16 TO 1/8 NPT  1 

 -21 SP45003-001  ▪  AXLE NUT  1 

 -22 TC4012-001  ▪  HUB CAP   1 

  SP45001-001  ▪  HUB CAP  1 

 -23 SC41900-011  ▪  WHEEL ASSEMBLY, 31” RADIAL BUSHWHEEL TUNDRA  1 

  SC41900-009  ▪  WHEEL ASSEMBLY, AIRSTREAK 29” LSA TUNDRA  1 

  SC41900-007  ▪  WHEEL ASSEMBLY, AIRSTREAK 26” LSA TUNDRA  1 

  SC41900-005  ▪  WHEEL ASSEMBLY, 8:50 X 6  1 

  SC41900-003  ▪  WHEEL ASSEMBLY, 8:00 X 6  1 

  SC41900-001  ▪  WHEEL ASSEMBLY, 6:00 X 6  1 

 -24 VP4008-001  ▪  ▪  INNER TUBE, 8:50 X 6  1 

  761-993  ▪  ▪  8:00 X 6 INNER TUBE  1 

  SP45005-001  ▪  ▪  MCCREARY TUBE, 4 PLY  1 

 -25 SP45007-003  ▪  ▪  31” RADIAL ALASKAN BUSHWHEEL TUNDRA TIRE  1 

  SP45008-002  ▪  ▪  AIRSTREAK 29” LSA TUNDRA TIRE  1 



CHAPTER 32   MAIN LANDING GEAR 
Landing Gear  32-10 

 CC11-160 - 46 - 

  SP45008-001  ▪  ▪  AIRSTREAK 26” LSA TUNDRA TIRE  1 

  VP1001-001  ▪  ▪  8:50 X 6 (6-PLY) TIRE  1 

  SP45002-001  ▪  ▪  TIRE, AIR TRAC 8:00 X 6  1 

  SP45006-001  ▪  ▪  MCCREARY TIRE, 4 PLY  1 

 -26 SP45004-004 B ▪  ▪  WHEEL SET, DOUBLE PUCK BRAKES  1 

 -27 SC40100-002 C ▪  COVERED LANDING GEAR ASSEMBLY, RH  1 

  SC40100-001 C ▪  COVERED LANDING GEAR ASSEMBLY, LH  1 

  SC40150-002 A,C ▪  3X3 COVERED LANDING GEAR ASSEMBLY, RH  1 

  SC40150-001 A,C ▪  3X3 COVERED LANDING GEAR ASSEMBLY, LH  1 

 -28 RM7932-001  ▪  PET SLEEVING, FRAY RESISTANT  AR 

 -29 RM5595-001  ▪  NYLAFLOW NYLON TUBING, 3/16” OD X .128” ID  AR 

 -30 RM4960-001  ▪  TAPE, 3/4” NON-SKID  AR 

 -31 AN960-8  ▪  WASHER  3 

 -32 AN960-416  ▪  FLAT WASHER  8 

 -33 AN936-A8  ▪  LOCK WASHER, #8  3 

 -34 AN526C832R6  ▪  SCREW, 8-32 X 3/8  3 

 -35 AN4-6A  ▪  BOLT  4 

 -36 AN380-4-8  ▪  COTTER PIN  1 

 -37 AN365-428A  ▪  NUT, NYLON LOCK  4 

 -38 AN960-616L  WASHER, FLAT, THIN  AR 

 -39 AN960-616  WASHER, FLAT  AR 

 -40 AN960-516  WASHER, FLAT  4 

 -41 AN6-26  BOLT  4 

 -42 AN6-21  BOLT  2 

 -43 AN6-17  BOLT  2 

 -44 AN5-22A  BOLT  2 

 -45 AN380-3-3  COTTER PIN  8 

 -46 AN365-524A  NUT, NYLON LOCK  2 

 -47 AN310-6  CASTLE NUT  8 

      

  
 

A 

B 

 

C 

D 

Only for use with 3x3 Extended Landing Gear. 

All parts and hardware for wheel and brake build up is included with wheel set 

SP45004-004. 

Specify aircraft paint scheme or custom paint when ordering. 

Alpha Omega Suspension System (AOSS) option not pictured. 

 



TAIL LANDING GEAR  CHAPTER 32 
32-20  Landing Gear 

- 47 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP42001-001  TAILWHEEL SPRING CONNECTOR, LIGHT WEIGHT  1 

  VP3239-001  TAILWHEEL SPRING CONNECTOR  1 

 -2 SP83101-003  FULL SWIVEL/STEERABLE TAILWHEEL (45 DEGREE)  1 

  SP83102-002  TAILWHEEL ASSEMBLY, ABI 3200 (1-HOLE)  1 

 -3 SP42101-001  TAIL SPRING, 3 LEAF, 1.25” – 1 HOLE  1 

 -4 SC42003-001  ADAPTER BUSHING  1 

 -5 SC42002-001  ADAPTER, BUSH TAIL WHEEL, 3200-TYPE  1 

  SC42001-001  ADAPTER, TAIL WHEEL, STANDARD  1 

 -6 SC20017-001  TAIL SKID BRACKET  1 

 -7 MS21044N7  NUT  1 

 -8 AN960-716  WASHER, FLAT  4 

 -9 AN960-416  WASHER, FLAT  4 

 -10 AN7-22A  BOLT  1 

 -11 AN7-21A  BOLT  1 

  AN7-17A  BOLT  1 

 -12 AN4-6A  BOLT  2 

 -13 AN365-720A  NUT, NYLON LOCK  1 

 -14 AN365-428A  NUT, NYLON LOCK  2 



CHAPTER 33   FLIGHT COMPARTMENT LIGHTING 
Lights  33-10 

 CC11-160 - 48 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC71204-030  COCKPIT LIGHT BORDER  1 

  SC71204-031  COCKPIT LIGHT COVER BORDER  1 

 -2 SC23015-001  COCKPIT LIGHT SWITCH ASSEMBLY  1 

 -3 SC23005-001  COCKPIT LIGHT ASSEMBLY  1 

 -4 SC23004-001  COCKPIT LIGHT DOUBLER  1 

      

  
 

  

 



EXTERIOR LIGHTING  CHAPTER 33 
33-40  Lights 

- 49 - CC11-160   

  



CHAPTER 33   EXTERIOR LIGHTING 
Lights  33-40 

 CC11-160 - 50 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP74003-001  PAR36 LED LANDING LIGHT 00146 – AND ON 1 

  SP74002-002  HID LAMP AND REFLECTOR 00093 – 00145 1 

 -2 SP34102-001  GREEN NAV/POSITION/STROBE LIGHT, RH 00107 – AND ON 1 

  SP34101-001  RED NAV/POSITION/STROBE LIGHT, LH 00107 – AND ON 1 

  SP34008-001 A GREEN POSITION/STROBE LIGHT 00093 – 00106 1 

  SP34007-001 A RED POSITION/STROBE LIGHT 00093 – 00106 1 

  SP34002-001 A GREEN POSITION LIGHT 00093 – 00106 1 

  SP34001-001 A RED POSITION LIGHT 00093 – 00106 1 

 -3 SC72001-001  Z CLIP  2 

 -4 SC31062-001  LANDING LIGHT LENS  1 

 -5 SC31061-001  LANDING LIGHT MOUNT  1 

 -6 NAS1515H04L  FLAT WASHER  6 

 -7 MS21059L06  NUT PLATE, TWO LUG  6 

 -8 MS20426A3-5  RIVET  2 

 -9 MS20426A3-3  RIVET, SOLIms210472 

D, COUNTERSUNK (3/32 X 3/16) 

 12 

 -10 MS51957-18  SCREW, 4-40 X 5/8” PAN HEAD PHILLIPS MACHINE SS  2 

  AN526C440R4 B SCREW, 4-40 X 1/4  2 

  AN530-4R4 C SCREW, 4 X 1/4 STEEL 00093 – 00145 

 

2 

 -11 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS  8 

 -12 AN507C1032R2  SCREW, COUNTERSUNK HEAD  1 

  HDW-S6R0.5TA A SCREW, 6X1/2 00093 – 00106 2 

 -13 SC80201-001 B RUDDER COVER PLATE  1 

  SP34103-001  TAIL POSITION STROBE/NAV LIGHT 00107 – AND ON 1 

  SP34003-003 C TAIL POSITION STROBE/NAV LIGHT 00093 - 00106 1 

  SP34003-001 C TAIL POSITION NAV LIGHT 00093 - 00106 1 

 -14 VP6007-005  SOLDER SLEEVE (DIAMETER .105)  AR 

  HDW-HIX-1/4  HEAT SHRINK, 1/4” BLACK  AR 

  HDW-HIX-1/8  HEAT SHRINK, 1/8” BLACK  AR 

 -15 VP6003-007 D BUTT SPLICE STEP DOWN 12-10 TO 16-14G  1 

 -16 VP6001-027 D TERMINAL RING 16-14G #8 STUD  1 

 -17 VP1321-001 D ISOLATOR MOUNT  1 

 -18 SP74002-005 D VS BALLAST TO POWER/GROUND HARNESS  1 

 -19 SP74002-004 D VS LAMP TO BALLAST HARNESS  1 

 -20 SP74002-003 D HID BALLAST  1 

 -21 RM1071-003 F CABLE TIES, 8”  AR 

  RM1071-002 F CABLE TIES, 5.5”  AR 

 -22 HDW-A4972-8-02 D, E NUT CLIP 10-32 (.500) 00093 – 00145 3 

 -23 AN526C1032R8 D TRUSS HEAD SCREW  3 

 -24 AN364-832A D NUT, NYLON LOCK  3 

 -25 VP6013-001 F PIN – LOCKING PIN HOUSING  2 

 -26 VP6009-001 F LOCKING CONNECTOR PIN HOUSING  1 

      



EXTERIOR LIGHTING  CHAPTER 33 
33-40  Lights 

- 51 - CC11-160   

  
 

A 

B 

C 

D 

E 

F 

Selected  lights installed with HDW-S6R0.5TA only. 

Only for use with rudder light not installed. 

Selected lights installed with AN530-4R4 only. 

For use with SP74002-002 HID Lamp and Reflector installed. 

Only for use on wing spar with ballast holes. 

Not pictured. Used to secure  wingtip light. 

 



CHAPTER 34   NAVIGATION SYSTEM 
Navigation  34-10 

 CC11-160 - 52 - 

 



NAVIGATION SYSTEM  CHAPTER 34 
34-10  Navigation 

- 53 - CC11-160   

 



CHAPTER 34   NAVIGATION SYSTEM 
Navigation  34-10 

 CC11-160 - 54 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 VP6228-001 A ALTITUDE ENCODER (DIGITIZER)  1 

 -2 VP6206-003  ALTIMETER, 20K, MILLIBARS  1 

  VP6206-001  ALTIMETER, 20K  1 

 -3 VP6807-001  VERTICAL SPEED INDICATOR, 2-1/4”  1 

 -4 SP71204-005  ALTIMETER, 2-1/4 20K  1 

  SP71204-006  ALTIMETER, 2-1/4 20K MILLIBAR  1 

 -5 HDW-261-740  FITTING, IMPERIAL TUBE TO PIPE  1 

  HDW-261-760  IMPERIAL NYLON UNION TEE  1 

 -6 SP71203-005  3-1/8” AIRSPEED INDICATOR, KNOTS  1 

  SP71203-004  3-1/8” AIRSPEED INDICATOR  1 

 -7 SP71203-003  2-1/4 AIRSPEED INDICATOR  1 

  SP71203-006  2-1/4 AIRSPEED INDICATOR, KNOTS  1 

 -8 SP71202-001  3-1/8” VERTICAL SPEED INDICATOR  1 

 -9 RM5594-004  TUBING, POLY-FLO, .25 INCH  AR 

 -10 MS33737-14C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.312 DEPTH)  AR 

  MS33737-13C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.250 DEPTH)  AR 

  MS33737-12C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.187 DEPTH)  AR 

 -11 MS35214-32  6-32 X 1-1/4 PAN HEAD SCREW, BRASS  AR 

  MS35214-31  6-32 X 1 PAN HEAD SCREW, BRASS  AR 

  MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  AR 

 -12 SP71301-006 A OAT PROBE  1 

      

  
 A Not pictured  

  



STALL WARNING SYSTEM  CHAPTER 34 
34-18  Navigation 

- 55 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC1111-001  STALL WARNING FRONT PLATE  1 

 -2 TC1110-001  STALL WARNING SWITCH  1 

 -3 SC74301-001  LIP, STALL WARNING  1 

 -4 AN526-832R6  SCREW-TRUSS HEAD  2 

 -5 SP23003-001  STALL WARNING HORN  1 

 -6 NAS1515H08  FLAT WASHER  2 

 -7 MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  2 

 -8 AN960-6L  WASHER, FLAT, THIN  2 

 -9 AN365-632A  NUT, NYLON LOCK  2 

      

  
 

  

 



CHAPTER 34   ATTTITUDE AND DIRECTION 
Navigation  34-20 

 CC11-160 - 56 - 

 



ATTITUDE AND DIRECTION  CHAPTER 34 
34-20  Navigation 

- 57 - CC11-160   

 



CHAPTER 34   ATTTITUDE AND DIRECTION 
Navigation  34-20 

 CC11-160 - 58 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP13001-003 A COMPASS WITH SHORT ARM, SOUTHERN HEMISPHERE  1 

 -2 SP13001-001 A COMPASS WITH SHORT ARM, NORTHERN HEMISPHERE  1 

 -3 VP6208-001  TURN COORDINATOR, ELECTRIC, 14-VOLT (TSO-C31b)  1 

 -4 SP71301-002 

SC72301-001 

SC72302-001 

MS35214-32 

MS35214-27 

MS35469-265 

MS35469-265B 

NAS1329A06K075 

B FLIGHT DEK-D180 SYSTEM 

REMOTE MAGNETIC COMPASS MOUNTING PLATE – FIXED 

REMOTE MAGNETIC COMPASS MOUNTING PLATE – REMOVABLE 

6-32 X 1-1/4 PAN HEAD SCREW, BRASS 

 

BRASS NUT, 

.1380-32UNC-2B 

BLIND RIVET NUT 

1 

 -5 SC72301-001  REMOTE MAGNETIC COMPASS MOUNTING PLATE – FIXED  1 

 -6 SC72302-001  REMOTE MAGNETIC COMPASS MOUNTING PLATE – REMOVABLE  1 

 -7 MS35214-32  6-32 X 1-1/4 PAN HEAD SCREW, BRASS  4 

 -8 MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  4 

 -9 MS35649-265  BRASS NUT, .1380-32UNC-2B  12 

  MS35649-265B  BRASS NUT, .1380-32UNC-2B  12 

 -10 NAS1329A06K075  BLIND RIVET NUT  4 

 -11 SP71101-002  INCLINOMETER, SMALL  1 

 -12 SP71101-001  INCLINOMETER  1 

 -13 SC71607-001  INCLINOMETER ATTACH BRACKET  2 

 -14 SC71105-001  INCLINOMETER PANEL  1 

 -15 MS35214-30  6-32 X 7/8 PAN HEAD SCREW, BRASS  AR 

 -16 HDW-97525  POP RIVET  AR 

 -17 AN960-6L  WASHER, FLAT, THIN  AR 

 -18 AN365-632A  NUT, NYLON LOCK  AR 

 -19 MS20426AD3-4  RIVET, COUNTERSUNK  AR 

 -20 MS35214-32  6-32 X 1-1/4 PAN HEAD SCREW, BRASS  AR 

  MS35214-31  6-32 X 1 PAN HEAD SCREW, BRASS  AR 

  MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  AR 

 -21 SP71301-001 B FLIGHT DEK-D180 KIT  1 

 -22 SC71304-001  D180 MOUNTING TRAY  1 

 -23 AN365-440A  NUT, NYLON LOCK  AR 

 -24 MS35214-14  4-40 X 3/8 PAN HEAD SCREW, BRASS  AR 

 -25 AN960-6  WASHER, FLAT  AR 

      

  

 A 

B 

Not Pictured – Located on inside of windshield 

Contact Cub Crafters for more information about contents 
  



GLOBAL POSITIONING SYSTEM  CHAPTER 34 
34-50  Navigation 

- 59 - CC11-160   

 



CHAPTER 34   GLOBAL POSITIONING SYSTEM 
Navigation  34-50 

 CC11-160 - 60 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP71277-001  GXM USB EXTENSION CABLE  1 

 -2 SP71275-001  GARMIN GXM 40 ANTENNA  1 

 -3 SP71262-001  GARMIN GDU 375  1 

  SP71261-003  GARMIN GDU 370 – PACIFIC  1 

  SP71261-002  GARMIN GDU 370 – ATLANTIC  1 

  SP71261-001  GARMIN GDU 370  1 

 -4 SP71271-001  GARMIN AERA 560 GPS  1 

  SP71274-001  GARMIN AERA 550 GPS  1 

 -5 SP71272-001  GA 25MCX LOW PROFILE REMOTE GPS ANTENNA  1 

 -6 SP71263-002  GA 26C REMOTE GPS ANTENNA  1 

 -7 SP71264-001  GA 26XM REMOTE XM ANTENNA  1 

 -8 SC71276-001  AERA 500 SERIES PANEL DOCK  1 

 -9 SP71215-001 A GPS PANEL DOCK  1 

 -10 AN960-8L  WASHER, FLAT, THIN  AR 

 -11 AN364-832A  NUT, NYLON LOCK  AR 

 -12 AN526C832R6  TRUSS HEAD SCREW  AR 

 -13 MS21055L06  NUT PLATE  AR 

 -14 MS20426A3-4  RIVET, 3/32” X 1/4”, SOLID, COUNTERSUNK  AR 

      

  
 A Not pictured.  Only for use with Garmin 495/496 (Discontinued) 

 



MAIN DOOR  CHAPTER 52 
52-00  Doors 

- 61 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC23300-001  DOOR ASSEMBLY  1 

 -2 SC23012-002 A WINDOW STRIKE PLATE, RH  REF 

 -3 AN960-8  WASHER, FLAT 00108 – AND ON 12 

  AN960-6  WASHER, FLAT 00093 – 00107 12 

 -4 AN507C832R8  SCREW, COUNTERSUNK HEAD 00108 – AND ON 12 

  AN507C632R8  SCREW, COUNTERSUNK HEAD 00093 – 00107 12 

 -5 AN365-832A  NUT, NYLON LOCK 00108 – AND ON 12 

  AN365-632A  NUT, NYLON LOCK 00093 – 00107 12 

      

  
 

A Located in Chapter 56-10 – FLIGHT COMPARTMENT WINDOWS 

 

 



CHAPTER 52   CARGO/BAGGAGE DOOR 
Doors  52-30 

 CC11-160 - 62 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC25220-001  SIDE ACCESS DOOR ASSEMBLY  1 

 -2 SC25223-001  ▪   SIDE ACCESS DOOR HINGE  1 

 -3 SC25222-001  ▪   SIDE ACCESS DOOR FRAME  1 

 -4 SC25221-001  ▪   SIDE ACCESS DOOR  1 

 -5 MS20426A4-6  ▪   RIVET  6 

 -6 MS20426A3-5  ▪   RIVET  9 

 -7 HDW-85-46-103-39  ▪   WASHER  3 

 -8 HDW-85-35-295-20  ▪   RECEPTACLE 1/4 TURN, SS  3 

 -9 HDW-85-34-101-20  ▪   RETAINER, SPLIT RING  3 

 -10 HDW-85-21-220-16  ▪   STUD, 1/4 TURN WING HEAD  3 

  HDW-85-12-200-16  ▪   STUD, 1/4 TURN WING HEAD  3 

  HDW-85-12-180-16  ▪   STUD, 1/4 TURN WING HEAD  3 

  HDW-85-11-220-20  ▪   STUD, 1/4 SLOT OVAL 220  3 

  HDW-85-11-200-20  ▪   STUD, 1/4 SLOT OVAL 200  3 

  HDW-85-11-180-20  ▪   STUD, 1/4 SLOT OVAL 180  3 

 -11 AN960-C6L  ▪   WASHER, STAINLESS STEEL  5 

 -12 AN960-C3L  ▪   WASHER, STAINLESS STEEL  9 

 -13 AN526C632R5  ▪   TRUSS HEAD SCREW, 6-32 X 5/8 SS  5 

 -14 AN365-632A  ▪   NUT, NYLON LOCK  5 



FUSELAGE FRAME/INTERIOR  CHAPTER 53 
53-00  Fuselage 

- 63 - CC11-160   

  



CHAPTER 53   FUSELAGE FRAME/INTERIOR 
Fuselage  53-00 

 CC11-160 - 64 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC20000-001  WELDED FUSELAGE 00117 – AND ON 1 

    WELDED FUSELAGE (REV L) 00116 ONLY 1 

    WELDED FUSELAGE (REV K) 00109 – 00115 1 

    WELDED FUSELAGE (REV J) 00093 – 00108 1 

 -2 SC91017-001  CABIN HEAT GUIDE  1 

 -3 SC91001-001  FIBERGLASS SEAT BASE  1 

 -4 SC25006-001  INTERIOR PANEL INSERT  1 

 -5 SC25002-003  INTERIOR PANEL – RIGHT MID  1 

 -6 SC25002-001  INTERIOR PANEL – RIGHT FORWARD  1 

 -7 SC25001-001  INTERIOR PANEL – LEFT  1 

 -8 SC25002-002  INTERIOR PANEL – RIGHT AFT  1 

 -9 SC25001-002  INTERIOR PANEL – LEFT AFT  1 

 -10 AN526C632R8  TRUSS HEAD SCREW, 6-32 X 1/2 SS  5 

 -11 NAS1515H04L  FLAT WASHER  5 

 -12 HDW-SL213-06-1  #6 TINNERMAN NUT  5 

 -13 SC23003-004  DOOR HEADER, RH  1 

 -14 SC23003-005  DOOR HEADER, LH  1 

 -15 HDW-7582K22  CABLE TIE HOLDER, 4-WAY  6 

 -16 RM4941-001 A 3M VHB 1” DOUBLE SIDED TAPE  AR 

  RM4905-001 A 3M VHB ACRYLIC FOAM TAPE – CLEAR  AR 

 -17 RM0012-101 A ADHESIVE PROMOTER, 3M  AR 

      

  
 A Not pictured.  Used to attach SC23003-004/005 to fuselage.  



FUSELAGE FIREWALL/BOOT COWL  CHAPTER 53 
53-10  Fuselage 

- 65 - CC11-160   

 



CHAPTER 53   FUSELAGE FIREWALL/BOOT COWL 
Fuselage  53-10 

 CC11-160 - 66 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC53100-007  BOOT COWL ASSEMBLY, CC11-160   

 -2 SC55000-003  ▪  FIREWALL ANGLE ASSEMBLY, CC11-160  1 

 -3 SC55001-003  ▪  ▪  FIREWALL  1 

 -4 SC53005-002  ▪  ▪  BOTTOM BOOT COWL ANGLE  1 

 -5 SC53005-001  ▪  ▪  BOTTOM BOOT COWL ANGLE  1 

 -6 SC53004-002  ▪  ▪  TOP BOOT COWL ANGLE  1 

 -7 SC53004-001  ▪  ▪  TOP BOOT COWL ANGLE  1 

 -8 MS20455A4-4  ▪  ▪  RIVET, SOLID, UNIVERSAL HEAD  46 

 -9 SC53107-001  ▪  BOOT COWL HATCH  1 

 -10 SC53103-002  ▪  SIDE ANGLE  1 

 -11 SC53103-001  ▪  SIDE ANGLE  1 

 -12 SC53102-002  ▪  BOOT COWL SIDE  1 

 -13 SC53102-001  ▪  BOOT COWL SIDE  1 

 -14 SC53101-001  ▪  BOTTOM COWL  1 

 -15 SC53013-001  ▪  BOOT COWL EXTENSION  2 

 -16 SC53012-001  ▪  BOOT COWL SHIM  2 

 -17 MS20470A4-4  ▪  RIVET, 1/8” X 1/4", ALUMINUM UNIVERSAL  10 

 -18 MS20470A3-3  ▪  RIVET, 3/32” X 3/16”, ALUMINUM UNIVERSAL  18 

 -19 MS20455A4-4  ▪  RIVET, SOLID, UNIVERSAL HEAD  9 

 -20 MS20426AD4-5  ▪  RIVET  10 

 -21 MS20426AD4-4  ▪  RIVET, COUNTERSUNK 100 DEGREE, PRECISION HEAD  2 

 -22 MS20426A4-5  ▪  RIVET  34 

 -23 MS20426A4-4  ▪  RIVET, 1/8 X 1/4, COUNTER SOFT  2 

 -24 HDW-S6R.375TA  ▪  SHEET METAL SCREW, #6 THREAD  6 

 -25 HDW-A1785-6Z-1  ▪  #6 TINNERMAN NUT  6 

 -26 AN526C632R6  ▪  TRUSS HEAD SCREW, 6-32 X 3/8 SS  2 

 -27 AN365-632A  ▪  NUT, NYLON LOCK  2 

 -28 SC53104-003  TEAR-DROP COVER  1 

 -29 SC53015-001  BOOT COWL FABRIC SPACER  1 

 -30 SC53014-001  BOOT COWL FABRIC SPACER  1 

 -31 NAS1515H04L  FLAT WASHER  7 

 -32 HDW-S6R.375TA  SHEET METAL SCREW, #6 THREAD  7 

 -33 HDW-S4R.375TA  SHEET METAL SCREW, #4 THREAD  4 

 -34 HDW-A1784-6Z-1  #6 TINNERMAN NUT  7 

      

  

   

  

 



FUSELAGE MAIN, STRINGERS  CHAPTER 53 
53-13  Fuselage 

- 67 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP84001-003  STRINGER, COMPOSITE  1 

 -2 SP84001-002  STRINGER, COMPOSITE, .505 OD  2 

 -3 SC83108-001  STRINGER, UPPER FRONT (LH)  1 

 -4 SC83107-001  STRINGER, LOWER FRONT (RH)  1 

 -5 SC83106-001  STRINGER, LOWER FRONT (LH)  1 

 -6 SC83105-001  TOP STRINGER  1 

 -7 SC83104-001  STRINGER, UPPER SIDE (RH)  1 

 -8 SC83103-001  STRINGER, UPPER SIDE (LH)  1 

 -9 SC83102-001  STRINGER, LOWER SIDE (RH)  1 

 -10 SC83101-001  STRINGER, LOWER SIDE (LH)  1 

      

  
 

  

 



CHAPTER 53   FUSELAGE SKIN/COVER 
Fuselage  53-30 

 CC11-160 - 68 - 

 



FUSELAGE MAIN, SKIN/COVER  CHAPTER 53 
53-30  Fuselage 

- 69 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC9101-001  5-INCH INSPECTION COVER ASSEMBLY  5 

 -2 TC3017-001  GROMMET, ROUND  5 

 -3 SC15302-002  STABILIZER YOKE PLATE, RH  1 

  SC15302-001  STABILIZER YOKE PLATE, LH  1 

 -4 SC15301-002  STABILIZER/ELEVATOR COVER, RH  1 

  SC15301-001  STABILIZER/ELEVATOR COVER, LH  1 

 -5 SC15215-001  SIDE ACCESS DOOR FRAME PATCH  1 

 -6 SC15214-001  FUEL DRAIN GROMMET 00160 – AND ON 1 

 -7 SC15213-001  FABRIC PATCH, STRUT AND GEAR ATTACH  2 

 -8 SC15212-001  FABRIC PATCH, LARGE OVAL  2 

 -9 SC15209-001  FABRIC PATCH, SMALL RECTANGLE  1 

 -10 SC15208-001  RECTANGULAR GROMMET  3 

 -11 SC15207-001  STABILIZER FABRIC PATCH  2 

 -12 SC15206-001  GROMMET, STABILIZER  2 

 -13 SC15205-003  ROUND FABRIC PATCH, 4.75 INCH  1 

 -14 SC15205-001  ROUND FABRIC PATCH, 6 INCH  5 

 -15 SC15203-001  FABRIC PATCH, STABILIZER YOKE COVER  3 

 -16 SC15201-003 

3 

 FABRIC PATCH – TEARDROP SMALL  2 

 -17 SC15201-001  FABRIC PATCH – TEARDROP SMALL 00160 – AND ON 1 

 -18 SC15303-001  BOTTOM INSPECTION COVER  1 

 -19 RM9012-001  POLYESTER FABRIC, 1.7 OZ (LIGHT UNCERTIFIED)  AR 

 -20 HDW-S4R.25TA  SHEET METAL SCREW, #4 THREAD, .25”, STAINLESS  44 

 -21 70200-13  TAPE, LINEAR PINKED EDGE, LIGHT 3”X 25  AR 

 -22 70200-12  TAPE, LINEAR PINKED EDGE, LIGHT 2”X 50  AR 

 -23 5173K96  POLYPROPYLENE TUBING, 5/16” OD X .242 ID  AR 

  RM5595-002  POLYPROPYLENE TUBING, 5/16” OD X 3/16 D  AR 

      

  
 

  

 



CHAPTER 55   EMPENNAGE STRUCTURE 
Stabilizers  55-00 

 CC11-160 - 70 - 

  



EMPENNAGE STRUCTURE  CHAPTER 55 
55-00  Stabilizers 

- 71 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC81400-001  HORIZTONAL STABILIZER ASSEMBLY  2 

 -2 SC81300-001  FIN ASSEMBLY (VERTICAL STABILIZER)  1 

 -3 SC81200-001  RUDDER ASSEMBLY  1 

 -4 SC81000-002  ELEVATOR ASSEMBLY, RH  1 

 -5 SC81000-001  ELEVATOR ASSEMBLY, LH  1 

 -6 TC3007-001  RUDDER TRIM TAB  1 

 -7 SC81206-001  FIN STRINGER  1 

 -8 SC81009-003  TAIL BRACE WIRE  2 

 -9 SC81009-001  TAIL BRACE WIRE  2 

 -10 SC81008-003  CLEVIS PIN  1 

 -11 SC81008-001  CLEVIS PIN  2 

 -12 SC81007-002  HORIZONTAL STRINGER, RH  1 

  SC81007-001  HORIZONTAL STRINGER, LH  1 

 -13 AN363-1032  NUT, HI-TEMP LOCK  2 

 -14 SC15004-007  TUBING  1 

 -15 SC15004-005  TUBING  1 

 -16 MS20392-3C55  CLEVIS PIN  1 

 -17 AN960-416  WASHER, FLAT  12 

 -18 AN960-416L  WASHER, FLAT, THIN  2 

 -19 AN960-10  WASHER, FLAT  4 

 -20 AN960-10L  WASHER, FLAT, THIN  6 

 -21 AN365-1032A  NUT, NYLON LOCK  4 

 -22 AN315-3L  NUT  2 

 -23 AN315-3R  NUT  4 

 -24 AN380-2-2  BOLT  4 

 -25 AN530-4R4  SCREW, 4 X 1/4 STEEL  3 

 -26 AN3-12A  BOLT  2 

 -27 AN3-13A  BOLT  2 

      

  
 

  

 



CHAPTER 55   EMPENNAGE SKIN/COVER 
Stabilizers  55-02 

 CC11-160 - 72 - 

 



EMPENNAGE SKIN/COVER  CHAPTER 55 
55-02  Stabilizers 

- 73 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP60009-001  FLEXIBLE NYLON 11 TUBING (3/8 OD X .050 WALL X .275 ID) 00093 - 00106 AR 

 -2 SC15205-001  FABRIC PATCH, 6 INCH ROUND  1 

 -3 SC15204-001  FABRIC PATCH, 2 INCH ROUND  1 

 -4 SC15201-001  FABRIC PATCH – TEARDROP SMALL  2 

 -5 RM9013-001  POLYESTER THREAD - WHITE  AR 

 -6 RM9012-001  POLYESTER FABRIC, 1.7 OZ (LIGHT UNCERTIFIED)  AR 

 -7 RM9010-002  RIB LACE REINFORCEMENT TAPE (3/8” X 60 YD)  AR 

 -8 RM9009-001  RIB LACE CORD, BRAIDED, FLAT  AR 

 -9 RM9007-101  MASKING TAPE, .75” HIGHLAND  AR 

 -10 70200-13  TAPE, LINEAR LINKED EDGE, LIGHT 3” X 25  AR 

 -11 70200-12  TAPE, LINEAR PINKED EDGE, LIGHT 2” X 50  AR 

      

  
 

  

 

 



CHAPTER 56   WINDSHIELD SYSTEM 
Windows  56-00 

 CC11-160 - 74 - 

  



WINDSHIELD SYSTEM  CHAPTER 56 
56-00  Windows 

- 75 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 102512-01  SNAP VENT  2 

 -2 AN365-632A  NUT, NYLON LOCK  8 

 -3 AN526C632R10  TRUSS HEAD SCREW, 6-32 X 5/8 SS  18 

 -4 AN526C632R12  TRUSS HEAD SCREW, 6-32 X 3/4 SS  6 

 -5 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS  2 

 -6 AN526C632R8  TRUSS HEAD SCREW, 6-32 X 1/2 SS  14 

 -7 AN526C632R9  TRUSS HEAD SCREW, 6-32 X 9/16 SS  5 

 -8 AN526C1032R9  TRUSS HEAD SCREW, 10-32 X 9/16 SS  4 

 -9 HDW-13006  #6-32 WELL NUT  4 

 -10 HDW-90272A838  PHILIPS MACHINE SCREW  2 

 -11 HDW-90272A842  PHILIPS MACHINE SCREW  2 

 -12 HDW-A3236-012-935  WASHER C-SUNK, (TINNERMAN)  2 

 -13 HDW-ATS2-632  TRIX NUT  35 

 -14 HDW-S4R.25TA  SHEET METAL SCREW, #4, .25", STAINLESS  52 

 -15 MS24693C25  SCREW, COUNTERSUNK HEAD  2 

 -16 NAS1515H04L  FLAT WASHER  45 

 -17 NAS1515H3L  FLAT WASHER  4 

 -18 RM1071-007  CABLE TIES, 14" BLACK (COBRA)  6 

 -19 SC10501-001  FRONT WINDSHIELD  1 

 -20 SC14101-001  WINDSHIELD TRIM, LH/RH  2 

  SC14101-002 A WINDSHIELD TRIM, RH 00095 - 00106 1 

 -21 SC14102-001  TOP WINDSHIELD TRIM  1 

 -22 SC15003-003  FLAT WASHER  8 

 -23 SC23019-001  SKYLIGHT SPACER  2 

 -24 SC23019-003  SKYLIGHT SPACER  2 

 -25 SC23020-001  SKYLIGHT  1 

 -26 SC23212-001  WING/ROOT PANEL INTERFACE, LH  1 

 -27 SC23212-002  WING/ROOT PANEL INTERFACE, RH  1 

 -28 SC26001-001  WINDOW LINER  1 

 -29 SC26002-001  TURTLE DECK  1 

 -30 SC31068-001  FRONT WING ROOT, LH  1 

 -31 SC31068-002  FRONT WING ROOT, RH  1 

 -32 SC31069-001  REAR WING ROOT, LH  1 

 -33 SC31069-002  REAR WING ROOT, RH  1 

      

  
 

A 

 

Used on serial numbers 00095 –00106 inclusively. Requires 1 each of SC14101-001 & 

SC14101-002 
 



CHAPTER 56   FLIGHT COMPARTMENT WINDOWS 
Windows  56-10 

 CC11-160 - 76 - 

 



FLIGHT COMPARTMENT WINDOWS  CHAPTER 56 
56-10  Windows 

- 77 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC27001-001  D-WINDOW  2 

 -2 SC23200-002  WINDOW ASSEMBLY, RH  1 

  SC23200-001  WINDOW ASSEMBLY, LH  1 

 -3 SC23213-002  ▪  WINDOW FRAME ASSEMBLY, RH  1 

  SC23213-001  ▪  WINDOW FRAME ASSEMBLY, LH  1 

 -4 SC23211-001  ▪  WINDOW LATCH BRACKET  1 

 -5 SC23205-002  ▪  WINDOW LATCH, RH  2 

  SC23205-001  ▪  WINDOW LATCH, LH  2 

 -6 SC23202-002 A ▪  SIDE WINDOW, RH  1 

  SC23202-001 A ▪  SIDE WINDOW, LH  1 

 -7 NAS1515H08L  ▪  FLAT WASHER  8 

 -8 NAS1515H06L  ▪  FLAT WASHER  6 

 -9 HDW-S6R.375TA  ▪  SHEET METAL SCREW, #6 THREAD  6 

 -10 HDW-AD32BS  ▪  RIVET 0.125 DIA  1 

 -11 AN960-8  ▪  WASHER  2 

 -12 AN525-832R9  ▪  #8 WASHER HEAD SCREW  2 

 -13 AN365-832A  ▪  NUT, NYLON LOCK  2 

 -14 SC23012-002  WINDOW STRIKE PLATE, RH  2 

  SC23012-001  WINDOW STRIKE PLATE, LH  2 

 -15 SC23050-001  WINDOW CATCH ASSEMBLY  2 

 -16 HDW-S6R.375TA  SHEET METAL SCREW, #6 THREAD  4 

 -17 AN525-832R7  #8 WASHER HEAD SCREW  16 

 -18 AN365-832A  NUT, NYLON LOCK  28 

 -19 AN960-8  WASHER, FLAT  28 

 -20 RM4941-001 B 3M VHB 1” DOUBLE SIDED TAPE  AR 

 -21 RM4905-002 B 3M ACRYLIC FOAM TAPE – BLACK, .045” THICK  AR 

 -22 RM0012-101 B ADHESIVE PROMOTER, 3M  AR 

       

  
 

A 

B 

Attached with RM4941-001 or RM 4905-002 and RM0012-101. 

Not pictured. 
 

 



CHAPTER 57   WING, MAIN FRAME STRUCTURE 
Wings  57-00 

 CC11-160 - 78 - 

 



WING, MAIN FRAME STRUCTURE  CHAPTER 57 
57-00  Wings 

- 79 - CC11-160   

FIGURE 

AND INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 TC9105-001  SNAP RING, CABLE FAIRLEAD  7 

 -2 AN315-640R  NUT  AR 

 -3 TC1239-005  BRACE, WING CHANNEL  2 

 -4 TC1239-003  BRACE, WING CHANNEL  2 

 -5 SC31404-001  ANGLE  2 

 -6 SC31402-001  CENTER AILERON HANGER  1 

 -7 SC31201-002  FLAP/AILERON HANGER RIB, RH  1 

  SC31201-001  FLAP/AILERON HANGER RIB, LH  1 

 -8 SC31101-002  OUTBOARD AILERON TRAILING EDGE RIB, RH  1 

  SC31101-001  OUTBOARD AILERON TRAILING EDGE RIB, LH  1 

 -9 SC31065-005 C RIB GROMMET  1 

 -10 SC31065-003  RIB GROMMET  4 

 -11 SC31065-001  RIB GROMMET  2 

 -12 SC31064-002  TRAILING EDGE RIB, RH  1 

  SC31064-001  TRAILING EDGE RIB, LH  1 

 -13 SC31056-002  CENTER INTERMEDIATE RIB, RH  1 

  SC31056-001  CENTER INTERMEDIATE RIB, LH  1 

 -14 SC31055-003  CLIP  2 

 -15 SC31055-001  CLIP  2 

 -16 SC31054-009  CAPSTRIP  1 

 -17 SC31054-008  CAPSTRIP, RH  1 

  SC31054-007  CAPSTRIP, LH  1 

 -18 SC31054-003  CAPSTRIP  1 

 -19 SC31054-001  CAPSTRIP  1 

 -20 SC31048-001 B FALSE RIB  1 

 -21 SC31047-002  CENTER RIB  1 

 -22 SC31047-001  CENTER RIB  1 

 -23 SC31046-002 A LEADING EDGE RIB  1 

 -24 SC31046-001 A LEADING EDGE RIB  22 

 -25 SC31044-002 A CENTER RIB SECTION  2 

 -26 SC31044-001 A CENTER RIB SECTION  10 

 -27 SC31043-002  TRAILING EDGE RIB, AILERON SECTION, RH  9 

  SC31043-001  TRAILING EDGE RIB, AILERON SECTION, LH  9 

 -28 SC31042-002 A TRAILING EDGE RIB, FLAP SECTION  1 

 -29 SC31042-001 A TRAILING EDGE RIB, FLAP SECTION  3 

 -30 SC31040-005  LEADING EDGE SKIN  2 

 -31 SC31040-003  LEADING EDGE SKIN, LH/RH NO CUTOUT  1 

  SC31040-002  LEADING EDGE SKIN, RH CUTOUT  1 

  SC31040-001  LEADING EDGE SKIN, LH CUTOUT  1 

 -32 SC31039-001  TANK EXTENSION SKIN  1 

 -33 SC31038-002  INBOARD LEADING EDGE SKIN, RH  1 

  SC31038-001  INBOARD LEADING EDGE SKIN, LH  1 

 -34 SC31032-002  FALSE SPAR, RH  1 



CHAPTER 57   WING, MAIN FRAME STRUCTURE 
Wings  57-00 

 CC11-160 - 80 - 

  SC31032-001  FALSE SPAR, LH  1 

 -35 SC31031-002  FALSE SPAR, RH  1 

  SC31031-001  FALSE SPAR, LH  1 

 -36 SC31030-002  FALSE SPAR, RH  1 

  SC31030-001  FALSE SPAR, LH  1 

 -37 SC31029-001  TENSION BRACE  1 

 -38 SC31027-002  WINGTIP ASSEMBLY, RH 00107 – AND ON 1 

    WINGTIP ASSEMBLY, RH (REV C) 00093 – 00106 1 

  SC31027-001  WINGTIP ASSEMBLY, LH 00107 – AND ON 1 

    WINGTIP ASSEMBLY, LH (REV C) 00093 - 00106 1 

 -39 SC31004-007  DRAG TUBE  4 

 -40 SC31004-005  DRAG TUBE  1 

 -41 SC31004-003  DRAG TUBE  1 

 -42 SC31004-001  DRAG TUBE  1 

 -43 SC31002-001  DRAG WIRE  6 

 -44 AN960-6  WASHER, FLAT  AR 

 -45 AN315-3R  NUT  AR 

 -46 AN960-10  WASHER, FLAT  AR 

 -47 AN526C1032R8  TRUSS HEAD SCREW, 10-32 X 1/2 SS  2 

 -48 PC31600-002  AFT SPAR ASSEMBLY, RH  1 

  PC31600-001  AFT SPAR ASSEMBLY, LH  1 

 -49 PC31500-002  FRONT SPAR ASSEMBLY, RH  1 

  PC31500-001  FRONT SPAR ASSEMBLY, LH  1 

 -50 PC31002-001  DRAG WIRE  2 

 -51 MS21059L06K  NUT PLATE, TWO LUG DIMPLED  14 

 -52 MS21059L06  NUT PLATE, TWO LUG  14 

 -53 AN3-3A  BOLT  AR 

      

  
 

A 

B 

C 

Quantities for -001/-002 are switched for RH Wing Assembly 

For Extended Range tanks only, else use SC31044 -001 LH/ -002 RH 

For Extended Range tanks only, else use SC31065-003 
 

 



WING SKIN/COVER  CHAPTER 57 
57-30  Wings 

- 81 - CC11-160   

 



CHAPTER 57   WING SKIN/COVER 
Wings  57-30 

 CC11-160 - 82 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 101720-01  FUEL CAP ASSEMBLY  1 

 -2 TC9101-001  5-INCH INSPECTION COVER ASSEMBLY  7 

 -3 TC9004-012 B WASHER, SCUPPER RING  1 

 -4 TC3017-001  GROMMET  7 

 -5 TC1194-001  GROMMET  1 

 -6 SC30200-002 B FUEL TANK BAY COVER ASSMELBY, RH  1 

  SC30200-001 B FUEL TANK BAY COVER ASSEMBLY, LH  1 

 -7 TC1017-001 B ▪   TANK LID RING  1 

 -8 SC30201-002 B ▪   FUEL TANKBAY COVER, RH  1 

  SC30201-001 B ▪   FUEL TANK BAY COVER, LH  1 

 -9 MS20426A3-4 B ▪   RIVET, 3/32” 1/4”, SOLID, COUNTERSUNK  12 

 -10 SC30106-002  TRAILING EDGE FABRIC PATCH, RH  1 

  SC30106-001  TRAILING EDGE FABRIC PATCH, LH  1 

 -11 SC30105-001  WING FABRIC  PATCH, FLAP WELL  1 

 -12 SC30104-001  WING FABRIC PATCH, AILERON EDGE  1 

 -13 SC30102-001  WING TIP FABRIC PATCH  2 

 -14 SC30101-006  FABRIC PATCH, WING RIB, RH  1 

  SC30101-005  FABRIC PATCH, WING RIB, LH  1 

 -15 SC30101-003  FABRIC PATCH  1 

 -16 SC30101-001  FABRIC PATCH  1 

 -17 SC15210-001  LARGE TEARDROP FABRIC PATCH  1 

 -18 SC15205-001  ROUND FABRIC PATCH, 6 INCH  7 

 -19 SC15202-001  LARGE RECTANGLE FABRIC PATCH  1 

 -20 SC15201-001  SMALL TEARDROP FABRIC PATCH  2 

 -21 SC15101-001 A TANK LID DOUBLER  1 

 -22 RM9010-002 B RIB LACE REINFORCEMENT TAPE (3/8” X 60 YD)  AR 

 -23 PA001005 C PA18, TEMPLATE ONLY VG’S  1 

 -24 HDW-BLAA42 B POP RIVET, FABRIC  32 

 -25 AN526C632R8 B TRUSS HEAD SCREW. 6-32 X 1/2 SS  28 

 -26 VG003-01 C VORTEX GENERATOR, LARGE  36 

 -27 RM9012-001  POLYESTER FABRIC, 1.7 OZ  AR 

 -28 RM9009-001 C RIB LACE CORD, BRAIDED, FLAT  AR 

 -29 70200-13 C TAPE, LINEAR PINKED EDGE, LIGHT 3” X 25  AR 

 -30 70200-12 C TAPE, LINEAR PINKED EDGE, LIGHT 2” X 50   AR 

      

  
 

A 

B 

C 

Only for use with Standard Fuel Tanks installed. 

Only for use with Extended Range Fuel Tanks installed. 

Not pictured. 

 



WING, FUSELAGE ATTACH FITTINGS [STRUTS]  CHAPTER 57 
57-40  Wings 

- 83 - CC11-160   

 



CHAPTER 57   WING, FUSELAGE ATTACH FITTINGS [STRUTS] 
Wings  57-40 

 CC11-160 - 84 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 VP5150-002  IGLIDE CLIP BEARING  2 

 -2 SC37301-001  JURY STRUT  1 

 -3 SC37301-004 A JURY STRUT, WITH PITOT TUBE  1 

 -4 SC37301-003  JURY STRUT  1 

 -5 SC37100-001  FORWARD LIFT STRUT ASSEMBLY, LH  1 

  SC37100-002  FORWARD LIFT STRUT ASSEMBLY, RH  1 

 -6 SC30300-001  WING TIE DOWN ASSEMBLY  1 

 -7 PC37200-001  AFT LIFT STRUT ASEEMBLY, LH  1 

  PC37200-002  AFT LIFT STRUT ASSEMBLY, RH  1 

 -8 MS21042L3  NUT, SELF LOCKING STEEL  4 

 -9 AN960-616L  WASHER, FLAT, THIN  4 

 -10 AN960-516L  WASHER, FLAT, THIN  1 

 -11 AN960-516  WASHER. FLAT  3 

 -12 AN960-10L  WASHER, FLAT, THIN  6 

 -13 
4 

AN960-10  WASHER, FLAT  6 

 -14 
5 

AN5-36A  BOLT  1 

 -15 AN5-20A  BOLT  1 

 -16 AN365-524A  NUT, NYLON LOCK  2 

 -17 AN3-6A  BOLT  4 

 -18 SC31018-001  BRACKET  1 

 -19 TC1909-001  BOLT  2 

 -20 AN320-6  NUT CASTLE/SHEAR  2 

 -21 SC10210-001  LIFT RING ASSEMBLY  1 

 -22 AN960-516  WASHER, FLAT  2 

 -23 AN5-15A  BOLT  2 

 -24 AN365-524A  NUT, NYLON LOCK  1 

 -25 AN364-524A  NUT, NYLON LOCK  1 

 -26 AN380-3-3  COTTER PIN  1 

      

  
 A LH only.  For RH use SC37301-001.  



WING CONTROL SURFACES  CHAPTER 57 
57-50  Wings 

- 85 - CC11-160   

 



CHAPTER 57   WING CONTROL SURFACES 
Wings  57-50 

 CC11-160 - 86 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC35000-001  FLAP ASSEMBLY  1 

 -2 SC33000-001  AILERON ASSEMBLY  1 

 -3 SC31060-001  FLAP CONE ASSEMBLY  1 

 -4 SC15000-065  STEEL BUSHING  1 

 -5 SC30401-001  MODIFIED MS24694-S113  1 

  MS24694-S113  SCREW, COUNTERSUNK  1 

 -6 MS20392-3C27  CLEVIS PIN  1 

 -7 AN960-416L  WASHER, FLAT, THIN  11 

 -8 AN960-416  WASHER, FLAT  8 

 -9 AN960-10L  WASHER, FLAT, THIN  2 

 -10 AN960-10  WASHER, FLAT  2 

 -11 AN4-16  BOLT  1 

 -12 AN4-15  BOLT  2 

 -13 AN3H-4A  BOLT  2 

 -14 AN380-2-2  COTTER PIN  1 

 -15 AN310-4  CASTLE NUT  4 

 -16 
 

SC31057-001  GAP SEAL  1 

 -17 
 

NAS1515H04L  FLAT WASHER  22 

 -18 
 

HDW-S4R.375TA  SHEET METAL SCREW, #4 THREAD  22 

 -19 
 

MS24665-151  COTTER PIN, 1/16” X 1/2“ (CORROSION RESISTANT STEEL)  4 

      

  
 

  

 

  



PROPELLER ASSEMBLY  CHAPTER 61 
61-10  Propellers 

- 87 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP56003-004  PROP BOLTS, CC11-160 CATTO COMPOSITE  6 

 -2 SP50005-105  CATTO PROPELLER, 78” 55” PITCH  1 

  SP50005-104  CATTO PROPELLER, 78” 54” PITCH  1 

  SP50005-103  CATTO PROPELLER, 78” 52” PITCH  1 

 -3 SC52010-007  SPINNER PLATE ASSEMBLY, CC11-160 CATTO PROP  1 

 -4 MS20426A3-4  ▪   RIVET, 3/32” X 1/4”, SOLID, COUNTERSUNK     20 

 -5 MS21059L3  ▪   NUT PLATE  10 

 -6 SC52004-007  ▪   SPINNER PLATE, CC11-160 CATTO PROP  1 

 -7 SC52005-001  SPINNER BULKHEAD ASSEMBLY  1 

 -8 SC52003-007  SPINNER, CATTO PROP  1 

 -9 SC52001-003  CRUSH PLATE  1 

 -10 NAS1515H3L  FLAT WASHER  14 

 -11 AN960-616  WASHER, FLAT  AR 

 -12 AN526C1032R8  TRUSS HEAD SCREW, 10-32 X 1/2 SS  14 

      

  
    



CHAPTER 71   ENGINE COWLING SYSTEM 
Powerplant  71-10 

 CC11-160 - 88 - 

  



ENGINE COWLING SYSTEM  CHAPTER 71 
71-10  Powerplant 

- 89 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 PC54108-001  CC340 AIRBOX FILTER  1 

 -2 PC53201-001  OIL DOOR HINGE, CC11-160  1 

 -3 PC53021-001  UPPER AIR FILTER RETAINER/CARBURETOR DOOR  1 

 -4 PC53010-003  LOWER COWL ASSEMBLY, CARBURETOR  1 

  PC53010-001  LOWER COWL ASSEMBLY, FUEL INJECTION  1 

 -5 PC53005-002  COWL FLAP, RH  1 

  PC53005-001  COWL FLAP, LH  1 

 -6 PC53004-002  UPPER COWL AIR SNORKEL, RH  1 

 -7 PC53004-001  UPPER COWL AIR SNORKEL, LH  1 

 -8 PC53003-001  OIL DOOR  1 

 -9 PC53002-001  UPPER COWL  1 

 -10 AN507C632R6  SCREW, COUNTERSUNK HEAD  49 

 -11 MS21059L06K  NUT PLATE, TWO LUG DIMPLED  49 

  MS21059L06  NUT PLATE, TWO LUG  49 

 -12 MS20426A3-4  RIVET, 3/32” X ¼”, SOLID, COUNTERSUNK  AR 

 -13 MS21059L08  NUT PLATE  10 

  HDW-CN614CR08P  NUTPLATE, ADHESIVE BONDED  10 

 -14 HDW-CN614CR06P  NUTPLATE, ADHESIVE BONDED  4 

 -15 AN363-632  NUT, HI-TEMP LOCK  4 

 -16 HDW-A3236-012-935 
 WASHER, C-SUNK, (TINNERMAN)  49 

 -17 AN526-832R6  TRUSS HEAD SCREW, 8-32 X 3/8  10 

 -18 HDW-82-35-295-20  RECEPTACLE RIVET TYPE  2 

 -19 HDW-82-32-201-20  PUSH ON RECEPTACLE  2 

 -20 HDW-82-28-160-16  FLUSH HEAD STUD, PHILLIPS RECESS  2 

 -21 AN960-8L  WASHER,FLAT, THIN  10 

 -22 AN960-6L  WASHER,FLAT, THIN  12 

 -23 AN960-6  WASHER, FLAT  AR 

 -24 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS  8 

      

  
 

  

 



CHAPTER 71   ENGINE AIR BAFFLE SECTION 
Powerplant  71-12 

 CC11-160 - 90 - 

  



ENGINE AIR BAFFLE SECTION  CHAPTER 71 
71-12  Powerplant 

- 91 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC50055-001 

 

 BAFFLE COVER ASSEMBLY  4 

 -2 PC56010-001  RIGHT FORWARD BOTTOM BAFFLE ASSEMBLY  1 

 -3 PC56004-003  RIGHT AFT BAFFLE, CC340  1 

  PC56001-003  LEFT AFT BAFFLE, CC340  1 

 -4 PC56003-003  LEFT FORWARD BOTTOM BAFFLE, CC340  1 

 -5 PC56002-001  TOP BAFFLE, CC340  1 

 -6 MS51957-79  TRUSS SCREW, 4-20 X 1/2 SS  6 

 -7 AN960-6L  WASHER, FLAT, THIN  14 

 -8 AN960-416L  WASHER, FLAT, THIN  6 

 -9 AN936-A416  LOCK WASHER, 1/4"  6 

 -10 AN526C632R8  TRUSS HEAD SCREW, 6-32 X 1/2 SS  7 

 -11 AN363-632  NUT, HI-TEMP LOCK  7 

      

  
 

  

 



CHAPTER 71   ENGINE MOUNT SECTION 
Powerplant  71-20 

 CC11-160 - 92 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC51200-003  GROUNDING WIRE ASSEMBLY  1 

 -2 PC51100-001  ENGINE MOUNT ASSEMBLY  1 

 -3 AN960-416L  WASHER, FLAT, THIN  5 

 -4 AN8-44  BOLT  2 

 -5 AN8-40  BOLT  2 

 -6 AN4-4A  BOLT  1 

 -7 AN380-3-4  COTTER PIN  9 

 -8 AN363-3-4  NUT, HI-TEMP LOCK  1 

 -9 AN310-8  CASTLE NUT  4 

 -10 81342-38  WASHER  4 

 -11 71032-00  ENGINE MOUNT BUSHING  8 

      

  
 

  

 



IGNITION SYSTEM  CHAPTER 74 
74-00  Ignition 

- 93 - CC11-160   

  



CHAPTER 74   IGNITION SYSTEM 
Ignition  74-00 

 CC11-160 - 94 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 VP6016-001  IGNITION SWITCH - KEYED  1 

 -2 SP55020-141 A CRANK TRIGGER SENSOR, MINIATURE 00093 – 00192 2 

 -3 SP55020-111  ELECTRONIC IGNITION MODULE  2 

 -4 SP55012-001  OVERVOLT – UNDERVOLT SENSOR 00093 – 00192 1 

 -5 SP50321-005 A BARBED TEE TUBE FITTING, 1/8”  1 

 -6 SC50101-001  IGNITION MODULE MOUNTING BRACKET  1 

 -7 SC56080-001  RADIO FREQUENCY FILTER ASSEMBLY  1 

 -8 AN526C832R8  SCREW, 8-32 X 1/2 00093 – 00192 1 

 -9 AN526C832R6 B SCREW, 8-32 X 3/8  5 

 -10 AN526C1032R8  TRUSS HEAD SCREW, 10-32 X 1/2 SS  4 

 -11 MS25171-1S  BOOT ELECTRICAL 90 DEGREE 00093 – 00192 1 

 -12 AN960-8L  WASHER, FLAT, THIN  6 

 -13 AN960-10L  WASHER, FLAT, THIN  4 

 -14 AN936-A6  LOCK WASHER, #6 00093 – 00192 3 

 -15 AN742D8  TUBE CLAMP  1 

 -16 AN742D12 B TUBE CLAMP  2 

 -17 AN742D10  TUBE CLAMP  2 

 -18 AN365-1032A  NUT, NYLON LOCK  4 

 -19 AN364-832A C NUT, NYLON LOCK  6 

      

  
 

A 

B 

C 

Not pictured.  

Requires 1 less for use on serial numbers 00093 – 00192 

Requires 2 less for use on serial numbers 00093 – 00192 

 

 



THROTTLE CONTROL  CHAPTER 76 
76-10  Engine Controls 

- 95 - CC11-160   

  



CHAPTER 76   THROTTLE CONTROL 
Engine Controls  76-10 

 CC11-160 - 96 - 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP58001-001  BEARING ROD END  1 

 -2 SP58101-003  1.25” BALL KNOB  2 

 -3 SC58110-001  THROTTLE CABLE CLAMP ASSEMBLY  1 

 -4 SC58105-001  THROTTLE LINKAGE ROD  1 

 -5 SP58011-003  THROTTLE CABLE, 60”  1 

 -6 SC58103-003 A THROTTLE LEVER, SHORT  1 

 -7 SC58103-001  THROTTLE LEVEL, LONG  2 

 -8 SC58102-002  PHENOLIC SPACER, SHORT  4 

 -9 SC58102-001  PHENOLIC SPACER, LONG  4 

 -10 SC58101-022  THROTTLE LEVER PLATE, AFT  1 

 -11 SC58101-001  THROTTLE LEVER PLATE, FORWARD  1 

 -12 MS35812-1  CLEVIS, THROTTLE CABLE  1 

 -13 MS35333-43  WASHER, LOCK, FLAT, INTERNAL TOOTH  AR 

 -14 MS24693C74  SCREW, COUNTERSUNK HEAD  2 

 -15 MS24693C278  SCREW, COUNTERSUNK HEAD  3 

 -16 MS21919WDG6  CLAMP, CUSHIONED, #6, 3/8”  1 

 -17 MS21919WDG12  CLAMP, CUSHIONED, #12, 3/4”  1 

 -18 AN960-416L  WASHER, FLAT, THIN  AR 

 -19 AN960-10L  WASHER, FLAT, THIN  AR 

 -20 AN960-10  WASHER, FLAT  AR 

 -21 AN525-10R9  #8 WASHER HEAD SCREW  2 

 -22 AN525-10R20  #8 WASHER HEAD SCREW  5 

 -23 AN4-10A  BOLT  1 

 -24 AN380-2-2  COTTER PIN  3 

 -25 AN3-7  BOLT  1 

 -26 AN365-1032A  NUT, NYLON LOCK  10 

 -27 AN363-428  NUT, HI-TEMP LOCK  1 

 -28 AN363-1032  NUT, HI-TEMP LOCK  1 

 -29 AN3-5A  BOLT  1 

 -30 AN315-3R  NUT  2 

 -31 AN310-3  CASTLE NUT  3 

 -32 AN23-12  CLEVIS BOLT  1 

 -33 AN23-10  CLEVIS BOLT  1 

 -34 SC58104-001  BUSHING  2 

      

  
 

A 

 

Not pictured. Only for use with single throttle assembly.  If installed, requires 1 less of 

SC58103-001, SP58101-003, and MS24693C74.  



FUEL MIXTURE CONTROL  CHAPTER 76 
76-11  Engine Controls 

- 97 - CC11-160   

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP71223-003  PUSH-PULL CABLE, DETENTED  1 

 -2 SP71210-001  MIXTURE CONTROL KNOB - RED  1 

 -3 SC50060-003  MIXTURE CLAMP ASSEMBLY  1 

 -4 AN960-416L  WASHER, FLAT, THIN  2 

 -5 AN960-10L  WASHER, FLAT, THIN  2 

 -6 AN960-10  WASHER, FLAT  2 

 -7 AN4-10A  BOLT  1 

 -8 AN380-2-2  COTTER PIN  1 

 -9 AN363-428  NUT, HI-TEMP LOCK  1 

 -10 AN363-1032  NUT, HI-TEMP LOCK  1 

 -11 AN320-3  CASTLE NUT  1 

 -12 AN3-3A  BOLT  1 

 -13 101917-03  STUD, SWIVEL  1 

 -14 101916-01  SWIVEL FITTING  1 

      

  
    



CHAPTER 76   CARBURETOR HEAT CONTROL 
Engine Controls  76-12 

 CC11-160 - 98 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP71223-003  PUSH-PULL CABLE, DETENTED  1 

 -2 SC71606-001  CARB HEAT CONTROL KNOB ASSEMBLY 00193 – AND ON 1 

  SP71208-001  CARB HEAT CONTROL KNOB 00093 – 00192 1 

 -3 TC5011-001  CABLE CLAMP BRACKET  1 

 -4 SC54204-001  SWIVEL FITTING  1 

 -5 AN960-10L  WASHER, FLAT, THIN  2 

 -6 AN960-10  WASHER, FLAT  2 

 -7 AN380-2-2  COTTER PIN  1 

 -8 AN363-1032  NUT, HI-TEMP LOCK  1 

 -9 AN320-3  CASTLE NUT  1 

 -10 AN3-4A  BOLT  1 

 -11 101917-01  STUD, SWIVEL  1 

      

  
 

  

 



ENGINE INDICATING SYSTEM  CHAPTER 77 
77-00  Engine Indicating 

- 99 - CC11-160   

 



CHAPTER 77   ENGINE INDICATING SYSTEM 
Engine Indicating  77-00 

 CC11-160 - 100 - 

  



ENGINE INDICATING SYSTEM  CHAPTER 77 
77-00  Engine Indicating 

- 101 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SC71601-007   2 1/4 ELECTRONIC DIGITAL TACH, 2700 RPM  1 

 -2 VP6209-001   3 1/8” TACH G 500-2700 RL 2700 (TSO-C49a)  1 

 -3 VP6203-101   OIL PRESSURE/TEMPERATURE GAUGE, CC11-160  1 

 -4 SP71251-001   DIGITAL FUEL FLOW GAUGE (FUEL FLOW TRANSDUCER)  1 

 -5 SP71206-101   3-1/8 OIL PRESSURE/TEMPERATURE  1 

 -6 SP55020-119   DUAL IGNITION INDICATOR LIGHT  2 

 -7 SC71055-003  B 12V WARNING LED ASSEMBLY 00193 – AND ON 1 

  SC71040-001 B LED UNDERVOLTAGE LIGHT ASSEMBLY 00093 – 00192 1 

 -8 MS35214-32  6-32 X 1-1/4 PAN HEAD SCREW, BRASS  AR 

  MS35214-31  6-32 X 1 PAN HEAD SCREW, BRASS  AR 

  MS35214-27  6-32 X 1/2 PAN HEAD SCREW, BRASS  AR 

 -9 MS33737-14C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.312 DEPTH)  AR 

  MS33737-13C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.250 DEPTH)  AR 

  MS33737-12C  NUT, SHEET SPRING, INSTRUMENT MOUNTING (.187 DEPTH)  AR 

 -10 SP71301-012 A EGT PROBE  4 

 -11 SP71301-009 A FUEL FLOW SENSOR  1 

 -12 SP71301-007 A CARBURETOR TEMPERATURE SENSOR  1 

 -13 VP6203-001 A OIL PRESSURE/TEMP GAUGE (P-120 OIL TEMP PROBE)  1 

  SP71301-005 A OIL TEMPERATURE SENSOR  1 

 -14 SP71301-003 A MANIFOLD PRESSURE SENSOR  1 

 -15 SP71301-021 A DYNON CHT PROBE, BAYONET  4 

      

  
 

A 

B 

Not pictured. Contact Cub Crafters for more information. 

Only use SC71055-003 with Deluxe VFR II panel installed. Ignore serial number. 

 



CHAPTER 78   ENGINE EXHAUST SYSTEM 
Engine Exhaust  78-00 

 CC11-160 - 102 - 

  



ENGINE EXHAUST SYSTEM  CHAPTER 78 
78-00  Engine Exhaust 

- 103 - CC11-160   

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP57300-101  CC340 EXHAUST ASSEMBLY  1 

 -2 SP56051-102  EXHAUST COLLECTOR SPRING  2 

 -3 SC57320-001  CABIN HEAT COLLECTOR ASSEMBLY, CC340  2 

 -4 SC57310-001  CARB HEAT COLLECTOR ASSEMBLY, CC340  1 

 -5 SC57303-001  EXHAUST SPRING ATTACHMENT BRACKET  2 

 -6 RM0013-001  SILICONE 27C RTV HIGH TEMP ORANGE  AR 

 -7 RM0006-001  2” SCAT AERO DUCT (PER FOOT)  AR 

 -8 MS51967-6  HEX NUT  8 

 -9 HDW-100-219  HOSE CLAMP, SS, 2-13/16” TO 2-3/4”  2 

 -10 HDW-100-215  HOSE CLAMP, MINIATURE 410, 2-3/16” TO 2-3/4”  4 

 -11 HDW-100-213  HOSE CLAMP, MINIATURE 410, 1-11/16” TO 2-1/4”  4 

 -12 AN960-516L  WASHER, FLAT, THIN  8 

 -13 AN936-A516  LOCK WASHER, 5/16”  8 

 -14 755-601  BLO-PROOF EXHAUST GASKET, LYCOMING  4 

      

  
 

  

 



CHAPTER 79   ENGINE OIL COOLER 
Engine Oil  79-21 

 CC11-160 - 104 - 

 

FIGURE 

AND 

INDEX 

NUMBER 

PART NUMBER CODE DESCRIPTION SERIAL NUMBER QTY. 

XX       

 -1 SP56101-101  OIL COOLER, CUSTOM   

 -2 SP56201-109  LIGHTWEIGHT OIL HOSE, -8 X 10.75”   

 -3 SP56201-107  LIGHTWEIGHT OIL HOSE, -8 X 15.25”   

 -4 SP56202-103  ALUMINUM FITTING, -8 FLARED TO 3/8 NPT   

 -5 HDW-CN614CR06P  NUTPLATE, ADHESIVE BONDED   

 -6 AN960-6L  WASHER, FLAT, THIN   

 -7 AN526C632R6  TRUSS HEAD SCREW, 6-32 X 3/8 SS   

      

  
 

  

 



   
   

- 105 - CC11-160  

 

 

 

 

 

 

 

 

 

 

 

 

 

▪ ▪ ▪  THIS PAGE INTENTIONALLY LEFT BLANK  ▪ ▪ ▪  

 



ELECTRICAL HARNESS TABLE    
   

 CC11-160 - 106 - 

PART NUMBER DESCRIPTION LOCATION 

SC70300-002 INTEGRATED HARNESS REPRESENTATION, LH STRINGER FUSELAGE TO TAIL 

SC70300-003 INTEGRATED HARNESS REPRESENTATION, BELLY FUSELAGE 

SC70300-004 INTEGRATED HARNESS REPRESENTATION, ELT FUSELAGE 

SC70300-006 INTEGRATED HARNESS REPRESENTATION, SOLENOID FUSELAGE 

SC70300-101 INTEGRATED HARNESS REPRESENTATION, CC11-160 FUSELAGE 

SC70300-901 INTEGRATED HARNESS REPRESENTATION, COMMON FUSELAGE 

SC71102-001 PM1200 HARNESS ASSEMBLY INSTRUMENT PANELS 

SC71202-001 INSTRUMENT PANEL HARNESS, TURN COORDINATOR INSTRUMENT PANELS 

SC71202-002 INSTRUMENT PANEL HARNESS, AERA 5X0 INSTRUMENT PANELS 

SC71202-003 INSTRUMENT PANEL HARNESS, GTX327 INSTRUMENT PANELS 

SC71202-004 INSTRUMENT PANEL HARNESS, GTX330 UPGRADE INSTRUMENT PANELS 

SC71202-006 INSTRUMENT PANEL HARNESS, GDU 37X INSTRUMENT PANELS 

SC71202-007 INSTRUMENT PANEL HARNESS, SL40 INSTRUMENT PANELS 

SC71202-008 INSTRUMENT PANEL HARNESS, COM ANT. EXT. INSTRUMENT PANELS 

SC71202-009 INSTRUMENT PANEL HARNESS, COM ANT. GROUND INSTRUMENT PANELS 

SC71405-001 PERFORMANCE PANEL HARNESS, AVIONICS PERFORMANCE AND MYPANEL 

SC71405-002 PERFORMANCE PANEL HARNESS, GAUGES PERFORMANCE AND MYPANEL 

SC71405-003 PERFORMANCE PANEL HARNESS PERFORMANCE AND MYPANEL 

SC71505-001 PM3000 HARNESS ASSEMBLY INSTRUMENT PANELS 

SC73102-001 WING HARNESS, LH WING 

SC73102-002 WING HARNESS, RH WING 

SC73102-003 WING HARNESS, TANK GROUND WING 

SC73103-001 RUDDER LIGHTING HARNESS TAIL 

   

 CONTACT CUB CRAFTERS FOR MORE INFORMATION  

 

 

 



 

- 107 -                                                 CC11-160   

DESCRIPTION INDEX 
DESCRIPTION PART NUMBER LOCATION PAGE 

# 
#6 TINNERMAN NUT HDW-SL213-06-1 53-00 64 

#6 TINNERMAN NUT HDW-A1784-6Z-1 53-10 66 

#6 TINNERMAN NUT HDW-A1785-6Z-1 53-10 66 

#6-32 WELL NUT HDW-13006 56-00 75 

#8 WASHER HEAD SCREW AN525-10R8 27-00 22 

#8 WASHER HEAD SCREW AN525-832R7 56-10 77 

#8 WASHER HEAD SCREW AN525-832R9 56-10 77 

#8 WASHER HEAD SCREW AN525-10R20 76-10 96 

#8 WASHER HEAD SCREW AN525-10R9 76-10 96 

.125 DIA STEEL SPRING PIN HDW-98296A877 27-30, 27-40 29, 32 

“N” NUMBER SC10950-014 11-00 3 

1.25” BALL KNOB SP58101-003 76-10 96 

10K-OHM POTENTIOMETER VP6236-001 24-60 12 

12V WARNING LED ASSEMBLY SC71055-003 77-00 101 

12VDC 12 AH BATTERY (200CCA) SP91001-101 24-32 10 

12VDC 2AH BATTERY, SLA SP91001-201 24-32 10 

2 1/4 ELECTRONIC DIGITAL TACH, 2700 RPM VP6811-101 77-00 101 

2.25 ALTIMETER BORDER SC71601-007 31-10 42 

2” SCAT AERO DUCT (PER FOOT) RM0006-001 77-00 101 

2-1/4 AIRSPEED INDICATOR SP71203-003 34-10 54 

2-1/4 AIRSPEED INDICATOR, KNOTS SP71203-006 34-10 54 

2-1/4 VHF TRANSCEIVER, BLU/WHT DISPLAY LIGHTING VP6273-002 23-12 8 

2-1/4 VHF TRANSCEIVER, GREEN DISPLAY LIGHTING VP6273-001 23-12 8 

3 1/8” TACH G 500-2700 RL 2700 (TSO-C49a) VP6209-001 77-00 101 

3-1/8 OIL PRESSURE/TEMPERATURE SP71206-101 77-00 101 

3-1/8” AIRSPEED INDICATOR SP71203-004 34-10 54 

3-1/8” AIRSPEED INDICATOR, KNOTS SP71203-005 34-10 54 

3-1/8” VERTICAL SPEED INDICATOR SP71202-001 34-10 54 

31” RADIAL ALASKAN BUSHWHEEL TUNDRA TIRE SP45007-003 32-10 45 

3-48 X.50 PAN HEAD PHILLIPS SCREW 3-48X.50 27-40 32 

3M VHB 1” DOUBLE SIDED TAPE RM4941-001 53-00 64 

3M VHB ACRYLIC FOAM TAPE – CLEAR RM4905-001 53-00 64 

3X3 CABANE VEE ASSEMBLY SC41610-001 32-10 45 

3X3 COVERED LANDING GEAR ASSEMBLY, LH SC40150-001 32-10 46 

3X3 COVERED LANDING GEAR ASSEMBLY, RH SC40150-002 32-10 46 

3X3 GEAR LEG AND WHEEL ASSEMBLY, LH SC41150-001 32-10 45 

3X3 GEAR LEG AND WHEEL ASSEMBLY, RH SC41150-002 32-10 45 

4-40 X 3/8 PAN HEAD SCREW, BRASS MS35214-14 31-10, 34-20 43, 58 

45 DEGREE INTERNAL/EXTERNAL FITTING AN915-2D 28-20 38 

5-INCH INSPECTION COVER ASSEMBLY TC9101-001 53-30, 57-30 69, 82 

6-32 X 1 PAN HEAD SCREW, BRASS MS35214-31 34-10, 34-20, 77-00 54, 58, 101 

6-32 X 1/2 PAN HEAD SCREW, BRASS MS35214-27 24-60, 53-00, 34-18, 34-
20, 77-00 

12, 54, 55, 58, 
101 

6-32 X 1-1/4 PAN HEAD SCREW, BRASS MS35214-32 34-10, 34-20, 77-00 54, 58, 101 

6-32 X 7/8 PAN HEAD SCREW, BRASS MS35214-30 34-20 58 

8:00 X 6 INNER TUBE 761-993 32-10 45 



   DESCRIPTION INDEX    
   

 CC11-160 - 108 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

8:50 X 6 (6-PLY) TIRE VP1001-001 32-10 46 

90 DEGREEE MALE ELBOW TUBE OD 3/16 TO 1/8 NPT SP96002-001 27-20, 32-10 26, 45 

A 

ADAPTER BUSHING SC42003-001 32-20 47 

ADAPTER, BUSH TAIL WHEEL, 3200-TYPE SC42002-001 32-20 47 

ADAPTER, TAIL WHEEL, STANDARD SC42001-001 32-20 47 

ADHESIVE PROMOTER, 3M RM0012-101 53-00 64 

AERA 500 SERIES PANEL DOCK SC71276-001 53-00 64 

AFT CARGO COMPARTMENT SC90001-001 25-50 18 

AFT CARGO COMPARTMENT SIDE WALL, LH SC90004-001 25-50 18 

AFT CARGO COMPARTMENT SIDE WALL, RH SC90004-002 25-50 18 

AFT COMPOSITE PANEL AND FLOORBOARD SC90003-001 25-50 18 

AFT FABRIC SEAT ASSEMBLY SC22500-001 25-10 15 

AFT JACK BORDER SC71204-009 24-60 12 

AFT LIFT STRUT ASEEMBLY, LH PC37200-001 57-40 84 

AFT LIFT STRUT ASSEMBLY, RH PC37200-002 57-40 84 

AFT SPAR ASSEMBLY, LH PC31600-001 57-00 80 

AFT SPAR ASSEMBLY, RH PC31600-002 57-00 80 

AILERON ASSEMBLY SC33000-001 57-50 86 

AILERON CABLE PULLEY SC31053-001 27-10 24 

AILERON STOP PLATE SC91015-001 27-00 22 

AIRSTREAK 26” LSA TUNDRA TIRE SP45008-001 32-10 46 

AIRSTREAK 29” LSA TUNDRA TIRE SP45008-002 32-10 45 

AIRWORTHINESS SC10950-003 11-00 3 

ALPHA OMEGA SUSPENSION ASSEMBLY SP41401-001 32-10 45 

ALPHA OMEGA SUSPENSION ASSEMBLY, 3X3 SP41401-003 32-10 45 

ALTIMETER, 20K VP6206-001 34-10 54 

ALTIMETER, 20K, MILLIBARS VP6206-003 34-10 54 

ALTIMETER, 2-1/4 20K SP71204-005 34-10 54 

ALTIMETER, 2-1/4 20K MILLIBAR SP71204-006 34-10 54 

ALTITUDE ENCODER (DIGITIZER) VP6228-001 34-10 54 

ALUMINUM FITTING, -8 FLARED TO 3/8 NPT SP56202-103 79-21 104 

AMSAFE AIR BAG HARNESS SP20300-001 25-10 15 

AMSAFE AIRBAG HARNESS, PILOT ONLY SP20350-001 25-10 15 

ANGLE SC31404-001 57-00 79 

ANGLE – LOCKING ADJUSTMENT, LH SC22102-001 25-10 15 

ANGLE – LOCKING ADJUSTMENT, RH SC22102-002 25-10 15 

ANTI-CHAFE STRIP, CIRCUIT BREAKER SC71010-001 31-10 43 

AUDIO JACK INSULATOR SC71032-001 31-10 42 

AURORA BEARING SP32202-001 27-50 34 

AUX POWER JACK SP71001-001 31-10 42 

AUXILIARY SOCKET/AUDIO JACK BRACKET SC71031-001 31-10 43 

AXLE NUT SP45003-001 32-10 45 

B 

BACKUP BATTERY BASE BRACKET SC91021-011 24-32 10 

BACKUP BATTERY BRACKET ASSEMBLY SC91020-001 24-32 10 

BACKUP BATTERY BRACKET BRACE SC91024-001 24-32 10 

BACKUP BATTERY BRACKET END STOP SC91023-001 24-32 10 



DESCRIPTION INDEX 
   

- 109 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

BACKUP BATTERY COVER BRACKET SC91022-001 24-32 10 

BAFFLE COVER ASSEMBLY SC50055-001 71-12 91 

BALL VALVE FEMALE/FEMALE 1/8 NPT SP96003-001 27-20 26 

BARBED TEE TUBE FITTING, 1/8” SP50321-005 74-00 94 

BATTERY TERMINAL BOOT (RED) SP91006-001 24-32 10 

BEARING ROD END SP58001-001 76-10 96 

BECKER COM VP6269-001 23-12 8 

BECKER SINGLE BLOCK, MODE-C 175 W TRANSPONDER VP6270-001 23-12 8 

BLIND RIVET NUT NAS1329A06K075 34-20 58 

BLO-PROOF EXHAUST GASKET, LYCOMING 755-601 78-00 103 

BOLT AN3-21A 25-10 15 

BOLT AN3-22A 25-10 15 

BOLT AN3-7A 25-10 15 

BOLT AN4-7A 25-10 15 

BOLT AN3-14A 27-00 22 

BOLT AN4-24 27-00 22 

BOLT AN4-24A 27-00 22 

BOLT AN3-10 27-10 24 

BOLT AN3-5 27-10, 27-20, 27-50 24, 26, 34 

BOLT AN3-7 27-10, 27-20, 76-10 24, 27, 96 

BOLT AN3-6 27-20 26 

BOLT AN4-46 27-20 26 

BOLT AN4-3A 27-30 29 

BOLT AN5-13 27-30 29 

BOLT AN4-13 27-30, 32-10 29, 45 

BOLT AN4-6 27-40 32 

BOLT AN5-7 27-40 32 

BOLT AN3-3A 27-40, 28-10, 57-00, 76-
11 

32, 36, 80, 97 

BOLT AN3-12A 27-40, 55-00 32, 71 

BOLT AN3-5A 27-40, 76-10 32, 96 

BOLT AN3-10A 27-50 34 

BOLT AN3-20A 28-10 36 

BOLT AN3H-3A 28-20 38 

BOLT AN5-22A 32-10 46 

BOLT AN6-17 32-10 46 

BOLT AN6-21 32-10 46 

BOLT AN6-26 32-10 46 

BOLT AN4-6A 32-10, 32-20 46, 47 

BOLT AN7-17A 32-20 47 

BOLT AN7-21A 32-20 47 

BOLT AN7-22A 32-20 47 

BOLT AN3-13A 55-00 71 

BOLT AN3-6A 57-40 84 

BOLT AN5-15A 57-40 84 

BOLT AN5-20A 57-40 84 

BOLT AN5-36A 57-40 84 

BOLT TC1909-001 57-40 84 

BOLT AN4-15 57-50 86 

BOLT AN4-16 57-50 86 

BOLT AN4-4A 71-20 92 

BOLT AN8-40 71-20 92 

BOLT AN8-44 71-20 92 



   DESCRIPTION INDEX    
   

 CC11-160 - 110 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

BOLT AN4-10A 76-10, 76-11 96, 97 

BOLT AN3-4A 76-12 98 

BOLT – MACHINE, AIRCRAFT AN4-7 27-50 34 

BOLT, DRILLED HEAD AN4H11A 27-50 34 

BOOT COWL ASSEMBLY, CC11-160 SC53100-007 53-10 66 

BOOT COWL EXTENSION SC53013-001 53-10 66 

BOOT COWL FABRIC SPACER SC53014-001 53-10 66 

BOOT COWL FABRIC SPACER SC53015-001 53-10 66 

BOOT COWL HATCH SC53107-001 53-10 66 

BOOT COWL SHIM SC53012-001 53-10 66 

BOOT COWL SIDE SC53102-001 53-10 66 

BOOT COWL SIDE SC53102-002 53-10 66 

BOOT ELECTRICAL 90 DEGREE MS25171-1S 74-00 94 

BOSE JACK W/ HARNESS SP23004-001 24-60 12 

BOTTOM BOOT COWL ANGLE SC53005-001 53-10 66 

BOTTOM BOOT COWL ANGLE SC53005-002 53-10 66 

BOTTOM COWL SC53101-001 53-10 66 

BOTTOM INSPECTION COVER SC15303-001 53-30 69 

BRACE, WING CHANNEL TC1239-003 57-00 79 

BRACE, WING CHANNEL TC1239-005 57-00 79 

BRACKET SC31018-001 27-10, 57-40 24, 84 

BRASS NUT, .1380-32UNC-2B MS35649-265 34-20 58 

BRASS NUT, .1380-32UNC-2B MS35649-265B 34-20 58 

BUS BAR, (4 HOLE) SC71206-011 24-60 12 

BUSHING TC9001-013 27-10 24 

BUSHING SC58104-001 76-10 96 

BUSHING, ELEVATOR UPPER LINK C80012-17 25-10 15 

BUTT SPLICE STEP DOWN 12-10 TO 16-14G VP6003-007 33-40 50 

C 

CABANE VEE ASSEMBLY SC41600-001 32-10 45 

CABIN HEAT BOX MODIFIED SC55005-001 21-40 5 

CABIN HEAT COLLECTOR ASSEMBLY, CC340 SC57320-001 78-00 103 

CABIN HEAT CONTROL KNOB VP2000-001 21-40 5 

CABIN HEAT GUIDE SC91017-001 53-00 64 

CABLE 1/8 GALVANIZED, 7 X 19 (MIL-DTL-83420) 40100-00 27-10 24 

CABLE ASSEMBLY – ELEVATOR BUNGEE UPPER TC8206-001 27-30 29 

CABLE ASSEMBLY, ELEVATOR SC97300-001 27-30 29 

CABLE ASSEMBLY, ELEVATOR SC97300-003 27-30 29 

CABLE ASSEMBLY, RUDDER SC97200-001 27-20 26 

CABLE CLAMP BRACKET TC5011-001 76-12 98 

CABLE SHACKLE AN115-21 27-10 24 

CABLE TIE HOLDER, 4-WAY HDW-7582K22 53-00 64 

CABLE TIES, 14" BLACK (COBRA) RM1071-007 56-00 75 

CABLE TIES, 5.5” RM1071-002 33-40 50 

CABLE TIES, 5/8” HEAT STABILIZED RM1075-002 28-20, 28-20 38, 39 

CABLE TIES, 8.8” HEAT STABILIZED RM1075-003 28-20 39 

CABLE TIES, 8” RM1071-003 33-40 50 

CALBE TIES, 4.1”, HEAT STABILIZED RM1075-001 28-20 39 

CAPSTRIP SC31054-001 57-00 79 

CAPSTRIP SC31054-003 57-00 79 



DESCRIPTION INDEX 
   

- 111 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

CAPSTRIP SC31054-009 57-00 79 

CAPSTRIP, LH SC31054-007 57-00 79 

CAPSTRIP, RH SC31054-008 57-00 79 

CARB HEAT COLLECTOR ASSEMBLY, CC340 SC57310-001 78-00 103 

CARB HEAT CONTROL KNOB SP71208-001 76-12 98 

CARB HEAT CONTROL KNOB ASSEMBLY SC71606-001 76-12 98 

CARBURETOR TEMPERATURE SENSOR SP71301-007 77-00 101 

CARGO SHELF COMPARTMENT SC10956-008 11-00 3 

CARGO SHELF COMPARTMENT, NON-US SC10956-009 11-00 3 

CASTLE NUT AN310-4 27-00, 27-20, 27-30, 27-
40, 27-50, 32-10, 57-50 

22, 26, 29, 32, 
34, 46, 86 

CASTLE NUT AN310-3 27-10, 27-20, 27-30, 27-
50, 76-10 

24, 26, 29, 34, 
96 

CASTLE NUT AN320-3 27-10, 76-11, 76-12 24, 97, 98 

CASTLE NUT AN310-5 27-40 32 

CASTLE NUT AN310-6 32-10 46 

CASTLE NUT AN310-8 71-20 92 

CATTO PROPELLER, 78” 52” PITCH SP50005-103 61-10 87 

CATTO PROPELLER, 78” 54” PITCH SP50005-104 61-10 87 

CATTO PROPELLER, 78” 55” PITCH SP50005-105 61-10 87 

CC11-160 CARBON CUB MARKETING PLACARDS, COWL SC10955-001 11-00 3 

CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, LH SC10955-001 11-00 3 

CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, RH SC10955-001 11-00 3 

CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, LH SC10955-001 11-00 3 

CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, RH SC10955-001 11-00 3 

CC11-160 DELUXE/PERFORMANCE VFR PANEL, C/B BORDER SC71204-018 31-10 42 

CC11-160 ENGINE CONTROLS – RH BORDER SC71204-017 31-10 42 

CC11-160 EXECUTIVE GLASS PANEL C/B BORDER SC71204-021 31-10 42 

CC11-160 IGNITION BACKUP BATTERY BORDER SC71204-029 31-10 42 

CC11-160 MAXIMUM CONTINUOUS RPM SC71204-020 31-10 42 

CC18 FUEL SELECTOR VALVE TC7015-001 28-20 38 

CC340 AIRBOX FILTER PC54108-001 71-10 89 

CC340 EXHAUST ASSEMBLY SP57300-101 78-00 103 

CENTER AILERON HANGER SC31402-001 57-00 79 

CENTER INTERMEDIATE RIB, LH SC31056-001 57-00 79 

CENTER INTERMEDIATE RIB, RH SC31056-002 57-00 79 

CENTER RIB SC31047-001 57-00 79 

CENTER RIB SC31047-002 57-00 79 

CENTER RIB SECTION SC31044-001 57-00 79 

CENTER RIB SECTION SC31044-002 57-00 79 

CHECK NUT AN316-4R 27-50 34 

CIRCUIT BREAKER – PUSH-PULL (1 AMP) VP6133-001 24-60 12 

CIRCUIT BREAKER – PUSH-PULL (10 AMP) VP6133-010 24-60 12 

CIRCUIT BREAKER – PUSH-PULL (2 AMP) VP6133-002 24-60 12 

CIRCUIT BREAKER – PUSH-PULL (3 AMP) VP6133-003 24-60 12 

CIRCUIT BREAKER – PUSH-PULL (5 AMP) VP6133-005 24-60 12 

CIRCUIT BREAKER – PUSH-PULL (50 AMP) SP71230-001 24-60 12 

CIRCUIT BREAKER (50 AMP) VP6124-050 24-60 12 

CIRCUIT BREAKER SWITCH, 5 AMP VP6131-005 24-60 12 

CLAMP – STABILIZER BUNGEE CABLE TC2350-001 27-40 32 

CLAMP, CUSHIONED #10, 5/8” MS21919WDG10 28-20, 31-10 38, 43 

CLAMP, CUSHIONED #2 1/8” MS21919WDG2 28-20 38 

CLAMP, CUSHIONED #5, 5/16” MS21919WDG5 27-40 32 



   DESCRIPTION INDEX    
   

 CC11-160 - 112 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

CLAMP, CUSHIONED, #12, 3/4” MS21919WDG12 76-10 96 

CLAMP, CUSHIONED, #6, 3/8” MS21919WDG6 76-10 96 

CLAMP, TUBING 5/8 “ MS27405-4 25-50 18 

CLEVIS BOLT AN23-11 27-10 24 

CLEVIS BOLT AN23-10 27-10, 27-20, 27-30, 76-
10 

24, 27, 29, 96 

CLEVIS BOLT AN23-12 76-10 96 

CLEVIS PIN MS20392-3C19 27-00 22 

CLEVIS PIN MS20392-5C17 27-10 24 

CLEVIS PIN MS20392-2C39 27-20 26 

CLEVIS PIN MS20392-C217 27-20 26 

CLEVIS PIN MS20392-2C13 27-50 34 

CLEVIS PIN MS20392-3C33 27-50 34 

CLEVIS PIN MS20392-3C55 55-00 71 

CLEVIS PIN SC81008-001 55-00 71 

CLEVIS PIN SC81008-003 55-00 71 

CLEVIS PIN MS20392-3C27 57-50 86 

CLEVIS, THROTTLE CABLE MS35812-1 76-10 96 

CLIP SC31055-001 57-00 79 

CLIP SC31055-003 57-00 79 

COCKPIT LIGHT ASSEMBLY SC23005-001 33-10 48 

COCKPIT LIGHT BORDER SC71204-030 33-10 48 

COCKPIT LIGHT COVER BORDER SC71204-031 33-10 48 

COCKPIT LIGHT DOUBLER SC23004-001 33-10 48 

COCKPIT LIGHT SWITCH ASSEMBLY SC23015-001 33-10 48 

COMPASS CARD PLACARD TC9306-001 11-00 3 

COMPASS WITH SHORT ARM, NORTHERN HEMISPHERE SP13001-001 34-20 58 

COMPASS WITH SHORT ARM, SOUTHERN HEMISPHERE SP13001-003 34-20 58 

COMPRESSION FITTING SC60101-001 28-20 38 

COMPRESSION FITTING SC60101-003 28-20 38 

COMPRESSION FITTING ASSEMBLY SC60100-001 28-20 38 

COMPRESSION FITTING NUT, FITS 1/8” OD TUBE HDW-50915K121 28-20 39 

COMPRESSION FITTING SLEEVE, FITS 1/8” OD TUBE HDW-50915K611 28-20 39 

COMPRESSION INSERT HDW-261-N06 28-20 38 

COMPRESSION INSERT SC60103-001 28-20 38 

COMPRESSION NUT SC60102-001 28-20 38 

CONTROL LINK ASSEMBLY SC92500-001 27-00 22 

CONTROL STICK ASSEMBLY, FRONT SC94000-001 27-00 22 

CONTROL STICK ASSEMBLY, REAR SC94000-003 27-00 22 

CONTROL STICK ASSEMBLY, REAR W/ TRIM SC94000-005 27-00 22 

CONTROL STICK HUB SC93103-001 27-00 22 

COTTER PIN AN380-2-3 27-00 22 

COTTER PIN AN380-2-2 27-00, 27-10, 27-20, 27-
30, 27-40, 27-50, 32-10, 
55-00, 57-50, 76-10, 76-

11, 76-12 

22, 24, 26, 29, 
32, 34, 45, 71, 
86, 96, 97, 98 

COTTER PIN AN380-3-3 27-10, 32-10, 57-40 24, 46, 84 

COTTER PIN AN380-4-8 32-10 46 

COTTER PIN AN380-3-4 71-20 92 

COTTER PIN, 1/16” X 1/2“ (CORROSION RESISTANT STEEL) MS24665-151 57-50 86 

COVERED LANDING GEAR ASSEMBLY, LH SC40100-001 32-10 46 

COVERED LANDING GEAR ASSEMBLY, RH SC40100-002 32-10 46 

COWL FLAP, LH PC53005-001 71-10 89 



DESCRIPTION INDEX 
   

- 113 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

COWL FLAP, RH PC53005-002 71-10 89 

CRANK TRIGGER SENSOR, MINIATURE SP55020-141 74-00 94 

CRUSH PLATE SC52001-003 61-10 87 

D 

D180 MOUNTING TRAY SC71304-001 34-20 58 

DELUXE VFR II INSTRUMENT PANEL, CC11-160 SC71703-003 31-10 42 

DIGITAL FUEL FLOW GAUGE (FUEL FLOW TRANSDUCER) SP71251-001 77-00 101 

DOOR ASSEMBLY SC23300-001 52-00 61 

DOOR HEADER, LH SC23003-005 24-60, 53-00 12, 64 

DOOR HEADER, RH SC23003-004 53-00 64 

DPDT TOGGLE SWITCH, ON-ON-ON SP93102-003 24-60 12 

DRAG TUBE SC31004-001 57-00 80 

DRAG TUBE SC31004-003 57-00 80 

DRAG TUBE SC31004-005 57-00 80 

DRAG TUBE SC31004-007 57-00 80 

DRAG WIRE PC31002-001 57-00 80 

DRAG WIRE SC31002-001 57-00 80 

DRAIN ASSEMBLY SP60002-001 28-20 38 

D-RING, 1” LONG 105445-02 25-50 18 

DUAL IGNITION INDICATOR LIGHT SP55020-119 77-00 101 

D-WINDOW SC27001-001 56-10 77 

DYNON CHT PROBE, BAYONET SP71301-021 77-00 101 

E 

EGT PROBE SP71301-012 77-00 101 

ELECTRONIC IGNITION MODULE SP55020-111 74-00 94 

ELECTRONIC STACK – CENTER BORDER SC71204-003 31-10 42 

ELEVATOR ASSEMBLY, LH SC81000-001 55-00 71 

ELEVATOR ASSEMBLY, RH SC81000-002 55-00 71 

ELEVATOR CABLE FAIRLEAD SC97002-001 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-002 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-003 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-004 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-005 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-006 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-007 27-30 29 

ELEVATOR CABLE FAIRLEAD SC97002-008 27-30 29 

ELEVATOR CABLE PULLEY BRACKET SC97001-001 27-30 29 

ELEVATOR HORN REINFORCEMENT PLATE, LH SC80003-001 27-30 30 

ELEVATOR HORN REINFORCEMENT PLATE, RH SC80003-002 27-30 29 

ELEVATOR HORN REINFORCEMENT SPACER SC80004-001 27-30 30 

ELT MOUNTING BRACKET SC91009-001 25-62 19 

END CAP 101435-01 32-10 45 

ENGINE CONTROLS – LH SC71204-001 31-10 42 

ENGINE FUEL PRIMER VP5002-001 28-20 38 

ENGINE MOUNT ASSEMBLY PC51100-001 71-20 92 

ENGINE MOUNT BUSHING 71032-00 71-20 92 

E-TRIM WATERPROOF LIMIT SWITCH SP82001-001 27-40 32 

EXECUTIVE GLASS INSTRUMENT PANEL SUBASSEMBLY, CC11-160 SC71510-003 31-10 42 



   DESCRIPTION INDEX    
   

 CC11-160 - 114 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

EXECUTIVE GLASS PANEL CENTER BORDER SC71204-027 31-10 42 

EXHAUST COLLECTOR SPRING SP56051-102 78-00 103 

EXHAUST SPRING ATTACHMENT BRACKET SC57303-001 78-00 103 

EXPERIMENTAL AIRWORTHINESS SC10950-016 11-00 3 

EXT MAIN BUS (3 HOLE) SC71206-004 24-60 12 

EXT MAIN BUS (4 HOLE) SC71206-007 24-60 12 

EXT. SPRING .050 DIAMETER .437 OD, 2.00 L, 5.5 LBS/IN SP91004-001 27-20 27 

EXTENDED BAGGAGE COMPARTMENT AFT BOTTOM SC25201-001 25-50 18 

EXTENDED BAGGAGE COMPARTMENT BACK SC25205-001 25-50 18 

EXTENDED BAGGAGE COMPARTMENT FUEL LINE COVER SC25208-001 25-50 18 

EXTENDED BAGGAGE COMPARTMENT LEFT SIDE SC25204-001 25-50 18 

EXTENDED BAGGAGE COMPARTMENT REINFORCEMENT ANGLE SC25207-001 25-50 18 

EXTENDED BAGGAGE COMPARTMENT RIGHT SIDE SC25203-001 25-50 18 

EXTENDED BAGGAGE DOOR FRAME EXTENSION, LONG SC90101-001 25-50 18 

EXTENDED BAGGAGE DOOR FRAME EXTENSION, SHORT SC90101-003 25-50 18 

EXTENDED CARGO COMPARTMENT SC10956-017 11-00 3 

EXTENDED CARGO COMPARTMENT, NON-US SC10956-011 11-00 3 

EXTENDED RANGE FUEL CAPACITY SC10950-018 11-00 3 

EXTENDED RANGE FUEL CAPACITY, NON-US SC10956-015 11-00 3 

EXTENDED RANGE FUEL SELECTOR SC10950-019 11-00 3 

EXTENDED RANGE FUEL SELECTOR, NON-US SC10956-005 11-00 3 

F 

FABRIC PATCH SC30101-001 57-30 82 

FABRIC PATCH SC30101-003 57-30 82 

FABRIC PATCH – TEARDROP SMALL SC15201-003 53-30 69 

FABRIC PATCH – TEARDROP SMALL SC15201-001 53-30, 55-02, 57-30 69, 73, 82 

FABRIC PATCH, 2 INCH ROUND SC15204-001 55-02 73 

FABRIC PATCH, 6 INCH ROUND SC15205-001 53-30, 55-02, 57-30 69, 73, 82 

FABRIC PATCH, LARGE OVAL SC15212-001 53-30 69 

FABRIC PATCH, SMALL RECTANGLE SC15209-001 53-30 69 

FABRIC PATCH, STABILIZER YOKE COVER SC15203-001 53-30 69 

FABRIC PATCH, STRUT AND GEAR ATTACH SC15213-001 53-30 69 

FABRIC PATCH, WING RIB, LH SC30101-005 57-30 82 

FABRIC PATCH, WING RIB, RH SC30101-006 57-30 82 

FAIRLEAD BRACKET SC91003-001 27-00 22 

FAIRLEAD, CABLE, SEGMENTS TC9106-001 27-20 27 

FALSE RIB SC31048-001 57-00 79 

FALSE SPAR, LH SC31030-001 57-00 80 

FALSE SPAR, LH SC31031-001 57-00 80 

FALSE SPAR, LH SC31032-001 57-00 80 

FALSE SPAR, RH SC31032-002 57-00 79 

FALSE SPAR, RH SC31030-002 57-00 80 

FALSE SPAR, RH SC31031-002 57-00 80 

FELT (SAE F-50, .375W X .080H) RM1002-005 24-32 10 

FELT (SAE F-50, .50W X .080H) RM1002-003 24-32 10 

FELT (SAE F-50, 1.125 W X .080 H) RM1002-002 28-10 36 

FIBERGLASS SEAT BASE SC91001-001 53-00 64 

FIBERGLASS SEAT, FRONT SC22101-001 25-10 15 

FIN ASSEMBLY (VERTICAL STABILIZER) SC81300-001 55-00 71 

FIN STRINGER SC81206-001 55-00 71 



DESCRIPTION INDEX 
   

- 115 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

FINISHING PLUG – LOCKING, UNVENTED (1/2” ID) VP2031-006 24-60 12 

FINISHING PLUG – LOCKING, UNVENTED (7/16” ID) VP2031-005 24-60 12 

FIRE EXTINGUISHER VP2003-001 26-22 20 

FIRE EXTINGUISHER HOLDER SC22900-001 26-22 20 

FIREWALL SC55001-003 53-10 66 

FIREWALL ANGLE ASSEMBLY, CC11-160 SC55000-003 53-10 66 

FITTING TUBING TO THREAD AN840-4D 28-10 36 

FITTING, IMPERIAL TUBE TO PIPE HDW-261-740 34-10 54 

FITTING, WEATHERHEAD 68X2 28-20 38 

FLAP ASSEMBLY SC35000-001 57-50 86 

FLAP CONE ASSEMBLY SC31060-001 57-50 86 

FLAP HANDLE SC32213-001 27-50 34 

FLAP HANDLE ASSEMBLY SC32200-001 27-50 34 

FLAP HANDLE BUSHING SC32215-001 27-50 34 

FLAP HANDLE KNOB SC32214-001 27-50 34 

FLAP HANDLE LOCK SC32204-001 27-50 34 

FLAP HANDLE PAWL SC32211-001 27-50 34 

FLAP HANDLE SPRING SP35001-001 27-50 34 

FLAP HANDLE TRIGGER SC32209-001 27-50 34 

FLAP HANDLE WELDMENT SC32100-001 27-50 34 

FLAP LEVER SC10950-004 11-00 3 

FLAP LEVER PUSH ROD SC32212-001 27-50 34 

FLAP LEVER SPRING WASHER SC32217-001 27-50 34 

FLAP LEVER TRIGGER PIN SC32216-001 27-50 34 

FLAP LEVERL ARM ASSEMBLY SC32300-001 27-50 34 

FLAP/AILERON HANGER RIB, LH SC31201-001 57-00 79 

FLAP/AILERON HANGER RIB, RH SC31201-002 57-00 79 

FLAT WASHER NAS1515H08 24-60, 34-18 12, 55 

FLAT WASHER AN970-4 25-50, 27-00 18, 22 

FLAT WASHER AN970-3 27-00, 27-20 22, 26 

FLAT WASHER NAS1515H04L 33-40, 53-00, 53-10, 56-
00, 57-50 

50, 64, 66, 75, 
86 

FLAT WASHER SC15003-003 56-00 75 

FLAT WASHER NAS1515H3L 56-00, 61-10 75, 87 

FLAT WASHER NAS1515H06L 56-10 77 

FLAT WASHER NAS1515H08L 56-10 77 

FLAT WEAR WASHER HDW-82-46-103-39 24-32 10 

FLEXIBLE NYLON 11 TUBING SP60009-003 28-20 38 

FLEXIBLE NYLON 11 TUBING (3/8 OD X .050 WALL X .275 ID) SP60009-001 55-02 73 

FLIGHT DEK-D180 KIT SP71301-001 34-20 58 

FLIGHT DEK-D180 SYSTEM SP71301-002 34-20 58 

FLUSH HEAD STUD, PHILLIPS RECESS HDW-82-28-160-16 71-10 89 

FOAM CUSHION 101440-03 32-10 45 

FORWARD CARGO COMPARTMENT SC10950-007 11-00 3 

FORWARD CARGO COMPARTMENT, NON-US SC10956-007 11-00 3 

FORWARD JACK BORDER SC71204-019 24-60 12 

FORWARD LIFT STRUT ASSEMBLY, LH SC37100-001 57-40 84 

FORWARD LIFT STRUT ASSEMBLY, RH SC37100-002 57-40 84 

FRICTION TAPE, ELECTRICAL RM1070-001 24-32 10 

FRONT FULCRUM SUPPORT, LH SC96700-002 27-20 26 

FRONT FULCRUM SUPPORT, RH SC96700-001 27-20 26 

FRONT SHOULDER HARNESS ASSSEMBLY W/O AIRBAGS SP20400-001 25-10 15 

FRONT SPAR ASSEMBLY, LH PC31500-001 57-00 80 



   DESCRIPTION INDEX    
   

 CC11-160 - 116 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

FRONT SPAR ASSEMBLY, RH PC31500-002 57-00 80 

FRONT WINDSHIELD SC10501-001 56-00 75 

FRONT WING ROOT, LH SC31068-001 56-00 75 

FRONT WING ROOT, RH SC31068-002 56-00 75 

FUEL CAP ASSEMBLY 101720-01 57-30 82 

FUEL CAPACITY SC10950-001 11-00 3 

FUEL CAPACITY, NON-US SC10956-013 11-00 3 

FUEL DRAIN GROMMET SC15214-001 53-30 69 

FUEL FLOW SENSOR SP71301-009 77-00 101 

FUEL SELECTOR SC10950-005 11-00 3 

FUEL SELECTOR BUTTON PLATE TC7012-001 28-20 38 

FUEL SELECTOR HANDLE TC7013-003 28-20 38 

FUEL SELECTOR PLATE SC60207-001 28-20 38 

FUEL SELECTOR PLUNGER ASSEMBLY TC7014-001 28-20 38 

FUEL SELECTOR VALVE ASSEMBLY SC60200-001 28-20 38 

FUEL SELECTOR, NON-US SC10956-003 11-00 3 

FUEL SIGHT GAUGE SP60300-001 28-10 36 

FUEL SIGHT GAUGE INSTALLATION, LH SC60300-001 28-10 36 

FUEL SIGHT GAUGE INSTALLATION, RH SC60300-002 28-10 36 

FUEL STRAINER TC7011-001 28-10 36 

FUEL STRAINER ASSEMBLY VP7006-001 28-10 36 

FUEL STRAINER BRACKET, LH TC2029-001 28-10 36 

FUEL STRAINER BRACKET, RH TC2029-002 28-10 36 

FUEL TANK ASSEMBLY, 12.5, LH SC61100-001 28-10 36 

FUEL TANK ASSEMBLY, 12.5, RH SC61100-002 28-10 36 

FUEL TANK ASSEMBLY, 9.5, LH SC61200-001 28-10 36 

FUEL TANK ASSEMBLY, 9.5, RH SC61200-002 28-10 36 

FUEL TANK ASSEMBLY, LH SC61000-001 28-10 36 

FUEL TANK ASSEMBLY, RH SC61000-002 28-10 36 

FUEL TANK BAY COVER ASSEMBLY, LH SC30200-001 57-30 82 

FUEL TANK BAY COVER ASSMELBY, RH SC30200-002 57-30 82 

FUEL TANK BAY COVER, LH SC30201-001 57-30 82 

FUEL TANKBAY COVER, RH SC30201-002 57-30 82 

FULCRUM SUPPORT SC96100-001 27-20 26 

FULL SWIVEL/STEERABLE TAILWHEEL (45 DEGREE) SP83101-003 32-20 47 

G 

GA 25MCX LOW PROFILE REMOTE GPS ANTENNA SP71272-001 34-50 60 

GA 26C REMOTE GPS ANTENNA SP71263-002 34-50 60 

GA 26XM REMOTE XM ANTENNA SP71264-001 34-50 60 

GAP SEAL SC31057-001 57-50 86 

GARMIN AERA 550 GPS SP71274-001 34-50 60 

GARMIN AERA 560 GPS SP71271-001 34-50 60 

GARMIN GDU 370 SP71261-001 34-50 60 

GARMIN GDU 370 – ATLANTIC SP71261-002 34-50 60 

GARMIN GDU 370 – PACIFIC SP71261-003 34-50 60 

GARMIN GDU 375 SP71262-001 34-50 60 

GARMIN GTX 327 TRANSPONDER VP6222-001 23-12 8 

GARMIN GTX 330 TRANSPONDER KIT VP6820-001 23-12 8 

GARMIN GXM 40 ANTENNA SP71275-001 34-50 60 

GAUGE CLUSTER – LH BORDER SC71204-002 31-10 42 



DESCRIPTION INDEX 
   

- 117 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

GAUGE CLUSTER – LH BORDER SC71204-004 31-10 42 

GEAR LEG AND WHEEL ASSEMBLY, LH SC41110-001 32-10 45 

GEAR LEG AND WHEEL ASSEMBLY, RH SC41110-002 32-10 45 

GPS PANEL DOCK SP71215-001 34-50 60 

GREEN NAV/POSITION/STROBE LIGHT, RH SP34102-001 33-40 50 

GREEN POSITION LIGHT SP34002-001 33-40 50 

GREEN POSITION/STROBE LIGHT SP34008-001 33-40 50 

GROMMET MS35489-35 27-20 27 

GROMMET MS35489-40 27-20 27 

GROMMET MS35489-22 28-20 38 

GROMMET MS35459-23 32-10 45 

GROMMET TC1194-001 57-30 82 

GROMMET, ROUND TC3017-001 53-30, 57-30 69, 82 

GROMMET, STABILIZER SC15206-001 53-30 69 

GROUND BUS (6-HOLE) SC71206-009 31-10 42 

GROUNDING WIRE ASSEMBLY SC51200-003 71-20 92 

GXM USB EXTENSION CABLE SP71277-001 34-50 60 

H 

HEAT SHRINK, 1/4” BLACK HDW-HIX-1/4 33-40 50 

HEAT SHRINK, 1/8” BLACK HDW-HIX-1/8 28-20, 33-40 39, 50 

HEAT SHRINK, 3/16” BLACK HDW-HIX-3/16 28-20 39 

HEEL PLATE, LH SC91005-001 27-20 26 

HEEL PLATE, RH SC91005-002 27-20 26 

HEX NUT MS51967-6 78-00 103 

HID BALLAST SP74002-003 33-40 50 

HID LAMP AND REFLECTOR SP74002-002 33-40 50 

HI-PRES/ BRASS PIPE FITTING, 1/8, 90° MALE ELBOW SP96004-001 27-20 26 

HORIZONTAL STRINGER, LH SC81007-001 55-00 71 

HORIZONTAL STRINGER, RH SC81007-002 55-00 71 

HORIZTONAL STABILIZER ASSEMBLY SC81400-001 55-00 71 

HOSE CLAMP HDW-100-202 28-10 36 

HOSE CLAMP, MINIATURE 410, 1-11/16” TO 2-1/4” HDW-100-213 78-00 103 

HOSE CLAMP, MINIATURE 410, 2-3/16” TO 2-3/4” HDW-100-215 78-00 103 

HOSE CLAMP, SS, 1.19-1.75 HDW-3720 28-10 36 

HOSE CLAMP, SS, 2-13/16” TO 2-3/4” HDW-100-219 78-00 103 

HOSE CLAMP, STAINLESS STEEL, .25 DIAMETER HDW-100-200 28-10 36 

HOUSING ASSEMBLY, BUNGEE PULLEY TC2529-001 27-40 32 

HUB CAP SP45001-001 32-10 45 

HUB CAP  TC4012-001 32-10 45 

HYDRODYNAMIC SURGE DAMPENER SC62001-001 28-10 36 

HYDRODYNAMIC SURGE DAMPENER SC62001-003 28-10 36 

I 

IGLIDE CLIP BEARING VP5150-002 57-40 84 

IGNITION MODULE MOUNTING BRACKET SC50101-001 74-00 94 

IGNITION SWITCH - KEYED VP6016-001 74-00 94 

IMPERIAL NYLON UNION TEE HDW-261-760 34-10 54 

INBOARD LEADING EDGE SKIN, LH SC31038-001 57-00 79 

INBOARD LEADING EDGE SKIN, RH SC31038-002 57-00 79 



   DESCRIPTION INDEX    
   

 CC11-160 - 118 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

INCLINOMETER SP71101-001 34-20 58 

INCLINOMETER ATTACH BRACKET SC71607-001 34-20 58 

INCLINOMETER PANEL SC71105-001 31-10, 34-20 42, 58 

INCLINOMETER, SMALL SP71101-002 34-20 58 

INNER TUBE, 8:50 X 6 VP4008-001 32-10 45 

INSTRUMENT PANEL, CC11-160 SC71203-003 31-10 42 

INSULATE FLAT WASHER SP23014-001 24-60 12 

INSULATED SHOULDER WASHER SP23015-001 24-60 12 

INTERIOR PANEL – LEFT SC25001-001 53-00 64 

INTERIOR PANEL – LEFT AFT SC25001-002 25-50, 53-00 18, 64 

INTERIOR PANEL – RIGHT AFT SC25002-002 53-00 64 

INTERIOR PANEL – RIGHT FORWARD SC25002-001 25-50, 53-00 18, 64 

INTERIOR PANEL – RIGHT MID SC25002-003 53-00 64 

INTERIOR PANEL INSERT SC25006-001 53-00 64 

ISOLATOR MOUNT VP1321-001 33-40 50 

J 

JACK SCREW – GEARMOTOR COUPLER SC97004-001 27-40 32 

JACK SCREW THRUST BUSHING SC82103-001 27-40 32 

JACK, HEADPHONE VP6230-001 24-60 12 

JACK, MICROPHONE VP6220-001 24-60 12 

JAM NUT SC60104-001 28-20 38 

JURY STRUT SC37301-001 57-40 84 

JURY STRUT SC37301-003 57-40 84 

JURY STRUT, WITH PITOT TUBE SC37301-004 57-40 84 

K 

KNOB, POTENTIOMETER VP6236-002 24-60 12 

L 

LANDING LIGHT LENS SC31062-001 33-40 50 

LANDING LIGHT MOUNT SC31061-001 33-40 50 

LARGE RECTANGLE FABRIC PATCH SC15202-001 57-30 82 

LARGE TEARDROP FABRIC PATCH SC15210-001 57-30 82 

LEADING EDGE RIB SC31046-001 57-00 79 

LEADING EDGE RIB SC31046-002 57-00 79 

LEADING EDGE SKIN SC31040-005 57-00 79 

LEADING EDGE SKIN, LH CUTOUT SC31040-001 57-00 79 

LEADING EDGE SKIN, LH/RH NO CUTOUT SC31040-003 57-00 79 

LEADING EDGE SKIN, RH CUTOUT SC31040-002 57-00 79 

LED UNDERVOLTAGE LIGHT ASSEMBLY SC71040-001 77-00 101 

LEFT AFT BAFFLE, CC340 PC56001-003 71-12 91 

LEFT FORWARD BOTTOM BAFFLE, CC340 PC56003-003 71-12 91 

LH EXTENDED RANGE FUEL SITE GAUGE SC10950-021 11-00 3 

LH EXTENDED RANGE FUEL SITE GAUGE, NON-US SC10956-019 11-00 3 

LH FUEL SITE GAUGE SC10950-011 11-00 3 

LH FUEL SITE GAUGE, NON-US SC10950-017 11-00 3 

LIFT RING ASSEMBLY SC10210-001 57-40 84 



DESCRIPTION INDEX 
   

- 119 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

LIGHT-SPORT SC10950-012 11-00 3 

LIGHTWEIGHT OIL HOSE, -8 X 10.75” SP56201-109 79-21 104 

LIGHTWEIGHT OIL HOSE, -8 X 15.25” SP56201-107 79-21 104 

LINK TC9008-003 27-10 24 

LIP, STALL WARNING SC74301-001 34-18 55 

LOCK WASHER, #10 AN936-A10 21-40, 25-10, 27-40 5, 15, 32 

LOCK WASHER, #3 AN936-A3 27-40 32 

LOCK WASHER, #6 AN936-A6 74-00 94 

LOCK WASHER, #8 AN936-A8 53-10 66 

LOCK WASHER, 1/4" AN936-A416 24-32, 71-12 10, 91 

LOCK WASHER, 5/16” AN936-A516 78-00 103 

LOCKING CONNECTOR PIN HOUSING VP6009-001 33-40 50 

LOWER AILERON CABLE ASSEMBLY, LH SC97410-001 27-10 24 

LOWER AILERON CABLE ASSEMBLY, RH SC97410-002 27-10 24 

LOWER COWL ASSEMBLY, CARBURETOR PC53010-003 71-10 89 

LOWER COWL ASSEMBLY, FUEL INJECTION PC53010-001 71-10 89 

LOWER SHOCK STRUT ASSEMBLY SC41400-001 32-10 45 

LOWER SHOCK STRUT ASSEMBLY, 3X3 SC41400-101 32-10 45 

LPDE POLYETHYLENE TUBING, 1/2“ RM5594-002 28-20 38 

M 

MACHINE SCREW, PHILLIPS 100 DEGREE COUNTERSINK MS24693S272 25-10 15 

MAIN BUS (2 HOLE) SC71206-005 24-60 12 

MAIN OR AV BUS (3 HOLE) SC71206-002 24-60 12 

MALE TO FEMALE ELBOW AN914-2D 28-20 38 

MANIFOLD PRESSURE SENSOR SP71301-003 77-00 101 

MASKING TAPE, .75” HIGHLAND RM9007-101 55-02 73 

MASTER CYLINDER – 1/8 NPT SP96005-001 27-20 26 

MAX FUEL IMBALANCE SC10950-022 11-00 3 

MAX FUEL IMBALANCE, NON-US SC10956-001 11-00 3 

MCCREARY TIRE, 4 PLY SP45006-001 32-10 46 

MCCREARY TUBE, 4 PLY SP45005-001 32-10 45 

ME-406 ELT MODIFICATION SC91004-001 25-62 19 

MIXTURE CLAMP ASSEMBLY SC50060-003 76-11 97 

MIXTURE CONTROL KNOB - RED SP71210-001 76-11 97 

MODIFIED MS24694-S113 SC30401-001 57-50 86 

MYPANEL CC11-160 LH BORDER SC71601-005 31-10 42 

MYPANEL CC11-160 RH BORDER SC71601-006 31-10 42 

MYPANEL CENTER BORDER SC71601-001 31-10 42 

MYPANEL INSTRUMENT PANEL, CC11-160 SC71603-003 31-10 42 

N 

NAV/STROBE JUMP WIRE ASSEMBLY SC73105-001 24-60 12 

NICOPRESS SLEEVE, PLAIN COPPER MS51844-44 27-10 24 

NIPPLE FITTING, ALUMINUM AN816-6D 28-20 38 

NO STEP SC10950-013 11-00 3 

NUT MS21044N7 32-20 47 

NUT AN315-3R 21-40, 25-10, 27-40, 55-
00, 57-00, 76-10 

5, 15, 32, 71, 
80, 96 

NUT AN315-3L 55-00 71 



   DESCRIPTION INDEX    
   

 CC11-160 - 120 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

NUT AN315-640R 57-00 79 

NUT CASTLE/SHEAR AN320-6 57-40 84 

NUT CLIP 10-32 (.281) HDW-A4972-5-3 31-10 43 

NUT CLIP 10-32 (.500) HDW-A4972-8-02 33-40 50 

NUT PLATE MS21055L06 34-50 60 

NUT PLATE MS21059L3 61-10 87 

NUT PLATE MS21059L08 71-10 89 

NUT PLATE, TWO LUG MS21059L06 33-40, 57-00, 71-10 50, 80, 89 

NUT PLATE, TWO LUG DIMPLED MS21059L06K 57-00, 71-10 80, 89 

NUT, HI-TEMP LOCK AN363-832 21-40, 28-20 5, 38 

NUT, HI-TEMP LOCK AN363-632 21-40, 71-10, 71-12 5, 89, 91 

NUT, HI-TEMP LOCK AN363-1032 55-00, 76-10, 76-11, 76-
12 

71, 96, 97, 98 

NUT, HI-TEMP LOCK AN363-3-4 71-20 92 

NUT, HI-TEMP LOCK AN363-428 76-10, 76-11 96, 97 

NUT, NYLON  LOCK AN364-428A 27-30 29 

NUT, NYLON LOCK AN364-1032A 24-32, 31-10 10, 42 

NUT, NYLON LOCK AN365-1032A 25-10, 27-00, 27-20, 31-
10, 55-00, 74-00, 76-10 

15, 22, 32, 42, 
71, 94, 96 

NUT, NYLON LOCK AN365-428A 25-50, 27-00, 32-10, 32-
20 

18, 22, 46, 47 

NUT, NYLON LOCK AN365-524A 32-10, 57-40 46, 84 

NUT, NYLON LOCK AN365-720A 32-20 47 

NUT, NYLON LOCK AN364-832A 33-40, 34-50, 74-00 50, 60, 94 

NUT, NYLON LOCK AN365-440A 34-20 58 

NUT, NYLON LOCK AN365-832A 52-00, 56-10 61, 77 

NUT, NYLON LOCK AN365-632A 23-12, 24-60, 25-10, 25-
62, 27-30, 27-40, 28-10, 
31-10, 34-18, 34-20, 52-
00, 52-30, 53-10, 56-00 

8, 12, 15, 19, 
29, 32, 36, 43, 
55, 58, 61, 62, 

66, 75 

NUT, NYLON LOCK AN364-524A 57-40 84 

NUT, SELF LOCKING STEEL MS21083-N3 25-10, 27-00, 27-20, 27-
40 

15, 22, 27, 32 

NUT, SELF LOCKING, STEEL MS21042L3 27-30, 28-10, 57-40 29, 36, 84 

NUT, SHEET SPRING, INSTRUMENT MOUNTING (.187 DEPTH) MS33737-12C 34-10, 77-00 54, 101 

NUT, SHEET SPRING, INSTRUMENT MOUNTING (.250 DEPTH) MS33737-13C 34-10, 77-00 54, 101 

NUT, SHEET SPRING, INSTRUMENT MOUNTING (.312 DEPTH) MS33737-14C 34-10, 77-00 54, 101 

NUTPLATE, ADHESIVE BONDED HDW-CN614CR08P 71-10 89 

NYLAFLOW NYLON TUBING, 3/6” OD X .138” ID RM5595-001 27-20, 32-10 27, 46 

NYLON INSERT HDW-261-765 28-20 38 

NYLON UNION ELBOW SP60004-001 28-20 38 

NYLON UNION TEE SP60003-001 28-20 38 

O 

OAT PROBE SP71301-006 34-10 54 

OIL COOLER, CUSTOM SP56101-101 79-21 104 

OIL DOOR PC53003-001 71-10 89 

OIL DOOR HINGE, CC11-160 PC53201-001 71-10 89 

OIL PRESSURE/TEMP GAUGE (P-120 OIL TEMP PROBE) VP6203-001 77-00 101 

OIL PRESSURE/TEMPERATURE GAUGE, CC11-160 VP6203-101 77-00 101 

OIL TEMPERATURE SENSOR SP71301-005 77-00 101 

OUTBOARD AILERON TRAILING EDGE RIB, LH SC31101-001 57-00 79 

OUTBOARD AILERON TRAILING EDGE RIB, RH SC31101-002 57-00 79 



DESCRIPTION INDEX 
   

- 121 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

OVERVOLT – UNDERVOLT SENSOR SP55012-001 74-00 94 

P 

PA18, TEMPLATE ONLY VG’S PA001005 57-30 82 

PANEL CENTER BRACKET SC71602-001 31-10 42 

PAR36 LED LANDING LIGHT SP74003-001 33-40 50 

PERFORMANCE PANEL BORDERS, 2-1/4” GAUGE SC71406-003 31-10 42 

PERFORMANCE PANEL BORDERS, 3-1/8” GAUGE SC71406-009 31-10 42 

PERFORMANCE PANEL BORDERS, ALTIMETER SC71406-002 31-10 42 

PERFORMANCE PANEL BORDERS, CARB/CABIN HEAT SC71406-004 31-10 42 

PERFORMANCE PANEL BORDERS, LH ENGINE CONTROLS SC71406-005 31-10 42 

PERFORMANCE PANEL BORDERS, RH ENGINE CONTROLS, CC11-160 SC71406-007 31-10 42 

PERFORMANCE PANEL SUBASSEMBLY, CC11-160 SC71410-003 31-10 42 

PERFORMANCE VFR GDU 37X CENTER BORDER SC71204-022 31-10 42 

PET SLEEVING, FRAY RESISTANT RM7932-001 32-10 46 

PHENOLIC SPACER, LONG SC58102-001 76-10 96 

PHENOLIC SPACER, SHORT SC58102-002 76-10 96 

PHILIPS MACHINE SCREW HDW-90272A838 56-00 75 

PHILIPS MACHINE SCREW HDW-90272A842 56-00 75 

PIN – LOCKING PIN HOUSING VP6013-001 33-40 50 

PM1200 REMOTE INTERCOM SP23012-001 23-12 8 

PM300 STEREO INTERCOM VP6237-001 23-12 8 

PM3000 4 PLACE 2 1/4” ROUND MOUNTING PLATE VP6237-002 23-12, 31-10 8, 42 

POLYESTER FABRIC, 1.7 OZ (LIGHT UNCERTIFIED) RM9012-001 53-30, 55-02, 57-30 69, 73, 82 

POLYESTER THREAD - WHITE RM9013-001 55-02 73 

POLYPROPYLENE TUBING, 5/16” OD X .242 ID 5173K96 28-10, 53-30 36, 69 

POLYPROPYLENE TUBING, 5/16” OD X 3/16 D RM5595-002 53-30 69 

POP RIVET HDW-AD32BS 25-50, 56-10 18, 77 

POP RIVET HDW-97525 34-20 58 

POP RIVET, FABRIC HDW-BLAA42 57-30 82 

PROP BOLTS, CC11-160 CATTO COMPOSITE SP56003-004 61-10 87 

PULLEY – ELEVATOR CONTROL TC2533-001 27-30 29 

PULLEY ASSEMBLY TC1281-001 27-10 24 

PULLEY BRACKET, LH SC31052-001 27-10 24 

PULLEY BRACKET, RH SC31052-002 27-10 24 

PULLEY CAGE ASSEMBLY SC30500-001 27-10 24 

PULLEY CAGE ASSEMBLY SC31700-001 27-10 24 

PULLEY RETAINER SC91011-001 27-30 29 

PULLEY, ELEVATOR AND FLAP CONTROL TC2532-001 27-30 29 

PULLEY, FIBER 1-3/4” TC9010-001 27-10, 27-30, 27-40 24, 29, 32 

PUSH ON PLASTIC RETAINER HDW-82-32-301-12 24-32 10 

PUSH ON RECEPTACLE HDW-82-32-201-20 71-10 89 

PUSH-PULL CABLE ASSEMBLY TC2039-001 21-40 5 

PUSH-PULL CABLE, DETENTED SP71223-003 76-11, 76-12 97, 98 

Q 

QUICK RELEASE T-HANDLE PINS W/ LANYARD SP22101-001 25-10 15 



   DESCRIPTION INDEX    
   

 CC11-160 - 122 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

R 

RACK SUPPORT, EXECUTIVE GLASS SC71305-001 31-10 42 

RACK SUPPORT, RADIO SC71305-003 23-12, 31-10 8, 42 

RADIO FREQUENCY FILTER ASSEMBLY SC56080-001 74-00 94 

REAR SEAT CROSS TUBE ASSEMBLY SC24000-001 25-10 15 

REAR SEAT TIE DOWN SC22850-001 25-10 15 

REAR SHOULDER HARNESS ASSEMBLY W/O AIRBAGS SP20400-002 25-10 15 

REAR WING ROOT, LH SC31069-001 56-00 75 

REAR WING ROOT, RH SC31069-002 56-00 75 

RECEPTACLE 1/4 TURN, SS HDW-85-35-295-20 52-30 62 

RECEPTACLE RIVET TYPE HDW-92-35-295-20 24-32 10 

RECEPTACLE RIVET TYPE HDW-82-35-295-20 71-10 89 

RECTANGULAR GROMMET SC15208-001 53-30 69 

RED NAV/POSITION/STROBE LIGHT, LH SP34101-001 33-40 50 

RED POSITION LIGHT SP34001-001 33-40 50 

RED POSITION/STROBE LIGHT SP34007-001 33-40 50 

REMOTE MAGNETIC COMPASS MOUNTING PLATE – FIXED SC72301-001 34-20 58 

REMOTE MAGNETIC COMPASS MOUNTING PLATE – REMOVABLE SC72302-001 34-20 58 

RESERVOIR PLUG SC96002-001 27-20 26 

RESERVOIR TUBE, 3/8”  SC96001-001 27-20 26 

RETAINER, SPLIT RING HDW-85-34-101-20 52-30 62 

RH EXTENDED RANGE FUEL SITE GAUGE SC10950-020 11-00 3 

RH EXTENDED RANGE FUEL SITE GAUGE, NON-US SC10956-020 11-00 3 

RH FUEL SITE GAUGE SC10950-010 11-00 3 

RH FUEL SITE GAUGE, NON-US SC10956-018 11-00 3 

RIB GROMMET SC31065-001 25-50, 27-00, 57-00 18, 22, 79 

RIB GROMMET SC31065-003 27-00, 57-00 22, 79 

RIB GROMMET SC31065-005 57-00 79 

RIB LACE CORD, BRAIDED, FLAT RM9009-001 55-02, 57-30 73, 82 

RIB LACE REINFORCEMENT TAPE (3/8” X 60 YD) RM9010-002 55-02, 57-30 73, 82 

RIGHT AFT BAFFLE, CC340 PC56004-003 71-12 91 

RIGHT FORWARD BOTTOM BAFFLE ASSEMBLY PC56010-001 71-12 91 

RIVET MS20426A3-5 24-32, 33-40, 52-30 10, 50, 62 

RIVET MS20426A4-6 52-30 62 

RIVET MS20426A4-5 53-10 66 

RIVET MS20426AD4-5 53-10 66 

RIVET, 1/8 X 1/4, COUNTER SOFT MS20426A4-4 53-10 66 

RIVET, 1/8” X 1/4", ALUMINUM UNIVERSAL MS20470A4-4 53-10 66 

RIVET, 3/32” X 1/4”, SOLID, COUNTERSUNK MS20426A3-4 34-50, 57-30, 61-10, 71-
10 

60, 82, 87, 89 

RIVET, 3/32” X 3/16”, ALUMINUM UNIVERSAL MS20470A3-3 53-10 66 

RIVET, CHERRY MAX HDW-CR3213-5-3 27-00 22 

RIVET, CHERRY MAX HDW-CR3213-4-5 27-10 24 

RIVET, COUNTERSUNK MS20426AD3-4 34-20 58 

RIVET, COUNTERSUNK 100 DEGREE, PRECISION HEAD MS20426AD4-4 53-10 66 

RIVET, SOLID, COUNTERSUNK (3/32 X 3/16) MS20426A3-3 33-40 50 

RIVET, SOLID, UNIVERSAL HEAD MS20455A4-4 53-10 66 

ROUND FABRIC PATCH, 4.75 INCH SC15205-003 53-30 69 

RUBBER FOAM WEATHERSEAL, .75 RM4906-001 28-10 36 

RUBBER HOSE RM6000-002 28-10 36 

RUDDER ASSEMBLY SC81200-001 55-00 71 



DESCRIPTION INDEX 
   

- 123 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

RUDDER COVER PLATE SC80201-001 33-40 50 

RUDDER PEDAL SC96301-001 27-20 26 

RUDDER PEDAL ASSEMBLY SC96300-001 27-20 26 

RUDDER PEDAL ASSEMBLY, FRONT, LH SC96000-003 27-20 26 

RUDDER PEDAL ASSEMBLY, FRONT, RH SC96000-004 27-20 26 

RUDDER PEDAL ASSEMBLY, REAR, LH SC96000-001 27-20 26 

RUDDER PEDAL ASSEMBLY, REAR, RH SC96000-002 27-20 26 

RUDDER PEDAL BUSHING SC96007-002 27-20 26 

RUDDER PEDAL REINFORCEMENT SC96008-001 27-20 27 

RUDDER PEDAL ROD, BOTTOM SC96004-002 27-20 26 

RUDDER PEDAL ROD, TOP SC96004-001 27-20 26 

RUDDER PEDAL SUPPORT ASSEMBLY, LH SC96200-001 27-20 26 

RUDDER PEDAL SUPPORT ASSEMBLY, RH SC96200-002 27-20 26 

RUDDER TRIM TAB TC3007-001 55-00 71 

S 

SCREW – TRUSS HEAD AN526C632R7 28-10 36 

SCREW, 4 X 1/4 STEEL AN530-4R4 27-50, 33-40, 55-00 34, 50, 71 

SCREW, 4-40 X 1/4 AN526C440R4 33-40 50 

SCREW, 4-40 X 5/8” PAN HEAD PHILLIPS MACHINE SS MS51957-18 33-40 50 

SCREW, 6X1/2 HDW-S6R0.5TA 33-40 50 

SCREW, 8-32 X 1/2 AN526C832R8 74-00 94 

SCREW, 8-32 X 3/8 AN526C832R6 32-10, 34-50, 74-00 46, 60, 94 

SCREW, COUNTERSUNK MS24694-S113 57-50 86 

SCREW, COUNTERSUNK HEAD MS24693C273 25-10, 27-20 15, 27 

SCREW, COUNTERSUNK HEAD MS24693C278 27-30, 76-10 29, 96 

SCREW, COUNTERSUNK HEAD AN507C1032R24 27-40 32 

SCREW, COUNTERSUNK HEAD AN507C832R7 28-20 38 

SCREW, COUNTERSUNK HEAD AN507C632R8 28-20, 52-00 38, 61 

SCREW, COUNTERSUNK HEAD AN507C1032R2 33-40 50 

SCREW, COUNTERSUNK HEAD AN507C832R8 52-00 61 

SCREW, COUNTERSUNK HEAD MS24693C25 56-00 75 

SCREW, COUNTERSUNK HEAD AN507C632R6 23-12, 25-10, 71-10 8, 15, 89 

SCREW, COUNTERSUNK HEAD MS24693C74 76-10 96 

SEAT ASSEMBLY SC22100-001 25-10 15 

SEAT BASE REINFORCEMENT, INTERIOR SC22103-003 25-10 15 

SEAT BASE REINFORCEMENT, LH SC22103-001 25-10 15 

SEAT BASE REINFORCEMENT, RH SC22103-002 25-10 15 

SEAT COVER ASSEMBLY SC22600-001 25-10 15 

SHEET METAL SCREW, #4 THREAD, .25”, STAINLESS HDW-S4R.25TA 32-10, 53-30, 56-00 46, 69, 75 

SHEET METAL SCREW, #4 THREAD, .365”, SS HDW-S4R.375TA 23-12, 31-10, 53-10, 57-
50 

8, 43, 66, 86 

SHEET METAL SCREW, #6 THREAD HDW-S6R.375TA 53-10, 56-10 66, 77 

SHOCK ASSEMBLY SC41300-001 32-10 45 

SHOCK ASSEMBLY SC41300-101 32-10 45 

SHOCK CORD (U30462-002) SP41301-002 32-10 45 

SHOCK COVER ASSEMBLY SC41310-001 32-10 45 

SHOCK COVER ASSEMBLY, 3X3 SC41310-101 32-10 45 

SHOCK SKIN ASSEMBLY SC41703-001 32-10 45 

SHOCK STRUT ASSEMBLY SC41500-001 32-10 45 

SIDE ACCESS DOOR SC25221-001 52-30 62 

SIDE ACCESS DOOR ASSEMBLY SC25220-001 25-50, 52-30 18, 62 



   DESCRIPTION INDEX    
   

 CC11-160 - 124 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

SIDE ACCESS DOOR FRAME SC25222-001 52-30 62 

SIDE ACCESS DOOR FRAME PATCH SC15215-001 53-30 69 

SIDE ACCESS DOOR HINGE SC25223-001 52-30 62 

SIDE ANGLE SC53103-001 53-10 66 

SIDE ANGLE SC53103-002 53-10 66 

SIDE WINDOW, LH SC23202-001 56-10 77 

SIDE WINDOW, RH SC23202-002 56-10 77 

SILICONE 27C RTV HIGH TEMP ORANGE RM0013-001 78-00 103 

SINGLE SEAT SC10950-015 11-00 3 

SKYLIGHT SC23020-001 56-00 75 

SKYLIGHT SPACER SC23019-001 56-00 75 

SKYLIGHT SPACER SC23019-003 56-00 75 

SL40 – COM SP71214-001 23-12 8 

SLIDE ADJUSTER SP20100-001 25-10 15 

SLING SEAT CUSHION SC22700-001 25-10 15 

SLING SEAT HOLDER SC22800-001 25-10 15 

SM 1” SAFETY WALK TAPE SP96006-001 32-10 45 

SMALL CC LOGO TC9352-002 11-00 3 

SNAP RING, CABLE FAIRLEAD TC9105-001 27-00, 56-10, 57-00 22, 27, 79 

SNAP VENT 102512-01 56-00 75 

SOLDER SLEEVE (DIAMETER .105) VP6007-005 33-40 50 

SPINNER BULKHEAD ASSEMBLY SC52005-001 61-10 87 

SPINNER PLATE ASSEMBLY, CC11-160 CATTO PROP SC52010-007 61-10 87 

SPINNER PLATE, CC11-160 CATTO PROP SC52004-007 61-10 87 

SPINNER, CATTO PROP SC52003-007 61-10 87 

SPONGE CUSHION 19513-54 32-10 45 

SPRING – ELEVATOR TRIM BUNGEE UPPER TC2527-001 27-30 29 

SPRING PIN MS16562-225 27-50 34 

SPRING, FUEL SELECTOR TC9007-004 28-20 38 

STABILIZER ADJUSTMENT SCREW TC2538-001 27-40 32 

STABILIZER FABRIC PATCH SC15207-001 53-30 69 

STABILIZER TUBE LINK SC82100-001 27-40 32 

STABILIZER YOKE ASSEMBLY SC82000-001 27-40 32 

STABILIZER YOKE ASSEMBLY SC82200-001 27-40 32 

STABILIZER YOKE PLATE, LH SC15302-001 53-30 69 

STABILIZER YOKE PLATE, RH SC15302-002 53-30 69 

STABILIZER/ELEVATOR COVER, LH SC15301-001 53-30 69 

STABILIZER/ELEVATOR COVER, RH SC15301-002 53-30 69 

STALL WARNING SC10950-002 11-00 3 

STALL WARNING FRONT PLATE TC1111-001 34-18 55 

STALL WARNING HORN SP23003-001 24-60, 34-18 12, 55 

STALL WARNING SWITCH TC1110-001 34-18 55 

STANDARD ELECTRONIC STACK – CENTER BORDER SC71204-014 31-10 42 

STANDARD GAUGE CLUSTER – LH BORDER SC71204-010 31-10 42 

STANDARD GAUGE CLUSTER – RH BORDER SC71204-011 31-10 42 

STARTLITE HOSE, .64 O.D. X .44 I.D. RM6101-001 28-10 36 

STARTLITE HOSE, 1.41 O.D. X 1.13 I.D. RM6102-001 28-10 36 

STEEL BUSHING SC15000-015 25-10 15 

STEEL BUSHING SC15000-041 25-10, 27-10, 27-20 15, 24, 26 

STEEL BUSHING SC91008-001 27-20, 27-40 26, 32 

STEEL BUSHING SC15000-037 27-50 34 

STEEL BUSHING SC15000-065 57-50 86 

STEREO FEMALE JACK CLOSED, 1/8” VP6216-002 31-10 42 



DESCRIPTION INDEX 
   

- 125 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

STRAP  SC36401-001 28-10 36 

STRAP ASSEMBLY SC36100-001 28-10 36 

STRAP ASSEMBLY SC36200-001 28-10 36 

STRINGER, COMPOSITE SP84001-003 53-13 67 

STRINGER, COMPOSITE, .505 OD SP84001-002 53-13 67 

STRINGER, LOWER FRONT (LH) SC83106-001 53-13 67 

STRINGER, LOWER FRONT (RH) SC83107-001 53-13 67 

STRINGER, LOWER SIDE (LH) SC83101-001 53-13 67 

STRINGER, LOWER SIDE (RH) SC83102-001 53-13 67 

STRINGER, UPPER FRONT (LH) SC83108-001 53-13 67 

STRINGER, UPPER SIDE (LH) SC83103-001 53-13 67 

STRINGER, UPPER SIDE (RH) SC83104-001 53-13 67 

STUD 1/4 TURN, OVAL, PHILLIPS HDW-82-19-100-20 24-32 10 

STUD, 1/4 SLOT OVAL 180 HDW-85-11-180-20 52-30 62 

STUD, 1/4 SLOT OVAL 200 HDW-85-11-200-20 52-30 62 

STUD, 1/4 SLOT OVAL 220 HDW-85-11-220-20 52-30 62 

STUD, 1/4 TURN WING HEAD HDW-85-12-180-16 52-30 62 

STUD, 1/4 TURN WING HEAD HDW-85-12-200-16 52-30 62 

STUD, 1/4 TURN WING HEAD HDW-85-21-220-16 52-30 62 

STUD, SWIVEL 101917-03 76-11 97 

STUD, SWIVEL 101917-01 76-12 98 

SWITCH, PUSH-TO-TALK VP2004-001 24-60 12 

SWIVEL FITTING 101916-01 76-11 97 

SWIVEL FITTING SC54204-001 76-12 98 

SYNTHETIC RUBBER GROMMET MS35489-11 24-32, 28-20 10, 38 

T 

TAIL BRACE WIRE SC81009-001 55-00 71 

TAIL BRACE WIRE SC81009-003 55-00 71 

TAIL POSITION NAV LIGHT SP34003-001 33-40 50 

TAIL POSITION STROBE/NAV LIGHT SP34003-003 33-40 50 

TAIL POSITION STROBE/NAV LIGHT SP34103-001 33-40 50 

TAIL SKID BRACKET SC20017-001 32-20 47 

TAIL SPRING, 3 LEAF, 1.25” – 1 HOLE SP42101-001 32-20 47 

TAILWHEEL ASSEMBLY, ABI 3200 (1-HOLE) SP83102-002 32-20 47 

TAILWHEEL SPRING CONNECTOR VP3239-001 32-20 47 

TAILWHEEL SPRING CONNECTOR, LIGHT WEIGHT SP42001-001 32-20 47 

TAKEOFF TRIM POSITION SC10950-009 11-00 3 

TANK EXTENSION SKIN SC31039-001 57-00 79 

TANK GROUND INSTALLATION, EXTENDED RANGE SC74700-101 28-10 36 

TANK GROUND INSTALLATION, STANDARD SC74700-001 28-10 36 

TANK GROUND WIRE SC73102-003 28-10 36 

TANK LID DOUBLER SC15101-001 57-30 82 

TANK LID RING TC1017-001 57-30 82 

TAPE, 3/4” NON-SKID RM4960-001 32-10 46 

TAPE, LINEAR LINKED EDGE, LIGHT 3” X 25 70200-13 53-30, 55-02, 57-30 69, 73, 82 

TAPE, LINEAR PINKED EDGE, LIGHT 2” X 50 70200-12 53-30, 55-02, 57-30 69, 73, 82 

TEAR-DROP COVER SC53104-003 53-10 66 

TENSION BRACE SC31029-001 57-00 80 

TERMINAL RING 16-14G #8 STUD VP6001-027 33-40 50 

THIMBLE CABLE, 3/32 X 1/8 AN100C-4 27-10 24 



   DESCRIPTION INDEX    
   

 CC11-160 - 126 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

THIMBLE LOCK MS21256-1 27-10, 27-30 24, 29 

THIMBLE LOCK MS21256-2 27-30 29 

THROTTLE SC10950-006 11-00 3 

THROTTLE CABLE CLAMP ASSEMBLY SC58110-001 76-10 96 

THROTTLE CABLE, 60” SP58011-003 76-10 96 

THROTTLE LEVEL, LONG SC58103-001 76-10 96 

THROTTLE LEVER PLATE, AFT SC58101-022 76-10 96 

THROTTLE LEVER PLATE, FORWARD SC58101-001 76-10 96 

THROTTLE LEVER, SHORT SC58103-003 76-10 96 

THROTTLE LINKAGE ROD SC58105-001 76-10 96 

TIRE, AIR TRAC 8:00 X 6 SP45002-001 32-10 46 

TOGGLE BOOT COVER SP71222-001 24-60 12 

TOGGLE SWITCH SPST AN3021-2 24-60 12 

TOGGLE SWITCH, MASTER, DPST AN3027-2 24-60 12 

TOP BAFFLE, CC340 PC56002-001 71-12 91 

TOP BOOT COWL ANGLE SC53004-001 53-10 66 

TOP BOOT COWL ANGLE SC53004-002 53-10 66 

TOP STRINGER SC83105-001 53-13 67 

TOP WINDSHIELD TRIM SC14102-001 56-00 75 

TORQUE TUBE SC92101-001 27-00 22 

TORQUE TUBE ASSEMBLY SC92000-001 27-00 22 

TORQUE TUBE BLOCK SC91002-001 27-00 22 

TORQUE TUBE MAST, AFT SC92201-002 27-00 22 

TORQUE TUBE MAST, FORWARD SC92201-001 27-00 22 

TORQUE TUBE STIFFENER SC91010-001 27-00 22 

TORQUE TUBE STIFFENER SC91014-001 27-00 22 

TRAILING EDGE FABRIC PATCH, LH SC30106-001 57-30 82 

TRAILING EDGE FABRIC PATCH, RH SC30106-002 57-30 82 

TRAILING EDGE RIB, AILERON SECTION, LH SC31043-001 57-00 79 

TRAILING EDGE RIB, AILERON SECTION, RH SC31043-002 57-00 79 

TRAILING EDGE RIB, FLAP SECTION SC31042-001 57-00 79 

TRAILING EDGE RIB, FLAP SECTION SC31042-002 57-00 79 

TRAILING EDGE RIB, LH SC31064-001 57-00 79 

TRAILING EDGE RIB, RH SC31064-002 57-00 79 

TRIM MOTOR, 50 RPM SP80001-002 27-40 32 

TRIX NUT HDW-ATS2-632 56-00 75 

TRUSS HEAD SCREW, 10-32 X 1/2 SS AN526C1032R8 24-32, 28-20, 31-10, 33-
40, 57-00, 61-10, 74-00 

10, 38, 43, 50, 
80, 87, 94 

TRUSS HEAD SCREW, 10-32 X 3/8 SS AN526C1032R6 24-32, 31-10 10, 43 

TRUSS HEAD SCREW, 10-32 X 9/16 SS AN526C1032R9 56-00 75 

TRUSS HEAD SCREW, 6-32 X 1/2 SS AN526C632R8 27-30, 53-00, 56-00, 57-
30, 71-12 

29, 64, 75, 82, 
91 

TRUSS HEAD SCREW, 6-32 X 3/4 SS AN526C632R12 27-40, 56-00 32, 75 

TRUSS HEAD SCREW, 6-32 X 3/8 SS AN526C632R6 25-62, 31-10, 33-40, 53-
10, 56-00, 71-10, 79-21 

19, 43, 50, 66, 
75, 89, 104 

TRUSS HEAD SCREW, 6-32 X 5/8 SS AN526C632R5 52-30 62 

TRUSS HEAD SCREW, 6-32 X 5/8 SS AN526C632R10 56-00 75 

TRUSS HEAD SCREW, 6-32 X 9/16 SS AN526C632R9 56-00 75 

TRUSS HEAD SCREW, 8-32 X 3/8 AN526-832R6 34-18, 71-10 55, 89 

TRUSS SCREW, 4-20 X 1/2 SS MS51957-79 71-12 91 

TUBE CLAMP AN742D10 24-32, 74-00 10, 94 

TUBE CLAMP AN742D12 24-32, 74-00 10, 94 

TUBE CLAMP AN742-3 21-40 5 



DESCRIPTION INDEX 
   

- 127 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

TUBE CLAMP AN742D8 74-00 94 

TUBE FITTING 90° ELBOW X 1/8 NPT MALE SP96001-001 27-20 26 

TUBING SC15004-005 55-00 71 

TUBING SC15004-007 55-00 71 

TUBING, COPPER, .125 RM4400-002 28-20 39 

TUBING, POLY-FLO, .25 INCH RM5594-004 34-10 54 

TURN COORDINATOR, ELECTRIC, 14-VOLT (TSO-C31b) VP6208-001 34-20 58 

TURNBUCKLE BARREL MS21251-B3S 27-10, 27-30 24, 29 

TURNBUCKLE BODY, CLIP LOCKING MS21251-B3L 27-30 29 

TURNBUCKLE FORK END, SS SL260-C16RS 27-10, 27-30 24, 29 

TURNBUCKLE, STAINLESS STEEL SP32201-002 27-50 34 

TURTLE DECK SC26002-001 56-00 75 

U 

UPPER AIR FILTER RETAINER/CARBURETOR DOOR PC53021-001 71-10 89 

UPPER COWL PC53002-001 71-10 89 

UPPER COWL AIR SNORKEL, LH PC53004-001 71-10 89 

UPPER COWL AIR SNORKEL, RH PC53004-002 71-10 89 

V 

VERTICAL SPEED INDICATOR, 2-1/4” VP6807-001 34-10 54 

VINYL TRIM – INSTRUMENT PANEL SC71011-001 31-10 43 

VORTEX GENERATOR, LARGE VG003-01 57-30 82 

VS BALLAST TO POWER/GROUND HARNESS SP74002-005 33-40 50 

VS LAMP TO BALLAST HARNESS SP74002-004 33-40 50 

W 

WASHER C80122-18 27-10, 27-30 24, 29 

WASHER HDW-85-46-103-39 52-30 62 

WASHER 81342-38 71-20 92 

WASHER - #6 NAS1149D N632J 27-50 34 

WASHER, C-SUNK, (TINNERMAN) HDW-A3236-012-935 56-00, 71-10 75, 89 

WASHER, FLAT AN960-416 25-10, 25-50, 27-20, 27-
30, 27-50, 32-10, 32-10, 

32-20, 55-00, 57-50 

15, 18, 26, 29, 
34, 45, 46, 47, 

71, 86 

WASHER, FLAT AN960-10 25-10, 27-00, 27-10, 27-
20, 27-40, 27-50, 28-20, 
55-00, 57-00, 57-40, 57-
50, 76-10, 76-11, 76-12 

15, 22, 24, 26, 
32, 34, 38, 71, 
80, 84, 86, 96, 

97, 98 

WASHER, FLAT AN960-516 27-30, 27-40, 32-10, 57-
40 

29, 32, 46, 84 

WASHER, FLAT AN960-6 27-30, 31-10, 34-20, 52-
00, 57-00, 71-10 

29, 43, 58, 61, 
80, 89 

WASHER, FLAT AN960-616 32-10, 61-10 46, 87 

WASHER, FLAT AN960-716 32-20 47 

WASHER, FLAT AN960-8 21-40, 28-20, 32-10, 52-
00, 56-10 

5, 38, 46, 61, 
77 



   DESCRIPTION INDEX    
   

 CC11-160 - 128 - 

DESCRIPTION PART NUMBER LOCATION PAGE 

WASHER, FLAT, THIN AN960-10L 24-32, 25-10, 27-10, 27-
20, 27-30, 27-40, 27-50, 
28-10, 31-10, 55-00, 57-
40, 57-50, 74-00, 76-10, 

76-11, 76-12 

10, 15, 24, 26, 
29, 32, 34, 36, 
43, 71, 84, 86, 
94, 96, 97, 98 

WASHER, FLAT, THIN AN960-416L 27-00, 27-20, 27-30, 27-
40, 27-50, 32-10, 55-00, 
57-50, 71-12, 71-20, 76-

10, 76-11 

22, 26, 29, 32, 
34, 45, 71, 86, 
91, 92, 96, 97 

WASHER, FLAT, THIN AN960-616L 27-30, 27-40, 32-10, 57-
40 

29, 32, 46, 84 

WASHER, FLAT, THIN AN960-516L 27-30, 27-40, 57-40, 78-
00 

29, 32, 84, 103 

WASHER, FLAT, THIN AN960-4L 28-10 36 

WASHER, FLAT, THIN AN960-8L 34-50, 71-10, 74-00 60, 89, 94 

WASHER, FLAT, THIN AN960-6L 23-12, 24-60, 25-62, 34-
18, 34-20, 71-10, 71-12, 

79-21 

8, 12, 19, 55, 
58, 89, 91, 104 

WASHER, LOCK, #4 AN936-A4 23-12 8 

WASHER, LOCK, FLAT, INTERNAL TOOTH MS35333-43 76-10 96 

WASHER, SCUPPER RING TC9004-012 57-30 82 

WASHER, STAINLESS STEEL AN960-C3L 27-40, 31-10, 52-30 32, 43, 62 

WASHER, STAINLESS STEEL AN960-C6L 52-30 62 

WELDED FUSELAGE SC20000-001 53-00 64 

WHEEL ASSEMBLY, 31” RADIAL BUSHWHEEL TUNDRA SC41900-011 32-10 45 

WHEEL ASSEMBLY, 6:00 X 6 SC41900-001 32-10 45 

WHEEL ASSEMBLY, 8:00 X 6 SC41900-003 32-10 45 

WHEEL ASSEMBLY, 8:50 X 6 SC41900-005 32-10 45 

WHEEL ASSEMBLY, AIRSTREAK 26” LSA TUNDRA SC41900-007 32-10 45 

WHEEL ASSEMBLY, AIRSTREAK 29” LSA TUNDRA SC41900-009 32-10 45 

WHEEL SET, DOUBLE PUCK BRAKES SP45004-004 32-10 46 

WINDOW ASSEMBLY, LH SC23200-001 56-10 77 

WINDOW ASSEMBLY, RH SC23200-002 56-10 77 

WINDOW CATCH ASSEMBLY SC23050-001 56-10 77 

WINDOW FRAME ASSEMBLY, LH SC23213-001 56-10 77 

WINDOW FRAME ASSEMBLY, RH SC23213-002 56-10 77 

WINDOW LATCH BRACKET SC23211-001 56-10 77 

WINDOW LATCH, LH SC23205-001 56-10 77 

WINDOW LATCH, RH SC23205-002 56-10 77 

WINDOW LINER SC26001-001 57-40 84 

WINDOW STRIKE PLATE, LH SC23012-001 56-10 77 

WINDOW STRIKE PLATE, RH SC23012-002 52-00, 56-10 61, 77 

WINDSHIELD TRIM, LH/RH SC14101-001 56-00 75 

WINDSHIELD TRIM, RH SC14101-002 56-00 75 

WING FABRIC  PATCH, FLAP WELL SC30105-001 57-30 82 

WING FABRIC PATCH, AILERON EDGE SC30104-001 57-30 82 

WING TIE DOWN ASSEMBLY SC30300-001 57-40 84 

WING TIP FABRIC PATCH SC30102-001 57-30 82 

WING/ROOT PANEL INTERFACE, LH SC23212-001 56-00 75 

WING/ROOT PANEL INTERFACE, RH SC23212-002 56-00 75 

WINGTIP ASSEMBLY, LH SC31027-001 57-00 80 

WINGTIP ASSEMBLY, RH SC31027-002 57-00 80 



DESCRIPTION INDEX 
   

- 129 - CC11-160  

DESCRIPTION PART NUMBER LOCATION PAGE 

X 

XPDR BLANK SC71107-001 31-10 42 

Y 

Z 

Z CLIP SC72001-001 33-40 50 



 

                                              CC11-160  - 130 -     

PART NUMBER INDEX 
PART NUMBER DESCRIPTION LOCATION PAGE 

# 
101435-01 END CAP 32-10 45 

101440-03 FOAM CUSHION 32-10 45 

101720-01 FUEL CAP ASSEMBLY 57-30 82 

101916-01 SWIVEL FITTING 76-11 97 

101917-01 STUD, SWIVEL 76-12 98 

101917-03 STUD, SWIVEL 76-11 97 

102512-01 SNAP VENT 56-00 75 

105445-02 D-RING, 1” LONG 25-50 18 

19513-54 SPONGE CUSHION 32-10 45 

3-48X.50 3-48 X.50 PAN HEAD PHILLIPS SCREW 27-40 32 

40100-00 CABLE 1/8 GALVANIZED, 7 X 19 (MIL-DTL-83420) 27-10 24 

5173K96 POLYPROPYLENE TUBING, 5/16” OD X .242 ID 28-10, 53-30 36, 69 

68X2 FITTING, WEATHERHEAD 28-20 38 

70200-12 TAPE, LINEAR PINKED EDGE, LIGHT 2” X 50 53-30, 55-02, 57-30 69, 73, 82 

70200-13 TAPE, LINEAR LINKED EDGE, LIGHT 3” X 25 53-30, 55-02, 57-30 69, 73, 82 

71032-00 ENGINE MOUNT BUSHING 71-20 92 

755-601 BLO-PROOF EXHAUST GASKET, LYCOMING 78-00 103 

761-993 8:00 X 6 INNER TUBE 32-10 45 

81342-38 WASHER 71-20 92 

A 

AN100C-4 THIMBLE CABLE, 3/32 X 1/8 27-10 24 

AN115-21 CABLE SHACKLE 27-10 24 

AN23-10 CLEVIS BOLT 27-10, 27-20, 27-30, 76-
10 

24, 27, 29, 96 

AN23-11 CLEVIS BOLT 27-10 24 

AN23-12 CLEVIS BOLT 76-10 96 

AN3021-2 TOGGLE SWITCH SPST 24-60 12 

AN3027-2 TOGGLE SWITCH, MASTER, DPST 24-60 12 

AN3-10 BOLT 27-10 24 

AN310-3 CASTLE NUT 27-10, 27-20, 27-30, 27-
50, 76-10 

24, 26, 29, 34, 
96 

AN310-4 CASTLE NUT 27-00, 27-20, 27-30, 27-
40, 27-50, 32-10, 57-50 

22, 26, 29, 32, 
34, 46, 86 

AN310-5 CASTLE NUT 27-40 32 

AN310-6 CASTLE NUT 32-10 46 

AN310-8 CASTLE NUT 71-20 92 

AN3-10A BOLT 27-50 34 

AN3-12A BOLT 27-40, 55-00 32, 71 

AN3-13A BOLT 55-00 71 

AN3-14A BOLT 27-00 22 

AN315-3L NUT 55-00 71 

AN315-3R NUT 21-40, 25-10, 27-40, 55-
00, 57-00, 76-10 

5, 15, 32, 71, 
80, 96 

AN315-640R NUT 57-00 79 



PART NUMBER INDEX 
   

- 131 - CC11-160  

AN316-4R CHECK NUT 27-50 34 

AN320-3 CASTLE NUT 27-10, 76-11, 76-12 24, 97, 98 

AN320-6 NUT CASTLE/SHEAR 57-40 84 

AN3-20A BOLT 28-10 36 

AN3-21A BOLT 25-10 15 

AN3-22A BOLT 25-10 15 

AN3-3A BOLT 27-40, 28-10, 57-00, 76-
11 

32, 36, 80, 97 

AN3-4A BOLT 76-12 98 

AN3-5 BOLT 27-10, 27-20, 27-50 24, 26, 34 

AN3-5A BOLT 27-40, 76-10 32, 96 

AN3-6 BOLT 27-20 26 

AN363-1032 NUT, HI-TEMP LOCK 55-00, 76-10, 76-11, 76-
12 

71, 96, 97, 98 

AN363-3-4 NUT, HI-TEMP LOCK 71-20 92 

AN363-428 NUT, HI-TEMP LOCK 76-10, 76-11 96, 97 

AN363-632 NUT, HI-TEMP LOCK 21-40, 71-10, 71-12 5, 89, 91 

AN363-832 NUT, HI-TEMP LOCK 21-40, 28-20 5, 38 

AN364-1032A NUT, NYLON LOCK 24-32, 31-10 10, 42 

AN364-428A NUT, NYLON  LOCK 27-30 29 

AN364-524A NUT, NYLON LOCK 57-40 84 

AN364-832A NUT, NYLON LOCK 33-40, 34-50, 74-00 50, 60, 94 

AN365-1032A NUT, NYLON LOCK 25-10, 27-00, 27-20, 31-
10, 55-00, 74-00, 76-10 

15, 22, 32, 42, 
71, 94, 96 

AN365-428A NUT, NYLON LOCK 25-50, 27-00, 32-10, 32-
20 

18, 22, 46, 47 

AN365-440A NUT, NYLON LOCK 34-20 58 

AN365-524A NUT, NYLON LOCK 32-10, 57-40 46, 84 

AN365-632A NUT, NYLON LOCK 23-12, 24-60, 25-10, 25-
62, 27-30, 27-40, 28-10, 
31-10, 34-18, 34-20, 52-
00, 52-30, 53-10, 56-00 

8, 12, 15, 19, 
29, 32, 36, 43, 
55, 58, 61, 62, 

66, 75 

AN365-720A NUT, NYLON LOCK 32-20 47 

AN365-832A NUT, NYLON LOCK 52-00, 56-10 61, 77 

AN3-6A BOLT 57-40 84 

AN3-7 BOLT 27-10, 27-20, 76-10 24, 27, 96 

AN3-7A BOLT 25-10 15 

AN380-2-2 COTTER PIN 27-00, 27-10, 27-20, 27-
30, 27-40, 27-50, 32-10, 
55-00, 57-50, 76-10, 76-

11, 76-12 

22, 24, 26, 29, 
32, 34, 45, 71, 
86, 96, 97, 98 

AN380-2-3 COTTER PIN 27-00 22 

AN380-3-3 COTTER PIN 27-10, 32-10, 57-40 24, 46, 84 

AN380-3-4 COTTER PIN 71-20 92 

AN380-4-8 COTTER PIN 32-10 46 

AN3H-3A BOLT 28-20 38 

AN4-10A BOLT 76-10, 76-11 96, 97 

AN4-13 BOLT 27-30, 32-10 29, 45 

AN4-15 BOLT 57-50 86 

AN4-16 BOLT 57-50 86 

AN4-24 BOLT 27-00 22 

AN4-24A BOLT 27-00 22 

AN4-3A BOLT 27-30 29 

AN4-46 BOLT 27-20 26 

AN4-4A BOLT 71-20 92 

AN4-6 BOLT 27-40 32 



   PART NUMBER INDEX    
   

 CC11-160 - 132 - 

AN4-6A BOLT 32-10, 32-20 46, 47 

AN4-7 BOLT – MACHINE, AIRCRAFT 27-50 34 

AN4-7A BOLT 25-10 15 

AN4H11A BOLT, DRILLED HEAD 27-50 34 

AN507C1032R2 SCREW, COUNTERSUNK HEAD 33-40 50 

AN507C1032R24 SCREW, COUNTERSUNK HEAD 27-40 32 

AN507C632R6 SCREW, COUNTERSUNK HEAD 23-12, 25-10, 71-10 8, 15, 89 

AN507C632R8 SCREW, COUNTERSUNK HEAD 28-20, 52-00 38, 61 

AN507C832R7 SCREW, COUNTERSUNK HEAD 28-20 38 

AN507C832R8 SCREW, COUNTERSUNK HEAD 52-00 61 

AN5-13 BOLT 27-30 29 

AN5-15A BOLT 57-40 84 

AN5-20A BOLT 57-40 84 

AN5-22A BOLT 32-10 46 

AN525-10R20 #8 WASHER HEAD SCREW 76-10 96 

AN525-10R8 #8 WASHER HEAD SCREW 27-00 22 

AN525-10R9 #8 WASHER HEAD SCREW 76-10 96 

AN525-832R7 #8 WASHER HEAD SCREW 56-10 77 

AN525-832R9 #8 WASHER HEAD SCREW 56-10 77 

AN526-832R6 TRUSS HEAD SCREW, 8-32 X 3/8 34-18, 71-10 55, 89 

AN526C1032R6 TRUSS HEAD SCREW, 10-32 X 3/8 SS 24-32, 31-10 10, 43 

AN526C1032R8 TRUSS HEAD SCREW, 10-32 X 1/2 SS 24-32, 28-20, 31-10, 33-
40, 57-00, 61-10, 74-00 

10, 38, 43, 50, 
80, 87, 94 

AN526C1032R9 TRUSS HEAD SCREW, 10-32 X 9/16 SS 56-00 75 

AN526C440R4 SCREW, 4-40 X 1/4 33-40 50 

AN526C632R10 TRUSS HEAD SCREW, 6-32 X 5/8 SS 56-00 75 

AN526C632R12 TRUSS HEAD SCREW, 6-32 X 3/4 SS 27-40, 56-00 32, 75 

AN526C632R5 TRUSS HEAD SCREW, 6-32 X 5/8 SS 52-30 62 

AN526C632R6 TRUSS HEAD SCREW, 6-32 X 3/8 SS 25-62, 31-10, 33-40, 53-
10, 56-00, 71-10, 79-21 

19, 43, 50, 66, 
75, 89, 104 

AN526C632R7 SCREW – TRUSS HEAD 28-10 36 

AN526C632R8 TRUSS HEAD SCREW, 6-32 X 1/2 SS 27-30, 53-00, 56-00, 57-
30, 71-12 

29, 64, 75, 82, 
91 

AN526C632R9 TRUSS HEAD SCREW, 6-32 X 9/16 SS 56-00 75 

AN526C832R6 SCREW, 8-32 X 3/8 32-10, 34-50, 74-00 46, 60, 94 

AN526C832R8 SCREW, 8-32 X 1/2 74-00 94 

AN530-4R4 SCREW, 4 X 1/4 STEEL 27-50, 33-40, 55-00 34, 50, 71 

AN5-36A BOLT 57-40 84 

AN5-7 BOLT 27-40 32 

AN6-17 BOLT 32-10 46 

AN6-21 BOLT 32-10 46 

AN6-26 BOLT 32-10 46 

AN7-17A BOLT 32-20 47 

AN7-21A BOLT 32-20 47 

AN7-22A BOLT 32-20 47 

AN742-3 TUBE CLAMP 21-40 5 

AN742D10 TUBE CLAMP 24-32, 74-00 10, 94 

AN742D12 TUBE CLAMP 24-32, 74-00 10, 94 

AN742D8 TUBE CLAMP 74-00 94 

AN816-6D NIPPLE FITTING, ALUMINUM 28-20 38 

AN8-40 BOLT 71-20 92 

AN840-4D FITTING TUBING TO THREAD 28-10 36 

AN8-44 BOLT 71-20 92 

AN914-2D MALE TO FEMALE ELBOW 28-20 38 

AN915-2D 45 DEGREE INTERNAL/EXTERNAL FITTING 28-20 38 



PART NUMBER INDEX 
   

- 133 - CC11-160  

AN936-A10 LOCK WASHER, #10 21-40, 25-10, 27-40 5, 15, 32 

AN936-A3 LOCK WASHER, #3 27-40 32 

AN936-A4 WASHER, LOCK, #4 23-12 8 

AN936-A416 LOCK WASHER, 1/4" 24-32, 71-12 10, 91 

AN936-A516 LOCK WASHER, 5/16” 78-00 103 

AN936-A6 LOCK WASHER, #6 74-00 94 

AN936-A8 LOCK WASHER, #8 53-10 66 

AN960-10 WASHER, FLAT 25-10, 27-00, 27-10, 27-
20, 27-40, 27-50, 28-20, 
55-00, 57-00, 57-40, 57-
50, 76-10, 76-11, 76-12 

15, 22, 24, 26, 
32, 34, 38, 71, 
80, 84, 86, 96, 

97, 98 

AN960-10L WASHER, FLAT, THIN 24-32, 25-10, 27-10, 27-
20, 27-30, 27-40, 27-50, 
28-10, 31-10, 55-00, 57-
40, 57-50, 74-00, 76-10, 

76-11, 76-12 

10, 15, 24, 26, 
29, 32, 34, 36, 
43, 71, 84, 86, 
94, 96, 97, 98 

AN960-416 WASHER, FLAT 25-10, 25-50, 27-20, 27-
30, 27-50, 32-10, 32-10, 

32-20, 55-00, 57-50 

15, 18, 26, 29, 
34, 45, 46, 47, 

71, 86 

AN960-416L WASHER, FLAT, THIN 27-00, 27-20, 27-30, 27-
40, 27-50, 32-10, 55-00, 
57-50, 71-12, 71-20, 76-

10, 76-11 

22, 26, 29, 32, 
34, 45, 71, 86, 
91, 92, 96, 97 

AN960-4L WASHER, FLAT, THIN 28-10 36 

AN960-516 WASHER, FLAT 27-30, 27-40, 32-10, 57-
40 

29, 32, 46, 84 

AN960-516L WASHER, FLAT, THIN 27-30, 27-40, 57-40, 78-
00 

29, 32, 84, 103 

AN960-6 WASHER, FLAT 27-30, 31-10, 34-20, 52-
00, 57-00, 71-10 

29, 43, 58, 61, 
80, 89 

AN960-616 WASHER, FLAT 32-10, 61-10 46, 87 

AN960-616L WASHER, FLAT, THIN 27-30, 27-40, 32-10, 57-
40 

29, 32, 46, 84 

AN960-6L WASHER, FLAT, THIN 23-12, 24-60, 25-62, 34-
18, 34-20, 71-10, 71-12, 

79-21 

8, 12, 19, 55, 
58, 89, 91, 104 

AN960-716 WASHER, FLAT 32-20 47 

AN960-8 WASHER, FLAT 21-40, 28-20, 32-10, 52-
00, 56-10 

5, 38, 46, 61, 
77 

AN960-8L WASHER, FLAT, THIN 34-50, 71-10, 74-00 60, 89, 94 

AN960-C3L WASHER, STAINLESS STEEL 27-40, 31-10, 52-30 32, 43, 62 

AN960-C6L WASHER, STAINLESS STEEL 52-30 62 

AN970-3 FLAT WASHER 27-00, 27-20 22, 26 

AN970-4 FLAT WASHER 25-50, 27-00 18, 22 

B 

C 

C80012-17 BUSHING, ELEVATOR UPPER LINK 25-10 15 

C80122-18 WASHER 27-10, 27-30 24, 29 

D - G 



   PART NUMBER INDEX    
   

 CC11-160 - 134 - 

H 

HDW-100-200 HOSE CLAMP, STAINLESS STEEL, .25 DIAMETER 28-10 36 

HDW-100-202 HOSE CLAMP 28-10 36 

HDW-100-213 HOSE CLAMP, MINIATURE 410, 1-11/16” TO 2-1/4” 78-00 103 

HDW-100-215 HOSE CLAMP, MINIATURE 410, 2-3/16” TO 2-3/4” 78-00 103 

HDW-100-219 HOSE CLAMP, SS, 2-13/16” TO 2-3/4” 78-00 103 

HDW-13006 #6-32 WELL NUT 56-00 75 

HDW-261-740 FITTING, IMPERIAL TUBE TO PIPE 34-10 54 

HDW-261-760 IMPERIAL NYLON UNION TEE 34-10 54 

HDW-261-765 NYLON INSERT 28-20 38 

HDW-261-N06 COMPRESSION INSERT 28-20 38 

HDW-3720 HOSE CLAMP, SS, 1.19-1.75 28-10 36 

HDW-50915K121 COMPRESSION FITTING NUT, FITS 1/8” OD TUBE 28-20 39 

HDW-50915K611 COMPRESSION FITTING SLEEVE, FITS 1/8” OD TUBE 28-20 39 

HDW-7582K22 CABLE TIE HOLDER, 4-WAY 53-00 64 

HDW-82-19-100-20 STUD 1/4 TURN, OVAL, PHILLIPS 24-32 10 

HDW-82-28-160-16 FLUSH HEAD STUD, PHILLIPS RECESS 71-10 89 

HDW-82-32-201-20 PUSH ON RECEPTACLE 71-10 89 

HDW-82-32-301-12 PUSH ON PLASTIC RETAINER 24-32 10 

HDW-82-35-295-20 RECEPTACLE RIVET TYPE 71-10 89 

HDW-82-46-103-39 FLAT WEAR WASHER 24-32 10 

HDW-85-11-180-20 STUD, 1/4 SLOT OVAL 180 52-30 62 

HDW-85-11-200-20 STUD, 1/4 SLOT OVAL 200 52-30 62 

HDW-85-11-220-20 STUD, 1/4 SLOT OVAL 220 52-30 62 

HDW-85-12-180-16 STUD, 1/4 TURN WING HEAD 52-30 62 

HDW-85-12-200-16 STUD, 1/4 TURN WING HEAD 52-30 62 

HDW-85-21-220-16 STUD, 1/4 TURN WING HEAD 52-30 62 

HDW-85-34-101-20 RETAINER, SPLIT RING 52-30 62 

HDW-85-35-295-20 RECEPTACLE 1/4 TURN, SS 52-30 62 

HDW-85-46-103-39 WASHER 52-30 62 

HDW-90272A838 PHILIPS MACHINE SCREW 56-00 75 

HDW-90272A842 PHILIPS MACHINE SCREW 56-00 75 

HDW-92-35-295-20 RECEPTACLE RIVET TYPE 24-32 10 

HDW-97525 POP RIVET 34-20 58 

HDW-98296A877 .125 DIA STEEL SPRING PIN 27-30, 27-40 29, 32 

HDW-A1784-6Z-1 #6 TINNERMAN NUT 53-10 66 

HDW-A1785-6Z-1 #6 TINNERMAN NUT 53-10 66 

HDW-A3236-012-935 WASHER, C-SUNK, (TINNERMAN) 56-00, 71-10 75, 89 

HDW-A4972-5-3 NUT CLIP 10-32 (.281) 31-10 43 

HDW-A4972-8-02 NUT CLIP 10-32 (.500) 33-40 50 

HDW-AD32BS POP RIVET 25-50, 56-10 18, 77 

HDW-ATS2-632 TRIX NUT 56-00 75 

HDW-BLAA42 POP RIVET, FABRIC 57-30 82 

HDW-CN614CR08P NUTPLATE, ADHESIVE BONDED 71-10 89 

HDW-CR3213-4-5 RIVET, CHERRY MAX 27-10 24 

HDW-CR3213-5-3 RIVET, CHERRY MAX 27-00 22 

HDW-HIX-1/4 HEAT SHRINK, 1/4” BLACK 33-40 50 

HDW-HIX-1/8 HEAT SHRINK, 1/8” BLACK 28-20, 33-40 39, 50 

HDW-HIX-3/16 HEAT SHRINK, 3/16” BLACK 28-20 39 

HDW-S4R.25TA SHEET METAL SCREW, #4 THREAD, .25”, STAINLESS 32-10, 53-30, 56-00 46, 69, 75 

HDW-S4R.375TA SHEET METAL SCREW, #4 THREAD, .365”, SS 23-12, 31-10, 53-10, 57-
50 

8, 43, 66, 86 



PART NUMBER INDEX 
   

- 135 - CC11-160  

HDW-S6R.375TA SHEET METAL SCREW, #6 THREAD 53-10, 56-10 66, 77 

HDW-S6R0.5TA SCREW, 6X1/2 33-40 50 

HDW-SL213-06-1 #6 TINNERMAN NUT 53-00 64 

I - L 

M 

MS16562-225 SPRING PIN 27-50 34 

MS20392-2C13 CLEVIS PIN 27-50 34 

MS20392-2C39 CLEVIS PIN 27-20 26 

MS20392-3C19 CLEVIS PIN 27-00 22 

MS20392-3C27 CLEVIS PIN 57-50 86 

MS20392-3C33 CLEVIS PIN 27-50 34 

MS20392-3C55 CLEVIS PIN 55-00 71 

MS20392-5C17 CLEVIS PIN 27-10 24 

MS20392-C217 CLEVIS PIN 27-20 26 

MS20426A3-3 RIVET, SOLID, COUNTERSUNK (3/32 X 3/16) 33-40 50 

MS20426A3-4 RIVET, 3/32” X 1/4”, SOLID, COUNTERSUNK 34-50, 57-30, 61-10, 71-
10 

60, 82, 87, 89 

MS20426A3-5 RIVET 24-32, 33-40, 52-30 10, 50, 62 

MS20426A4-4 RIVET, 1/8 X 1/4, COUNTER SOFT 53-10 66 

MS20426A4-5 RIVET 53-10 66 

MS20426A4-6 RIVET 52-30 62 

MS20426AD3-4 RIVET, COUNTERSUNK 34-20 58 

MS20426AD4-4 RIVET, COUNTERSUNK 100 DEGREE, PRECISION HEAD 53-10 66 

MS20426AD4-5 RIVET 53-10 66 

MS20455A4-4 RIVET, SOLID, UNIVERSAL HEAD 53-10 66 

MS20470A3-3 RIVET, 3/32” X 3/16”, ALUMINUM UNIVERSAL 53-10 66 

MS20470A4-4 RIVET, 1/8” X 1/4", ALUMINUM UNIVERSAL 53-10 66 

MS21042L3 NUT, SELF LOCKING, STEEL 27-30, 28-10, 57-40 29, 36, 84 

MS21044N7 NUT 32-20 47 

MS21055L06 NUT PLATE 34-50 60 

MS21059L06 NUT PLATE, TWO LUG 33-40, 57-00, 71-10 50, 80, 89 

MS21059L06K NUT PLATE, TWO LUG DIMPLED 57-00, 71-10 80, 89 

MS21059L08 NUT PLATE 71-10 89 

MS21059L3 NUT PLATE 61-10 87 

MS21083-N3 NUT, SELF LOCKING STEEL 25-10, 27-00, 27-20, 27-
40 

15, 22, 27, 32 

MS21251-B3L TURNBUCKLE BODY, CLIP LOCKING 27-30 29 

MS21251-B3S TURNBUCKLE BARREL 27-10, 27-30 24, 29 

MS21256-1 THIMBLE LOCK 27-10, 27-30 24, 29 

MS21256-2 THIMBLE LOCK 27-30 29 

MS21919WDG10 CLAMP, CUSHIONED #10, 5/8” 28-20, 31-10 38, 43 

MS21919WDG12 CLAMP, CUSHIONED, #12, 3/4” 76-10 96 

MS21919WDG2 CLAMP, CUSHIONED #2 1/8” 28-20 38 

MS21919WDG5 CLAMP, CUSHIONED #5, 5/16” 27-40 32 

MS21919WDG6 CLAMP, CUSHIONED, #6, 3/8” 76-10 96 

MS24665-151 COTTER PIN, 1/16” X 1/2“ (CORROSION RESISTANT STEEL) 57-50 86 

MS24693C25 SCREW, COUNTERSUNK HEAD 56-00 75 

MS24693C273 SCREW, COUNTERSUNK HEAD 25-10, 27-20 15, 27 

MS24693C278 SCREW, COUNTERSUNK HEAD 27-30, 76-10 29, 96 

MS24693C74 SCREW, COUNTERSUNK HEAD 76-10 96 



   PART NUMBER INDEX    
   

 CC11-160 - 136 - 

MS24693S272 MACHINE SCREW, PHILLIPS 100 DEGREE COUNTERSINK 25-10 15 

MS24694-S113 SCREW, COUNTERSUNK 57-50 86 

MS25171-1S BOOT ELECTRICAL 90 DEGREE 74-00 94 

MS27405-4 CLAMP, TUBING 5/8 “ 25-50 18 

MS33737-12C NUT, SHEET SPRING, INSTRUMENT MOUNTING (.187 DEPTH) 34-10, 77-00 54, 101 

MS33737-13C NUT, SHEET SPRING, INSTRUMENT MOUNTING (.250 DEPTH) 34-10, 77-00 54, 101 

MS33737-14C NUT, SHEET SPRING, INSTRUMENT MOUNTING (.312 DEPTH) 34-10, 77-00 54, 101 

MS35214-14 4-40 X 3/8 PAN HEAD SCREW, BRASS 31-10, 34-20 43, 58 

MS35214-27 6-32 X 1/2 PAN HEAD SCREW, BRASS 24-60, 53-00, 34-18, 34-
20, 77-00 

12, 54, 55, 58, 
101 

MS35214-30 6-32 X 7/8 PAN HEAD SCREW, BRASS 34-20 58 

MS35214-31 6-32 X 1 PAN HEAD SCREW, BRASS 34-10, 34-20, 77-00 54, 58, 101 

MS35214-32 6-32 X 1-1/4 PAN HEAD SCREW, BRASS 34-10, 34-20, 77-00 54, 58, 101 

MS35333-43 WASHER, LOCK, FLAT, INTERNAL TOOTH 76-10 96 

MS35459-23 GROMMET 32-10 45 

MS35489-11 SYNTHETIC RUBBER GROMMET 24-32, 28-20 10, 38 

MS35489-22 GROMMET 28-20 38 

MS35489-35 GROMMET 27-20 27 

MS35489-40 GROMMET 27-20 27 

MS35649-265 BRASS NUT, .1380-32UNC-2B 34-20 58 

MS35649-265B BRASS NUT, .1380-32UNC-2B 34-20 58 

MS35812-1 CLEVIS, THROTTLE CABLE 76-10 96 

MS51844-44 NICOPRESS SLEEVE, PLAIN COPPER 27-10 24 

MS51957-18 SCREW, 4-40 X 5/8” PAN HEAD PHILLIPS MACHINE SS 33-40 50 

MS51957-79 TRUSS SCREW, 4-20 X 1/2 SS 71-12 91 

MS51967-6 HEX NUT 78-00 103 

N 

NAS1149D N632J WASHER - #6 27-50 34 

NAS1329A06K075 BLIND RIVET NUT 34-20 58 

NAS1515H04L FLAT WASHER 33-40, 53-00, 53-10, 56-
00, 57-50 

50, 64, 66, 75, 
86 

NAS1515H06L FLAT WASHER 56-10 77 

NAS1515H08 FLAT WASHER 24-60, 34-18 12, 55 

NAS1515H08L FLAT WASHER 56-10 77 

NAS1515H3L FLAT WASHER 56-00, 61-10 75, 87 

O 

P 

PA001005 PA18, TEMPLATE ONLY VG’S 57-30 82 

PC31002-001 DRAG WIRE 57-00 80 

PC31500-001 FRONT SPAR ASSEMBLY, LH 57-00 80 

PC31500-002 FRONT SPAR ASSEMBLY, RH 57-00 80 

PC31600-001 AFT SPAR ASSEMBLY, LH 57-00 80 

PC31600-002 AFT SPAR ASSEMBLY, RH 57-00 80 

PC37200-001 AFT LIFT STRUT ASEEMBLY, LH 57-40 84 

PC37200-002 AFT LIFT STRUT ASSEMBLY, RH 57-40 84 

PC51100-001 ENGINE MOUNT ASSEMBLY 71-20 92 

PC53002-001 UPPER COWL 71-10 89 



PART NUMBER INDEX 
   

- 137 - CC11-160  

PC53003-001 OIL DOOR 71-10 89 

PC53004-001 UPPER COWL AIR SNORKEL, LH 71-10 89 

PC53004-002 UPPER COWL AIR SNORKEL, RH 71-10 89 

PC53005-001 COWL FLAP, LH 71-10 89 

PC53005-002 COWL FLAP, RH 71-10 89 

PC53010-001 LOWER COWL ASSEMBLY, FUEL INJECTION 71-10 89 

PC53010-003 LOWER COWL ASSEMBLY, CARBURETOR 71-10 89 

PC53021-001 UPPER AIR FILTER RETAINER/CARBURETOR DOOR 71-10 89 

PC53201-001 OIL DOOR HINGE, CC11-160 71-10 89 

PC54108-001 CC340 AIRBOX FILTER 71-10 89 

PC56001-003 LEFT AFT BAFFLE, CC340 71-12 91 

PC56002-001 TOP BAFFLE, CC340 71-12 91 

PC56003-003 LEFT FORWARD BOTTOM BAFFLE, CC340 71-12 91 

PC56004-003 RIGHT AFT BAFFLE, CC340 71-12 91 

PC56010-001 RIGHT FORWARD BOTTOM BAFFLE ASSEMBLY 71-12 91 

Q 

R 

RM0006-001 2” SCAT AERO DUCT (PER FOOT) 77-00 101 

RM0012-101 ADHESIVE PROMOTER, 3M 53-00 64 

RM0013-001 SILICONE 27C RTV HIGH TEMP ORANGE 78-00 103 

RM1002-002 FELT (SAE F-50, 1.125 W X .080 H) 28-10 36 

RM1002-003 FELT (SAE F-50, .50W X .080H) 24-32 10 

RM1002-005 FELT (SAE F-50, .375W X .080H) 24-32 10 

RM1070-001 FRICTION TAPE, ELECTRICAL 24-32 10 

RM1071-002 CABLE TIES, 5.5” 33-40 50 

RM1071-003 CABLE TIES, 8” 33-40 50 

RM1071-007 CABLE TIES, 14" BLACK (COBRA) 56-00 75 

RM1075-001 CALBE TIES, 4.1”, HEAT STABILIZED 28-20 39 

RM1075-002 CABLE TIES, 5/8” HEAT STABILIZED 28-20, 28-20 38, 39 

RM1075-003 CABLE TIES, 8.8” HEAT STABILIZED 28-20 39 

RM4400-002 TUBING, COPPER, .125 28-20 39 

RM4905-001 3M VHB ACRYLIC FOAM TAPE – CLEAR 53-00 64 

RM4906-001 RUBBER FOAM WEATHERSEAL, .75 28-10 36 

RM4941-001 3M VHB 1” DOUBLE SIDED TAPE 53-00 64 

RM4960-001 TAPE, 3/4” NON-SKID 32-10 46 

RM5594-002 LPDE POLYETHYLENE TUBING, 1/2“ 28-20 38 

RM5594-004 TUBING, POLY-FLO, .25 INCH 34-10 54 

RM5595-001 NYLAFLOW NYLON TUBING, 3/6” OD X .138” ID 27-20, 32-10 27, 46 

RM5595-002 POLYPROPYLENE TUBING, 5/16” OD X 3/16 D 53-30 69 

RM6000-002 RUBBER HOSE 28-10 36 

RM6101-001 STARTLITE HOSE, .64 O.D. X .44 I.D. 28-10 36 

RM6102-001 STARTLITE HOSE, 1.41 O.D. X 1.13 I.D. 28-10 36 

RM7932-001 PET SLEEVING, FRAY RESISTANT 32-10 46 

RM9007-101 MASKING TAPE, .75” HIGHLAND 55-02 73 

RM9009-001 RIB LACE CORD, BRAIDED, FLAT 55-02, 57-30 73, 82 

RM9010-002 RIB LACE REINFORCEMENT TAPE (3/8” X 60 YD) 55-02, 57-30 73, 82 

RM9012-001 POLYESTER FABRIC, 1.7 OZ (LIGHT UNCERTIFIED) 53-30, 55-02, 57-30 69, 73, 82 

RM9013-001 POLYESTER THREAD - WHITE 55-02 73 



   PART NUMBER INDEX    
   

 CC11-160 - 138 - 

S 

SC10210-001 LIFT RING ASSEMBLY 57-40 84 

SC10501-001 FRONT WINDSHIELD 56-00 75 

SC10950-001 FUEL CAPACITY 11-00 3 

SC10950-002 STALL WARNING 11-00 3 

SC10950-003 AIRWORTHINESS 11-00 3 

SC10950-004 FLAP LEVER 11-00 3 

SC10950-005 FUEL SELECTOR 11-00 3 

SC10950-006 THROTTLE 11-00 3 

SC10950-007 FORWARD CARGO COMPARTMENT 11-00 3 

SC10950-009 TAKEOFF TRIM POSITION 11-00 3 

SC10950-010 RH FUEL SITE GAUGE 11-00 3 

SC10950-011 LH FUEL SITE GAUGE 11-00 3 

SC10950-012 LIGHT-SPORT 11-00 3 

SC10950-013 NO STEP 11-00 3 

SC10950-014 “N” NUMBER 11-00 3 

SC10950-015 SINGLE SEAT 11-00 3 

SC10950-016 EXPERIMENTAL AIRWORTHINESS 11-00 3 

SC10950-017 LH FUEL SITE GAUGE, NON-US 11-00 3 

SC10950-018 EXTENDED RANGE FUEL CAPACITY 11-00 3 

SC10950-019 EXTENDED RANGE FUEL SELECTOR 11-00 3 

SC10950-020 RH EXTENDED RANGE FUEL SITE GAUGE 11-00 3 

SC10950-021 LH EXTENDED RANGE FUEL SITE GAUGE 11-00 3 

SC10950-022 MAX FUEL IMBALANCE 11-00 3 

SC10955-001 CC11-160 CARBON CUB MARKETING PLACARDS, COWL 11-00 3 

SC10955-001 CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, LH 11-00 3 

SC10955-001 CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 1, RH 11-00 3 

SC10955-001 CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, LH 11-00 3 

SC10955-001 CC11-160 CARBON CUB MARKETING PLACARDS, TAIL TYPE 2, RH 11-00 3 

SC10956-001 MAX FUEL IMBALANCE, NON-US 11-00 3 

SC10956-003 FUEL SELECTOR, NON-US 11-00 3 

SC10956-005 EXTENDED RANGE FUEL SELECTOR, NON-US 11-00 3 

SC10956-007 FORWARD CARGO COMPARTMENT, NON-US 11-00 3 

SC10956-008 CARGO SHELF COMPARTMENT 11-00 3 

SC10956-009 CARGO SHELF COMPARTMENT, NON-US 11-00 3 

SC10956-011 EXTENDED CARGO COMPARTMENT, NON-US 11-00 3 

SC10956-013 FUEL CAPACITY, NON-US 11-00 3 

SC10956-015 EXTENDED RANGE FUEL CAPACITY, NON-US 11-00 3 

SC10956-017 EXTENDED CARGO COMPARTMENT 11-00 3 

SC10956-018 RH FUEL SITE GAUGE, NON-US 11-00 3 

SC10956-019 LH EXTENDED RANGE FUEL SITE GAUGE, NON-US 11-00 3 

SC10956-020 RH EXTENDED RANGE FUEL SITE GAUGE, NON-US 11-00 3 

SC14101-001 WINDSHIELD TRIM, LH/RH 56-00 75 

SC14101-002 WINDSHIELD TRIM, RH 56-00 75 

SC14102-001 TOP WINDSHIELD TRIM 56-00 75 

SC15000-015 STEEL BUSHING 25-10 15 

SC15000-037 STEEL BUSHING 27-50 34 

SC15000-041 STEEL BUSHING 25-10, 27-10, 27-20 15, 24, 26 

SC15000-065 STEEL BUSHING 57-50 86 

SC15003-003 FLAT WASHER 56-00 75 

SC15004-005 TUBING 55-00 71 

SC15004-007 TUBING 55-00 71 



PART NUMBER INDEX 
   

- 139 - CC11-160  

SC15101-001 TANK LID DOUBLER 57-30 82 

SC15201-001 FABRIC PATCH – TEARDROP SMALL 53-30, 55-02, 57-30 69, 73, 82 

SC15201-003 FABRIC PATCH – TEARDROP SMALL 53-30 69 

SC15202-001 LARGE RECTANGLE FABRIC PATCH 57-30 82 

SC15203-001 FABRIC PATCH, STABILIZER YOKE COVER 53-30 69 

SC15204-001 FABRIC PATCH, 2 INCH ROUND 55-02 73 

SC15205-001 FABRIC PATCH, 6 INCH ROUND 53-30, 55-02, 57-30 69, 73, 82 

SC15205-003 ROUND FABRIC PATCH, 4.75 INCH 53-30 69 

SC15206-001 GROMMET, STABILIZER 53-30 69 

SC15207-001 STABILIZER FABRIC PATCH 53-30 69 

SC15208-001 RECTANGULAR GROMMET 53-30 69 

SC15209-001 FABRIC PATCH, SMALL RECTANGLE 53-30 69 

SC15210-001 LARGE TEARDROP FABRIC PATCH 57-30 82 

SC15212-001 FABRIC PATCH, LARGE OVAL 53-30 69 

SC15213-001 FABRIC PATCH, STRUT AND GEAR ATTACH 53-30 69 

SC15214-001 FUEL DRAIN GROMMET 53-30 69 

SC15215-001 SIDE ACCESS DOOR FRAME PATCH 53-30 69 

SC15301-001 STABILIZER/ELEVATOR COVER, LH 53-30 69 

SC15301-002 STABILIZER/ELEVATOR COVER, RH 53-30 69 

SC15302-001 STABILIZER YOKE PLATE, LH 53-30 69 

SC15302-002 STABILIZER YOKE PLATE, RH 53-30 69 

SC15303-001 BOTTOM INSPECTION COVER 53-30 69 

SC20000-001 WELDED FUSELAGE 53-00 64 

SC20017-001 TAIL SKID BRACKET 32-20 47 

SC22100-001 SEAT ASSEMBLY 25-10 15 

SC22101-001 FIBERGLASS SEAT, FRONT 25-10 15 

SC22102-001 ANGLE – LOCKING ADJUSTMENT, LH 25-10 15 

SC22102-002 ANGLE – LOCKING ADJUSTMENT, RH 25-10 15 

SC22103-001 SEAT BASE REINFORCEMENT, LH 25-10 15 

SC22103-002 SEAT BASE REINFORCEMENT, RH 25-10 15 

SC22103-003 SEAT BASE REINFORCEMENT, INTERIOR 25-10 15 

SC22500-001 AFT FABRIC SEAT ASSEMBLY 25-10 15 

SC22600-001 SEAT COVER ASSEMBLY 25-10 15 

SC22700-001 SLING SEAT CUSHION 25-10 15 

SC22800-001 SLING SEAT HOLDER 25-10 15 

SC22850-001 REAR SEAT TIE DOWN 25-10 15 

SC22900-001 FIRE EXTINGUISHER HOLDER 26-22 20 

SC23003-004 DOOR HEADER, RH 53-00 64 

SC23003-005 DOOR HEADER, LH 24-60, 53-00 12, 64 

SC23004-001 COCKPIT LIGHT DOUBLER 33-10 48 

SC23005-001 COCKPIT LIGHT ASSEMBLY 33-10 48 

SC23012-001 WINDOW STRIKE PLATE, LH 56-10 77 

SC23012-002 WINDOW STRIKE PLATE, RH 52-00, 56-10 61, 77 

SC23015-001 COCKPIT LIGHT SWITCH ASSEMBLY 33-10 48 

SC23019-001 SKYLIGHT SPACER 56-00 75 

SC23019-003 SKYLIGHT SPACER 56-00 75 

SC23020-001 SKYLIGHT 56-00 75 

SC23050-001 WINDOW CATCH ASSEMBLY 56-10 77 

SC23200-001 WINDOW ASSEMBLY, LH 56-10 77 

SC23200-002 WINDOW ASSEMBLY, RH 56-10 77 

SC23202-001 SIDE WINDOW, LH 56-10 77 

SC23202-002 SIDE WINDOW, RH 56-10 77 

SC23205-001 WINDOW LATCH, LH 56-10 77 

SC23205-002 WINDOW LATCH, RH 56-10 77 



   PART NUMBER INDEX    
   

 CC11-160 - 140 - 

SC23211-001 WINDOW LATCH BRACKET 56-10 77 

SC23212-001 WING/ROOT PANEL INTERFACE, LH 56-00 75 

SC23212-002 WING/ROOT PANEL INTERFACE, RH 56-00 75 

SC23213-001 WINDOW FRAME ASSEMBLY, LH 56-10 77 

SC23213-002 WINDOW FRAME ASSEMBLY, RH 56-10 77 

SC23300-001 DOOR ASSEMBLY 52-00 61 

SC24000-001 REAR SEAT CROSS TUBE ASSEMBLY 25-10 15 

SC25001-001 INTERIOR PANEL – LEFT 53-00 64 

SC25001-002 INTERIOR PANEL – LEFT AFT 25-50, 53-00 18, 64 

SC25002-001 INTERIOR PANEL – RIGHT FORWARD 25-50, 53-00 18, 64 

SC25002-002 INTERIOR PANEL – RIGHT AFT 53-00 64 

SC25002-003 INTERIOR PANEL – RIGHT MID 53-00 64 

SC25006-001 INTERIOR PANEL INSERT 53-00 64 

SC25201-001 EXTENDED BAGGAGE COMPARTMENT AFT BOTTOM 25-50 18 

SC25203-001 EXTENDED BAGGAGE COMPARTMENT RIGHT SIDE 25-50 18 

SC25204-001 EXTENDED BAGGAGE COMPARTMENT LEFT SIDE 25-50 18 

SC25205-001 EXTENDED BAGGAGE COMPARTMENT BACK 25-50 18 

SC25207-001 EXTENDED BAGGAGE COMPARTMENT REINFORCEMENT ANGLE 25-50 18 

SC25208-001 EXTENDED BAGGAGE COMPARTMENT FUEL LINE COVER 25-50 18 

SC25220-001 SIDE ACCESS DOOR ASSEMBLY 25-50, 52-30 18, 62 

SC25221-001 SIDE ACCESS DOOR 52-30 62 

SC25222-001 SIDE ACCESS DOOR FRAME 52-30 62 

SC25223-001 SIDE ACCESS DOOR HINGE 52-30 62 

SC26001-001 WINDOW LINER 57-40 84 

SC26002-001 TURTLE DECK 56-00 75 

SC27001-001 D-WINDOW 56-10 77 

SC30101-001 FABRIC PATCH 57-30 82 

SC30101-003 FABRIC PATCH 57-30 82 

SC30101-005 FABRIC PATCH, WING RIB, LH 57-30 82 

SC30101-006 FABRIC PATCH, WING RIB, RH 57-30 82 

SC30102-001 WING TIP FABRIC PATCH 57-30 82 

SC30104-001 WING FABRIC PATCH, AILERON EDGE 57-30 82 

SC30105-001 WING FABRIC  PATCH, FLAP WELL 57-30 82 

SC30106-001 TRAILING EDGE FABRIC PATCH, LH 57-30 82 

SC30106-002 TRAILING EDGE FABRIC PATCH, RH 57-30 82 

SC30200-001 FUEL TANK BAY COVER ASSEMBLY, LH 57-30 82 

SC30200-002 FUEL TANK BAY COVER ASSMELBY, RH 57-30 82 

SC30201-001 FUEL TANK BAY COVER, LH 57-30 82 

SC30201-002 FUEL TANKBAY COVER, RH 57-30 82 

SC30300-001 WING TIE DOWN ASSEMBLY 57-40 84 

SC30401-001 MODIFIED MS24694-S113 57-50 86 

SC30500-001 PULLEY CAGE ASSEMBLY 27-10 24 

SC31002-001 DRAG WIRE 57-00 80 

SC31004-001 DRAG TUBE 57-00 80 

SC31004-003 DRAG TUBE 57-00 80 

SC31004-005 DRAG TUBE 57-00 80 

SC31004-007 DRAG TUBE 57-00 80 

SC31018-001 BRACKET 27-10, 57-40 24, 84 

SC31027-001 WINGTIP ASSEMBLY, LH 57-00 80 

SC31027-002 WINGTIP ASSEMBLY, RH 57-00 80 

SC31029-001 TENSION BRACE 57-00 80 

SC31030-001 FALSE SPAR, LH 57-00 80 

SC31030-002 FALSE SPAR, RH 57-00 80 

SC31031-001 FALSE SPAR, LH 57-00 80 



PART NUMBER INDEX 
   

- 141 - CC11-160  

SC31031-002 FALSE SPAR, RH 57-00 80 

SC31032-001 FALSE SPAR, LH 57-00 80 

SC31032-002 FALSE SPAR, RH 57-00 79 

SC31038-001 INBOARD LEADING EDGE SKIN, LH 57-00 79 

SC31038-002 INBOARD LEADING EDGE SKIN, RH 57-00 79 

SC31039-001 TANK EXTENSION SKIN 57-00 79 

SC31040-001 LEADING EDGE SKIN, LH CUTOUT 57-00 79 

SC31040-002 LEADING EDGE SKIN, RH CUTOUT 57-00 79 

SC31040-003 LEADING EDGE SKIN, LH/RH NO CUTOUT 57-00 79 

SC31040-005 LEADING EDGE SKIN 57-00 79 

SC31042-001 TRAILING EDGE RIB, FLAP SECTION 57-00 79 

SC31042-002 TRAILING EDGE RIB, FLAP SECTION 57-00 79 

SC31043-001 TRAILING EDGE RIB, AILERON SECTION, LH 57-00 79 

SC31043-002 TRAILING EDGE RIB, AILERON SECTION, RH 57-00 79 

SC31044-001 CENTER RIB SECTION 57-00 79 

SC31044-002 CENTER RIB SECTION 57-00 79 

SC31046-001 LEADING EDGE RIB 57-00 79 

SC31046-002 LEADING EDGE RIB 57-00 79 

SC31047-001 CENTER RIB 57-00 79 

SC31047-002 CENTER RIB 57-00 79 

SC31048-001 FALSE RIB 57-00 79 

SC31052-001 PULLEY BRACKET, LH 27-10 24 

SC31052-002 PULLEY BRACKET, RH 27-10 24 

SC31053-001 AILERON CABLE PULLEY 27-10 24 

SC31054-001 CAPSTRIP 57-00 79 

SC31054-003 CAPSTRIP 57-00 79 

SC31054-007 CAPSTRIP, LH 57-00 79 

SC31054-008 CAPSTRIP, RH 57-00 79 

SC31054-009 CAPSTRIP 57-00 79 

SC31055-001 CLIP 57-00 79 

SC31055-003 CLIP 57-00 79 

SC31056-001 CENTER INTERMEDIATE RIB, LH 57-00 79 

SC31056-002 CENTER INTERMEDIATE RIB, RH 57-00 79 

SC31057-001 GAP SEAL 57-50 86 

SC31060-001 FLAP CONE ASSEMBLY 57-50 86 

SC31061-001 LANDING LIGHT MOUNT 33-40 50 

SC31062-001 LANDING LIGHT LENS 33-40 50 

SC31064-001 TRAILING EDGE RIB, LH 57-00 79 

SC31064-002 TRAILING EDGE RIB, RH 57-00 79 

SC31065-001 RIB GROMMET 25-50, 27-00, 57-00 18, 22, 79 

SC31065-003 RIB GROMMET 27-00, 57-00 22, 79 

SC31065-005 RIB GROMMET 57-00 79 

SC31068-001 FRONT WING ROOT, LH 56-00 75 

SC31068-002 FRONT WING ROOT, RH 56-00 75 

SC31069-001 REAR WING ROOT, LH 56-00 75 

SC31069-002 REAR WING ROOT, RH 56-00 75 

SC31101-001 OUTBOARD AILERON TRAILING EDGE RIB, LH 57-00 79 

SC31101-002 OUTBOARD AILERON TRAILING EDGE RIB, RH 57-00 79 

SC31201-001 FLAP/AILERON HANGER RIB, LH 57-00 79 

SC31201-002 FLAP/AILERON HANGER RIB, RH 57-00 79 

SC31402-001 CENTER AILERON HANGER 57-00 79 

SC31404-001 ANGLE 57-00 79 

SC31700-001 PULLEY CAGE ASSEMBLY 27-10 24 

SC32100-001 FLAP HANDLE WELDMENT 27-50 34 



   PART NUMBER INDEX    
   

 CC11-160 - 142 - 

SC32200-001 FLAP HANDLE ASSEMBLY 27-50 34 

SC32204-001 FLAP HANDLE LOCK 27-50 34 

SC32209-001 FLAP HANDLE TRIGGER 27-50 34 

SC32211-001 FLAP HANDLE PAWL 27-50 34 

SC32212-001 FLAP LEVER PUSH ROD 27-50 34 

SC32213-001 FLAP HANDLE 27-50 34 

SC32214-001 FLAP HANDLE KNOB 27-50 34 

SC32215-001 FLAP HANDLE BUSHING 27-50 34 

SC32216-001 FLAP LEVER TRIGGER PIN 27-50 34 

SC32217-001 FLAP LEVER SPRING WASHER 27-50 34 

SC32300-001 FLAP LEVERL ARM ASSEMBLY 27-50 34 

SC33000-001 AILERON ASSEMBLY 57-50 86 

SC35000-001 FLAP ASSEMBLY 57-50 86 

SC36100-001 STRAP ASSEMBLY 28-10 36 

SC36200-001 STRAP ASSEMBLY 28-10 36 

SC36401-001 STRAP  28-10 36 

SC37100-001 FORWARD LIFT STRUT ASSEMBLY, LH 57-40 84 

SC37100-002 FORWARD LIFT STRUT ASSEMBLY, RH 57-40 84 

SC37301-001 JURY STRUT 57-40 84 

SC37301-003 JURY STRUT 57-40 84 

SC37301-004 JURY STRUT, WITH PITOT TUBE 57-40 84 

SC40100-001 COVERED LANDING GEAR ASSEMBLY, LH 32-10 46 

SC40100-002 COVERED LANDING GEAR ASSEMBLY, RH 32-10 46 

SC40150-001 3X3 COVERED LANDING GEAR ASSEMBLY, LH 32-10 46 

SC40150-002 3X3 COVERED LANDING GEAR ASSEMBLY, RH 32-10 46 

SC41110-001 GEAR LEG AND WHEEL ASSEMBLY, LH 32-10 45 

SC41110-002 GEAR LEG AND WHEEL ASSEMBLY, RH 32-10 45 

SC41150-001 3X3 GEAR LEG AND WHEEL ASSEMBLY, LH 32-10 45 

SC41150-002 3X3 GEAR LEG AND WHEEL ASSEMBLY, RH 32-10 45 

SC41300-001 SHOCK ASSEMBLY 32-10 45 

SC41300-101 SHOCK ASSEMBLY 32-10 45 

SC41310-001 SHOCK COVER ASSEMBLY 32-10 45 

SC41310-101 SHOCK COVER ASSEMBLY, 3X3 32-10 45 

SC41400-001 LOWER SHOCK STRUT ASSEMBLY 32-10 45 

SC41400-101 LOWER SHOCK STRUT ASSEMBLY, 3X3 32-10 45 

SC41500-001 SHOCK STRUT ASSEMBLY 32-10 45 

SC41600-001 CABANE VEE ASSEMBLY 32-10 45 

SC41610-001 3X3 CABANE VEE ASSEMBLY 32-10 45 

SC41703-001 SHOCK SKIN ASSEMBLY 32-10 45 

SC41900-001 WHEEL ASSEMBLY, 6:00 X 6 32-10 45 

SC41900-003 WHEEL ASSEMBLY, 8:00 X 6 32-10 45 

SC41900-005 WHEEL ASSEMBLY, 8:50 X 6 32-10 45 

SC41900-007 WHEEL ASSEMBLY, AIRSTREAK 26” LSA TUNDRA 32-10 45 

SC41900-009 WHEEL ASSEMBLY, AIRSTREAK 29” LSA TUNDRA 32-10 45 

SC41900-011 WHEEL ASSEMBLY, 31” RADIAL BUSHWHEEL TUNDRA 32-10 45 

SC42001-001 ADAPTER, TAIL WHEEL, STANDARD 32-20 47 

SC42002-001 ADAPTER, BUSH TAIL WHEEL, 3200-TYPE 32-20 47 

SC42003-001 ADAPTER BUSHING 32-20 47 

SC50055-001 BAFFLE COVER ASSEMBLY 71-12 91 

SC50060-003 MIXTURE CLAMP ASSEMBLY 76-11 97 

SC50101-001 IGNITION MODULE MOUNTING BRACKET 74-00 94 

SC51200-003 GROUNDING WIRE ASSEMBLY 71-20 92 

SC52001-003 CRUSH PLATE 61-10 87 

SC52003-007 SPINNER, CATTO PROP 61-10 87 



PART NUMBER INDEX 
   

- 143 - CC11-160  

SC52004-007 SPINNER PLATE, CC11-160 CATTO PROP 61-10 87 

SC52005-001 SPINNER BULKHEAD ASSEMBLY 61-10 87 

SC52010-007 SPINNER PLATE ASSEMBLY, CC11-160 CATTO PROP 61-10 87 

SC53004-001 TOP BOOT COWL ANGLE 53-10 66 

SC53004-002 TOP BOOT COWL ANGLE 53-10 66 

SC53005-001 BOTTOM BOOT COWL ANGLE 53-10 66 

SC53005-002 BOTTOM BOOT COWL ANGLE 53-10 66 

SC53012-001 BOOT COWL SHIM 53-10 66 

SC53013-001 BOOT COWL EXTENSION 53-10 66 

SC53014-001 BOOT COWL FABRIC SPACER 53-10 66 

SC53015-001 BOOT COWL FABRIC SPACER 53-10 66 

SC53100-007 BOOT COWL ASSEMBLY, CC11-160 53-10 66 

SC53101-001 BOTTOM COWL 53-10 66 

SC53102-001 BOOT COWL SIDE 53-10 66 

SC53102-002 BOOT COWL SIDE 53-10 66 

SC53103-001 SIDE ANGLE 53-10 66 

SC53103-002 SIDE ANGLE 53-10 66 

SC53104-003 TEAR-DROP COVER 53-10 66 

SC53107-001 BOOT COWL HATCH 53-10 66 

SC54204-001 SWIVEL FITTING 76-12 98 

SC55000-003 FIREWALL ANGLE ASSEMBLY, CC11-160 53-10 66 

SC55001-003 FIREWALL 53-10 66 

SC55005-001 CABIN HEAT BOX MODIFIED 21-40 5 

SC56080-001 RADIO FREQUENCY FILTER ASSEMBLY 74-00 94 

SC57303-001 EXHAUST SPRING ATTACHMENT BRACKET 78-00 103 

SC57310-001 CARB HEAT COLLECTOR ASSEMBLY, CC340 78-00 103 

SC57320-001 CABIN HEAT COLLECTOR ASSEMBLY, CC340 78-00 103 

SC58101-001 THROTTLE LEVER PLATE, FORWARD 76-10 96 

SC58101-022 THROTTLE LEVER PLATE, AFT 76-10 96 

SC58102-001 PHENOLIC SPACER, LONG 76-10 96 

SC58102-002 PHENOLIC SPACER, SHORT 76-10 96 

SC58103-001 THROTTLE LEVEL, LONG 76-10 96 

SC58103-003 THROTTLE LEVER, SHORT 76-10 96 

SC58104-001 BUSHING 76-10 96 

SC58105-001 THROTTLE LINKAGE ROD 76-10 96 

SC58110-001 THROTTLE CABLE CLAMP ASSEMBLY 76-10 96 

SC60100-001 COMPRESSION FITTING ASSEMBLY 28-20 38 

SC60101-001 COMPRESSION FITTING 28-20 38 

SC60101-003 COMPRESSION FITTING 28-20 38 

SC60102-001 COMPRESSION NUT 28-20 38 

SC60103-001 COMPRESSION INSERT 28-20 38 

SC60104-001 JAM NUT 28-20 38 

SC60200-001 FUEL SELECTOR VALVE ASSEMBLY 28-20 38 

SC60207-001 FUEL SELECTOR PLATE 28-20 38 

SC60300-001 FUEL SIGHT GAUGE INSTALLATION, LH 28-10 36 

SC60300-002 FUEL SIGHT GAUGE INSTALLATION, RH 28-10 36 

SC61000-001 FUEL TANK ASSEMBLY, LH 28-10 36 

SC61000-002 FUEL TANK ASSEMBLY, RH 28-10 36 

SC61100-001 FUEL TANK ASSEMBLY, 12.5, LH 28-10 36 

SC61100-002 FUEL TANK ASSEMBLY, 12.5, RH 28-10 36 

SC61200-001 FUEL TANK ASSEMBLY, 9.5, LH 28-10 36 

SC61200-002 FUEL TANK ASSEMBLY, 9.5, RH 28-10 36 

SC62001-001 HYDRODYNAMIC SURGE DAMPENER 28-10 36 

SC62001-003 HYDRODYNAMIC SURGE DAMPENER 28-10 36 



   PART NUMBER INDEX    
   

 CC11-160 - 144 - 

SC71010-001 ANTI-CHAFE STRIP, CIRCUIT BREAKER 31-10 43 

SC71011-001 VINYL TRIM – INSTRUMENT PANEL 31-10 43 

SC71031-001 AUXILIARY SOCKET/AUDIO JACK BRACKET 31-10 43 

SC71032-001 AUDIO JACK INSULATOR 31-10 42 

SC71040-001 LED UNDERVOLTAGE LIGHT ASSEMBLY 77-00 101 

SC71055-003 12V WARNING LED ASSEMBLY 77-00 101 

SC71105-001 INCLINOMETER PANEL 31-10, 34-20 42, 58 

SC71107-001 XPDR BLANK 31-10 42 

SC71203-003 INSTRUMENT PANEL, CC11-160 31-10 42 

SC71204-001 ENGINE CONTROLS – LH 31-10 42 

SC71204-002 GAUGE CLUSTER – LH BORDER 31-10 42 

SC71204-003 ELECTRONIC STACK – CENTER BORDER 31-10 42 

SC71204-004 GAUGE CLUSTER – LH BORDER 31-10 42 

SC71204-009 AFT JACK BORDER 24-60 12 

SC71204-010 STANDARD GAUGE CLUSTER – LH BORDER 31-10 42 

SC71204-011 STANDARD GAUGE CLUSTER – RH BORDER 31-10 42 

SC71204-014 STANDARD ELECTRONIC STACK – CENTER BORDER 31-10 42 

SC71204-017 CC11-160 ENGINE CONTROLS – RH BORDER 31-10 42 

SC71204-018 CC11-160 DELUXE/PERFORMANCE VFR PANEL, C/B BORDER 31-10 42 

SC71204-019 FORWARD JACK BORDER 24-60 12 

SC71204-020 CC11-160 MAXIMUM CONTINUOUS RPM 31-10 42 

SC71204-021 CC11-160 EXECUTIVE GLASS PANEL C/B BORDER 31-10 42 

SC71204-022 PERFORMANCE VFR GDU 37X CENTER BORDER 31-10 42 

SC71204-027 EXECUTIVE GLASS PANEL CENTER BORDER 31-10 42 

SC71204-029 CC11-160 IGNITION BACKUP BATTERY BORDER 31-10 42 

SC71204-030 COCKPIT LIGHT BORDER 33-10 48 

SC71204-031 COCKPIT LIGHT COVER BORDER 33-10 48 

SC71206-002 MAIN OR AV BUS (3 HOLE) 24-60 12 

SC71206-004 EXT MAIN BUS (3 HOLE) 24-60 12 

SC71206-005 MAIN BUS (2 HOLE) 24-60 12 

SC71206-007 EXT MAIN BUS (4 HOLE) 24-60 12 

SC71206-009 GROUND BUS (6-HOLE) 31-10 42 

SC71206-011 BUS BAR, (4 HOLE) 24-60 12 

SC71276-001 AERA 500 SERIES PANEL DOCK 53-00 64 

SC71304-001 D180 MOUNTING TRAY 34-20 58 

SC71305-001 RACK SUPPORT, EXECUTIVE GLASS 31-10 42 

SC71305-003 RACK SUPPORT, RADIO 23-12, 31-10 8, 42 

SC71406-002 PERFORMANCE PANEL BORDERS, ALTIMETER 31-10 42 

SC71406-003 PERFORMANCE PANEL BORDERS, 2-1/4” GAUGE 31-10 42 

SC71406-004 PERFORMANCE PANEL BORDERS, CARB/CABIN HEAT 31-10 42 

SC71406-005 PERFORMANCE PANEL BORDERS, LH ENGINE CONTROLS 31-10 42 

SC71406-007 PERFORMANCE PANEL BORDERS, RH ENGINE CONTROLS, CC11-
160 

31-10 42 

SC71406-009 PERFORMANCE PANEL BORDERS, 3-1/8” GAUGE 31-10 42 

SC71410-003 PERFORMANCE PANEL SUBASSEMBLY, CC11-160 31-10 42 

SC71510-003 EXECUTIVE GLASS INSTRUMENT PANEL SUBASSEMBLY, CC11-160 31-10 42 

SC71601-001 MYPANEL CENTER BORDER 31-10 42 

SC71601-005 MYPANEL CC11-160 LH BORDER 31-10 42 

SC71601-006 MYPANEL CC11-160 RH BORDER 31-10 42 

SC71601-007 2.25 ALTIMETER BORDER 31-10 42 

SC71602-001 PANEL CENTER BRACKET 31-10 42 

SC71603-003 MYPANEL INSTRUMENT PANEL, CC11-160 31-10 42 

SC71606-001 CARB HEAT CONTROL KNOB ASSEMBLY 76-12 98 

SC71607-001 INCLINOMETER ATTACH BRACKET 34-20 58 



PART NUMBER INDEX 
   

- 145 - CC11-160  

SC71703-003 DELUXE VFR II INSTRUMENT PANEL, CC11-160 31-10 42 

SC72001-001 Z CLIP 33-40 50 

SC72301-001 REMOTE MAGNETIC COMPASS MOUNTING PLATE – FIXED 34-20 58 

SC72302-001 REMOTE MAGNETIC COMPASS MOUNTING PLATE – REMOVABLE 34-20 58 

SC73102-003 TANK GROUND WIRE 28-10 36 

SC73105-001 NAV/STROBE JUMP WIRE ASSEMBLY 24-60 12 

SC74301-001 LIP, STALL WARNING 34-18 55 

SC74700-001 TANK GROUND INSTALLATION, STANDARD 28-10 36 

SC74700-101 TANK GROUND INSTALLATION, EXTENDED RANGE 28-10 36 

SC80003-001 ELEVATOR HORN REINFORCEMENT PLATE, LH 27-30 30 

SC80003-002 ELEVATOR HORN REINFORCEMENT PLATE, RH 27-30 29 

SC80004-001 ELEVATOR HORN REINFORCEMENT SPACER 27-30 30 

SC80201-001 RUDDER COVER PLATE 33-40 50 

SC81000-001 ELEVATOR ASSEMBLY, LH 55-00 71 

SC81000-002 ELEVATOR ASSEMBLY, RH 55-00 71 

SC81007-001 HORIZONTAL STRINGER, LH 55-00 71 

SC81007-002 HORIZONTAL STRINGER, RH 55-00 71 

SC81008-001 CLEVIS PIN 55-00 71 

SC81008-003 CLEVIS PIN 55-00 71 

SC81009-001 TAIL BRACE WIRE 55-00 71 

SC81009-003 TAIL BRACE WIRE 55-00 71 

SC81200-001 RUDDER ASSEMBLY 55-00 71 

SC81206-001 FIN STRINGER 55-00 71 

SC81300-001 FIN ASSEMBLY (VERTICAL STABILIZER) 55-00 71 

SC81400-001 HORIZTONAL STABILIZER ASSEMBLY 55-00 71 

SC82000-001 STABILIZER YOKE ASSEMBLY 27-40 32 

SC82100-001 STABILIZER TUBE LINK 27-40 32 

SC82103-001 JACK SCREW THRUST BUSHING 27-40 32 

SC82200-001 STABILIZER YOKE ASSEMBLY 27-40 32 

SC83101-001 STRINGER, LOWER SIDE (LH) 53-13 67 

SC83102-001 STRINGER, LOWER SIDE (RH) 53-13 67 

SC83103-001 STRINGER, UPPER SIDE (LH) 53-13 67 

SC83104-001 STRINGER, UPPER SIDE (RH) 53-13 67 

SC83105-001 TOP STRINGER 53-13 67 

SC83106-001 STRINGER, LOWER FRONT (LH) 53-13 67 

SC83107-001 STRINGER, LOWER FRONT (RH) 53-13 67 

SC83108-001 STRINGER, UPPER FRONT (LH) 53-13 67 

SC90001-001 AFT CARGO COMPARTMENT 25-50 18 

SC90003-001 AFT COMPOSITE PANEL AND FLOORBOARD 25-50 18 

SC90004-001 AFT CARGO COMPARTMENT SIDE WALL, LH 25-50 18 

SC90004-002 AFT CARGO COMPARTMENT SIDE WALL, RH 25-50 18 

SC90101-001 EXTENDED BAGGAGE DOOR FRAME EXTENSION, LONG 25-50 18 

SC90101-003 EXTENDED BAGGAGE DOOR FRAME EXTENSION, SHORT 25-50 18 

SC91001-001 FIBERGLASS SEAT BASE 53-00 64 

SC91002-001 TORQUE TUBE BLOCK 27-00 22 

SC91003-001 FAIRLEAD BRACKET 27-00 22 

SC91004-001 ME-406 ELT MODIFICATION 25-62 19 

SC91005-001 HEEL PLATE, LH 27-20 26 

SC91005-002 HEEL PLATE, RH 27-20 26 

SC91008-001 STEEL BUSHING 27-20, 27-40 26, 32 

SC91009-001 ELT MOUNTING BRACKET 25-62 19 

SC91010-001 TORQUE TUBE STIFFENER 27-00 22 

SC91011-001 PULLEY RETAINER 27-30 29 

SC91014-001 TORQUE TUBE STIFFENER 27-00 22 



   PART NUMBER INDEX    
   

 CC11-160 - 146 - 

SC91015-001 AILERON STOP PLATE 27-00 22 

SC91017-001 CABIN HEAT GUIDE 53-00 64 

SC91020-001 BACKUP BATTERY BRACKET ASSEMBLY 24-32 10 

SC91021-011 BACKUP BATTERY BASE BRACKET 24-32 10 

SC91022-001 BACKUP BATTERY COVER BRACKET 24-32 10 

SC91023-001 BACKUP BATTERY BRACKET END STOP 24-32 10 

SC91024-001 BACKUP BATTERY BRACKET BRACE 24-32 10 

SC92000-001 TORQUE TUBE ASSEMBLY 27-00 22 

SC92101-001 TORQUE TUBE 27-00 22 

SC92201-001 TORQUE TUBE MAST, FORWARD 27-00 22 

SC92201-002 TORQUE TUBE MAST, AFT 27-00 22 

SC92500-001 CONTROL LINK ASSEMBLY 27-00 22 

SC93103-001 CONTROL STICK HUB 27-00 22 

SC94000-001 CONTROL STICK ASSEMBLY, FRONT 27-00 22 

SC94000-003 CONTROL STICK ASSEMBLY, REAR 27-00 22 

SC94000-005 CONTROL STICK ASSEMBLY, REAR W/ TRIM 27-00 22 

SC96000-001 RUDDER PEDAL ASSEMBLY, REAR, LH 27-20 26 

SC96000-002 RUDDER PEDAL ASSEMBLY, REAR, RH 27-20 26 

SC96000-003 RUDDER PEDAL ASSEMBLY, FRONT, LH 27-20 26 

SC96000-004 RUDDER PEDAL ASSEMBLY, FRONT, RH 27-20 26 

SC96001-001 RESERVOIR TUBE, 3/8”  27-20 26 

SC96002-001 RESERVOIR PLUG 27-20 26 

SC96004-001 RUDDER PEDAL ROD, TOP 27-20 26 

SC96004-002 RUDDER PEDAL ROD, BOTTOM 27-20 26 

SC96007-002 RUDDER PEDAL BUSHING 27-20 26 

SC96008-001 RUDDER PEDAL REINFORCEMENT 27-20 27 

SC96100-001 FULCRUM SUPPORT 27-20 26 

SC96200-001 RUDDER PEDAL SUPPORT ASSEMBLY, LH 27-20 26 

SC96200-002 RUDDER PEDAL SUPPORT ASSEMBLY, RH 27-20 26 

SC96300-001 RUDDER PEDAL ASSEMBLY 27-20 26 

SC96301-001 RUDDER PEDAL 27-20 26 

SC96700-001 FRONT FULCRUM SUPPORT, RH 27-20 26 

SC96700-002 FRONT FULCRUM SUPPORT, LH 27-20 26 

SC97001-001 ELEVATOR CABLE PULLEY BRACKET 27-30 29 

SC97002-001 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-002 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-003 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-004 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-005 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-006 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-007 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97002-008 ELEVATOR CABLE FAIRLEAD 27-30 29 

SC97004-001 JACK SCREW – GEARMOTOR COUPLER 27-40 32 

SC97200-001 CABLE ASSEMBLY, RUDDER 27-20 26 

SC97300-001 CABLE ASSEMBLY, ELEVATOR 27-30 29 

SC97300-003 CABLE ASSEMBLY, ELEVATOR 27-30 29 

SC97410-001 LOWER AILERON CABLE ASSEMBLY, LH 27-10 24 

SC97410-002 LOWER AILERON CABLE ASSEMBLY, RH 27-10 24 

SL260-C16RS TURNBUCKLE FORK END, SS 27-10, 27-30 24, 29 

SP13001-001 COMPASS WITH SHORT ARM, NORTHERN HEMISPHERE 34-20 58 

SP13001-003 COMPASS WITH SHORT ARM, SOUTHERN HEMISPHERE 34-20 58 

SP20100-001 SLIDE ADJUSTER 25-10 15 

SP20300-001 AMSAFE AIR BAG HARNESS 25-10 15 

SP20350-001 AMSAFE AIRBAG HARNESS, PILOT ONLY 25-10 15 



PART NUMBER INDEX 
   

- 147 - CC11-160  

SP20400-001 FRONT SHOULDER HARNESS ASSSEMBLY W/O AIRBAGS 25-10 15 

SP20400-002 REAR SHOULDER HARNESS ASSEMBLY W/O AIRBAGS 25-10 15 

SP22101-001 QUICK RELEASE T-HANDLE PINS W/ LANYARD 25-10 15 

SP23003-001 STALL WARNING HORN 24-60, 34-18 12, 55 

SP23004-001 BOSE JACK W/ HARNESS 24-60 12 

SP23012-001 PM1200 REMOTE INTERCOM 23-12 8 

SP23014-001 INSULATE FLAT WASHER 24-60 12 

SP23015-001 INSULATED SHOULDER WASHER 24-60 12 

SP32201-002 TURNBUCKLE, STAINLESS STEEL 27-50 34 

SP32202-001 AURORA BEARING 27-50 34 

SP34001-001 RED POSITION LIGHT 33-40 50 

SP34002-001 GREEN POSITION LIGHT 33-40 50 

SP34003-001 TAIL POSITION NAV LIGHT 33-40 50 

SP34003-003 TAIL POSITION STROBE/NAV LIGHT 33-40 50 

SP34007-001 RED POSITION/STROBE LIGHT 33-40 50 

SP34008-001 GREEN POSITION/STROBE LIGHT 33-40 50 

SP34101-001 RED NAV/POSITION/STROBE LIGHT, LH 33-40 50 

SP34102-001 GREEN NAV/POSITION/STROBE LIGHT, RH 33-40 50 

SP34103-001 TAIL POSITION STROBE/NAV LIGHT 33-40 50 

SP35001-001 FLAP HANDLE SPRING 27-50 34 

SP41301-002 SHOCK CORD (U30462-002) 32-10 45 

SP41401-001 ALPHA OMEGA SUSPENSION ASSEMBLY 32-10 45 

SP41401-003 ALPHA OMEGA SUSPENSION ASSEMBLY, 3X3 32-10 45 

SP42001-001 TAILWHEEL SPRING CONNECTOR, LIGHT WEIGHT 32-20 47 

SP42101-001 TAIL SPRING, 3 LEAF, 1.25” – 1 HOLE 32-20 47 

SP45001-001 HUB CAP 32-10 45 

SP45002-001 TIRE, AIR TRAC 8:00 X 6 32-10 46 

SP45003-001 AXLE NUT 32-10 45 

SP45004-004 WHEEL SET, DOUBLE PUCK BRAKES 32-10 46 

SP45005-001 MCCREARY TUBE, 4 PLY 32-10 45 

SP45006-001 MCCREARY TIRE, 4 PLY 32-10 46 

SP45007-003 31” RADIAL ALASKAN BUSHWHEEL TUNDRA TIRE 32-10 45 

SP45008-001 AIRSTREAK 26” LSA TUNDRA TIRE 32-10 46 

SP45008-002 AIRSTREAK 29” LSA TUNDRA TIRE 32-10 45 

SP50005-103 CATTO PROPELLER, 78” 52” PITCH 61-10 87 

SP50005-104 CATTO PROPELLER, 78” 54” PITCH 61-10 87 

SP50005-105 CATTO PROPELLER, 78” 55” PITCH 61-10 87 

SP50321-005 BARBED TEE TUBE FITTING, 1/8” 74-00 94 

SP55012-001 OVERVOLT – UNDERVOLT SENSOR 74-00 94 

SP55020-111 ELECTRONIC IGNITION MODULE 74-00 94 

SP55020-119 DUAL IGNITION INDICATOR LIGHT 77-00 101 

SP55020-141 CRANK TRIGGER SENSOR, MINIATURE 74-00 94 

SP56003-004 PROP BOLTS, CC11-160 CATTO COMPOSITE 61-10 87 

SP56051-102 EXHAUST COLLECTOR SPRING 78-00 103 

SP56101-101 OIL COOLER, CUSTOM 79-21 104 

SP56201-107 LIGHTWEIGHT OIL HOSE, -8 X 15.25” 79-21 104 

SP56201-109 LIGHTWEIGHT OIL HOSE, -8 X 10.75” 79-21 104 

SP56202-103 ALUMINUM FITTING, -8 FLARED TO 3/8 NPT 79-21 104 

SP57300-101 CC340 EXHAUST ASSEMBLY 78-00 103 

SP58001-001 BEARING ROD END 76-10 96 

SP58011-003 THROTTLE CABLE, 60” 76-10 96 

SP58101-003 1.25” BALL KNOB 76-10 96 

SP60002-001 DRAIN ASSEMBLY 28-20 38 

SP60003-001 NYLON UNION TEE 28-20 38 



   PART NUMBER INDEX    
   

 CC11-160 - 148 - 

SP60004-001 NYLON UNION ELBOW 28-20 38 

SP60009-001 FLEXIBLE NYLON 11 TUBING (3/8 OD X .050 WALL X .275 ID) 55-02 73 

SP60009-003 FLEXIBLE NYLON 11 TUBING 28-20 38 

SP60300-001 FUEL SIGHT GAUGE 28-10 36 

SP71001-001 AUX POWER JACK 31-10 42 

SP71101-001 INCLINOMETER 34-20 58 

SP71101-002 INCLINOMETER, SMALL 34-20 58 

SP71202-001 3-1/8” VERTICAL SPEED INDICATOR 34-10 54 

SP71203-003 2-1/4 AIRSPEED INDICATOR 34-10 54 

SP71203-004 3-1/8” AIRSPEED INDICATOR 34-10 54 

SP71203-005 3-1/8” AIRSPEED INDICATOR, KNOTS 34-10 54 

SP71203-006 2-1/4 AIRSPEED INDICATOR, KNOTS 34-10 54 

SP71204-005 ALTIMETER, 2-1/4 20K 34-10 54 

SP71204-006 ALTIMETER, 2-1/4 20K MILLIBAR 34-10 54 

SP71206-101 3-1/8 OIL PRESSURE/TEMPERATURE 77-00 101 

SP71208-001 CARB HEAT CONTROL KNOB 76-12 98 

SP71210-001 MIXTURE CONTROL KNOB - RED 76-11 97 

SP71214-001 SL40 – COM 23-12 8 

SP71215-001 GPS PANEL DOCK 34-50 60 

SP71222-001 TOGGLE BOOT COVER 24-60 12 

SP71223-003 PUSH-PULL CABLE, DETENTED 76-11, 76-12 97, 98 

SP71230-001 CIRCUIT BREAKER – PUSH-PULL (50 AMP) 24-60 12 

SP71251-001 DIGITAL FUEL FLOW GAUGE (FUEL FLOW TRANSDUCER) 77-00 101 

SP71261-001 GARMIN GDU 370 34-50 60 

SP71261-002 GARMIN GDU 370 – ATLANTIC 34-50 60 

SP71261-003 GARMIN GDU 370 – PACIFIC 34-50 60 

SP71262-001 GARMIN GDU 375 34-50 60 

SP71263-002 GA 26C REMOTE GPS ANTENNA 34-50 60 

SP71264-001 GA 26XM REMOTE XM ANTENNA 34-50 60 

SP71271-001 GARMIN AERA 560 GPS 34-50 60 

SP71272-001 GA 25MCX LOW PROFILE REMOTE GPS ANTENNA 34-50 60 

SP71274-001 GARMIN AERA 550 GPS 34-50 60 

SP71275-001 GARMIN GXM 40 ANTENNA 34-50 60 

SP71277-001 GXM USB EXTENSION CABLE 34-50 60 

SP71301-001 FLIGHT DEK-D180 KIT 34-20 58 

SP71301-002 FLIGHT DEK-D180 SYSTEM 34-20 58 

SP71301-003 MANIFOLD PRESSURE SENSOR 77-00 101 

SP71301-005 OIL TEMPERATURE SENSOR 77-00 101 

SP71301-006 OAT PROBE 34-10 54 

SP71301-007 CARBURETOR TEMPERATURE SENSOR 77-00 101 

SP71301-009 FUEL FLOW SENSOR 77-00 101 

SP71301-012 EGT PROBE 77-00 101 

SP71301-021 DYNON CHT PROBE, BAYONET 77-00 101 

SP74002-002 HID LAMP AND REFLECTOR 33-40 50 

SP74002-003 HID BALLAST 33-40 50 

SP74002-004 VS LAMP TO BALLAST HARNESS 33-40 50 

SP74002-005 VS BALLAST TO POWER/GROUND HARNESS 33-40 50 

SP74003-001 PAR36 LED LANDING LIGHT 33-40 50 

SP80001-002 TRIM MOTOR, 50 RPM 27-40 32 

SP82001-001 E-TRIM WATERPROOF LIMIT SWITCH 27-40 32 

SP83101-003 FULL SWIVEL/STEERABLE TAILWHEEL (45 DEGREE) 32-20 47 

SP83102-002 TAILWHEEL ASSEMBLY, ABI 3200 (1-HOLE) 32-20 47 

SP84001-002 STRINGER, COMPOSITE, .505 OD 53-13 67 

SP84001-003 STRINGER, COMPOSITE 53-13 67 



PART NUMBER INDEX 
   

- 149 - CC11-160  

SP91001-101 12VDC 12 AH BATTERY (200CCA) 24-32 10 

SP91001-201 12VDC 2AH BATTERY, SLA 24-32 10 

SP91004-001 EXT. SPRING .050 DIAMETER .437 OD, 2.00 L, 5.5 LBS/IN 27-20 27 

SP91006-001 BATTERY TERMINAL BOOT (RED) 24-32 10 

SP93102-003 DPDT TOGGLE SWITCH, ON-ON-ON 24-60 12 

SP96001-001 TUBE FITTING 90° ELBOW X 1/8 NPT MALE 27-20 26 

SP96002-001 90 DEGREEE MALE ELBOW TUBE OD 3/16 TO 1/8 NPT 27-20, 32-10 26, 45 

SP96003-001 BALL VALVE FEMALE/FEMALE 1/8 NPT 27-20 26 

SP96004-001 HI-PRES/ BRASS PIPE FITTING, 1/8, 90° MALE ELBOW 27-20 26 

SP96005-001 MASTER CYLINDER – 1/8 NPT 27-20 26 

SP96006-001 SM 1” SAFETY WALK TAPE 32-10 45 

T 

TC1017-001 TANK LID RING 57-30 82 

TC1110-001 STALL WARNING SWITCH 34-18 55 

TC1111-001 STALL WARNING FRONT PLATE 34-18 55 

TC1194-001 GROMMET 57-30 82 

TC1239-003 BRACE, WING CHANNEL 57-00 79 

TC1239-005 BRACE, WING CHANNEL 57-00 79 

TC1281-001 PULLEY ASSEMBLY 27-10 24 

TC1909-001 BOLT 57-40 84 

TC2029-001 FUEL STRAINER BRACKET, LH 28-10 36 

TC2029-002 FUEL STRAINER BRACKET, RH 28-10 36 

TC2039-001 PUSH-PULL CABLE ASSEMBLY 21-40 5 

TC2350-001 CLAMP – STABILIZER BUNGEE CABLE 27-40 32 

TC2527-001 SPRING – ELEVATOR TRIM BUNGEE UPPER 27-30 29 

TC2529-001 HOUSING ASSEMBLY, BUNGEE PULLEY 27-40 32 

TC2532-001 PULLEY, ELEVATOR AND FLAP CONTROL 27-30 29 

TC2533-001 PULLEY – ELEVATOR CONTROL 27-30 29 

TC2538-001 STABILIZER ADJUSTMENT SCREW 27-40 32 

TC3007-001 RUDDER TRIM TAB 55-00 71 

TC3017-001 GROMMET, ROUND 53-30, 57-30 69, 82 

TC4012-001 HUB CAP  32-10 45 

TC5011-001 CABLE CLAMP BRACKET 76-12 98 

TC7011-001 FUEL STRAINER 28-10 36 

TC7012-001 FUEL SELECTOR BUTTON PLATE 28-20 38 

TC7013-003 FUEL SELECTOR HANDLE 28-20 38 

TC7014-001 FUEL SELECTOR PLUNGER ASSEMBLY 28-20 38 

TC7015-001 CC18 FUEL SELECTOR VALVE 28-20 38 

TC8206-001 CABLE ASSEMBLY – ELEVATOR BUNGEE UPPER 27-30 29 

TC9001-013 BUSHING 27-10 24 

TC9004-012 WASHER, SCUPPER RING 57-30 82 

TC9007-004 SPRING, FUEL SELECTOR 28-20 38 

TC9008-003 LINK 27-10 24 

TC9010-001 PULLEY, FIBER 1-3/4” 27-10, 27-30, 27-40 24, 29, 32 

TC9101-001 5-INCH INSPECTION COVER ASSEMBLY 53-30, 57-30 69, 82 

TC9105-001 SNAP RING, CABLE FAIRLEAD 27-00, 56-10, 57-00 22, 27, 79 

TC9106-001 FAIRLEAD, CABLE, SEGMENTS 27-20 27 

TC9306-001 COMPASS CARD PLACARD 11-00 3 

TC9352-002 SMALL CC LOGO 11-00 3 



   PART NUMBER INDEX    
   

 CC11-160 - 150 - 

U 

V 

VG003-01 VORTEX GENERATOR, LARGE 57-30 82 

VP1001-001 8:50 X 6 (6-PLY) TIRE 32-10 46 

VP1321-001 ISOLATOR MOUNT 33-40 50 

VP2000-001 CABIN HEAT CONTROL KNOB 21-40 5 

VP2003-001 FIRE EXTINGUISHER 26-22 20 

VP2004-001 SWITCH, PUSH-TO-TALK 24-60 12 

VP2031-005 FINISHING PLUG – LOCKING, UNVENTED (7/16” ID) 24-60 12 

VP2031-006 FINISHING PLUG – LOCKING, UNVENTED (1/2” ID) 24-60 12 

VP3239-001 TAILWHEEL SPRING CONNECTOR 32-20 47 

VP4008-001 INNER TUBE, 8:50 X 6 32-10 45 

VP5002-001 ENGINE FUEL PRIMER 28-20 38 

VP5150-002 IGLIDE CLIP BEARING 57-40 84 

VP6001-027 TERMINAL RING 16-14G #8 STUD 33-40 50 

VP6003-007 BUTT SPLICE STEP DOWN 12-10 TO 16-14G 33-40 50 

VP6007-005 SOLDER SLEEVE (DIAMETER .105) 33-40 50 

VP6009-001 LOCKING CONNECTOR PIN HOUSING 33-40 50 

VP6013-001 PIN – LOCKING PIN HOUSING 33-40 50 

VP6016-001 IGNITION SWITCH - KEYED 74-00 94 

VP6124-050 CIRCUIT BREAKER (50 AMP) 24-60 12 

VP6131-005 CIRCUIT BREAKER SWITCH, 5 AMP 24-60 12 

VP6133-001 CIRCUIT BREAKER – PUSH-PULL (1 AMP) 24-60 12 

VP6133-002 CIRCUIT BREAKER – PUSH-PULL (2 AMP) 24-60 12 

VP6133-003 CIRCUIT BREAKER – PUSH-PULL (3 AMP) 24-60 12 

VP6133-005 CIRCUIT BREAKER – PUSH-PULL (5 AMP) 24-60 12 

VP6133-010 CIRCUIT BREAKER – PUSH-PULL (10 AMP) 24-60 12 

VP6203-001 OIL PRESSURE/TEMP GAUGE (P-120 OIL TEMP PROBE) 77-00 101 

VP6203-101 OIL PRESSURE/TEMPERATURE GAUGE, CC11-160 77-00 101 

VP6206-001 ALTIMETER, 20K 34-10 54 

VP6206-003 ALTIMETER, 20K, MILLIBARS 34-10 54 

VP6208-001 TURN COORDINATOR, ELECTRIC, 14-VOLT (TSO-C31b) 34-20 58 

VP6209-001 3 1/8” TACH G 500-2700 RL 2700 (TSO-C49a) 77-00 101 

VP6216-002 STEREO FEMALE JACK CLOSED, 1/8” 31-10 42 

VP6220-001 JACK, MICROPHONE 24-60 12 

VP6222-001 GARMIN GTX 327 TRANSPONDER 23-12 8 

VP6228-001 ALTITUDE ENCODER (DIGITIZER) 34-10 54 

VP6230-001 JACK, HEADPHONE 24-60 12 

VP6236-001 10K-OHM POTENTIOMETER 24-60 12 

VP6236-002 KNOB, POTENTIOMETER 24-60 12 

VP6237-001 PM300 STEREO INTERCOM 23-12 8 

VP6237-002 PM3000 4 PLACE 2 1/4” ROUND MOUNTING PLATE 23-12, 31-10 8, 42 

VP6269-001 BECKER COM 23-12 8 

VP6270-001 BECKER SINGLE BLOCK, MODE-C 175 W TRANSPONDER 23-12 8 

VP6273-001 2-1/4 VHF TRANSCEIVER, GREEN DISPLAY LIGHTING 23-12 8 

VP6273-002 2-1/4 VHF TRANSCEIVER, BLU/WHT DISPLAY LIGHTING 23-12 8 

VP6807-001 VERTICAL SPEED INDICATOR, 2-1/4” 34-10 54 

VP6811-101 2 1/4 ELECTRONIC DIGITAL TACH, 2700 RPM 77-00 101 

VP6820-001 GARMIN GTX 330 TRANSPONDER KIT 23-12 8 



PART NUMBER INDEX 
   

- 151 - CC11-160  

 

VP7006-001 FUEL STRAINER ASSEMBLY 28-10 36 

W - Z 


